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Information for the patient

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets”
Moxifloxacin(as hydrochloride)

Read all of this leaflet carefully before you start taking this medicine because it contains important
information for you.

- Keep this leaflet. You may need to read it again.

- If you have questions about the medicine, ask yourhealth care provider.

- This medicine has been prescribed for your child only. Do not pass it on to others. It may harm them,
even if their signs of illness seem to be the same as yours.

. If you get any side effects, talk to your health care provider.This includes unwanted effects not listed
in this leaflet. See section 4.

What is in this leaflet

1. What Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is and what it is used for

2. What you need to know before you give Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets to
your child

3. How totake Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets

4. Possible side effects

5. How to store Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets

6. Contents of the pack and other information

18 What Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsis and what it is used for

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets contains moxifloxacin as the active ingredient.
This belongs to a group of antibiotics called fluoroquinolones.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is indicated in combination with other
antituberculosis agents for the treatment of tuberculosis.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is only indicated as a second-line
antimycobacterial drug when use of first line drugs is not appropriate due to resistance or intolerance.

To help clear up your child’s TB completely, you must keep giving this medicine for the full time of
treatment, even if your child begins to feel better before. This is very important. Itis also important that your
child does not miss any doses.

This medicine is intended for use in children. Safety information on use in adults is also provided.

2. What you need to know before you giveMoxifloxacin (as hydrochloride) 100mg Dispersible
Tablets to your child

Your child should not be givenMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets 11\1‘:‘_' ‘
- he/she is allergic (hypersensitive) to moxifloxacin, to any other quinolone antibiotics or :tb’/arty-of the
other ingredients of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets (seel-"sfg:’ction'-;@)
- 'J 5 ..:
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Trade names are not prequalified by WHO. This is the national medicines regulatory agency’s (NMRAY responsibility.
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- he/she has previously had problems with your tendons related to treatment with quinolone antibiotics
(see section “Warnings and precautions’ and section 4, ‘Possible side effects’).
- If your child was born with or has
e 2 condition with certain abnormalities in the electrocardiogram (ECG, electrical recording of
the heart), so called QT-prolongation
e asalt imbalance in the blood, especially low concentrations of potassium in the blood
(hypokalaemia)
e avery slow heart rate (bradycardia)
a weak heart (heart failure)
e ahistory of abnormal heartrhythms (arrhythmias)
or
e if your child is taking other medicines that result in certain ECG abnormalities (see section
“Other medicines and Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets”™). This is
because Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets can cause QT-
prolongation, a certain change on the ECG.
e Severe liver disease or increased liver enzymes (transaminases)

Warnings and precautions

- Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets can change the heart’s ECG, especially if
one is female or elderly. If your child experiences palpitations or an irregular heartbeat during
treatment, you should tell your child’s health care provider immediately. He/she may wish to perform
an ECG to measure your child’s heart rhythm.

- If your child is taking any medicine that decreases your child’s blood potassium levels, talk to your
child’s health care provider before givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

- If your child suffers from epilepsy or a condition which makes him/her likely to have convulsions, talk
toyour child’s health care provider before givingMoxifloxacin (as hydrochloride) 100mg Dispersible
Tablets.

- If your child has or has ever had any mental health problems, consult your child’s health care provider
before givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

- If your child suffers from myasthenia gravis (abnormal muscle fatigue leading to weakness and in
serious cases paralysis), taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsmay
worsen the symptoms of your child’s disease. If you think your child is affected, consult your child’s
health care provider immediately.

- If your child has glucose-6-phosphate dehydrogenase deficiency (a rare hereditary disease), tell your
child’s health care provider, who will advise whether Moxifloxacin (as hydrochloride) 100mg
Dispersible Tabletsis suitablefor your child.

- If your child has a liver disease, consult your child’s health care provider before taking
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

- The risk of heart problems mayincrease with higher doses of Moxifloxacin (as hydrochloride) 100mg
Dispersible Tablets. Therefore, your child should keep to the prescribed dose.

- Your health care provider will take special care when other medications affecting the heartbeat have to
be given (see “other medicines and Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets).

- There is a small risk that your child may experience a severe, sudden allergic reaction(an anaphylactic
reaction/shock) even with the first dose. Symptoms include tightness in the chest, feeling dizzy,
feeling sick or faint, or dizziness when standing up. If so, stop giving your childMoxifloxacin 100mg
Dispersible Tabletsand seek medical help immediately.

- Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets may cause a rapid and severe
inflammation of the liver which could lead to life-threatening liver failure (including fatal cases, see
section 4,‘Possible side effects’). If your child suddenly feels unwell or is being sick and also has
yellowing of the whites of the eyes (jaundice), dark urine, itching of the skin, a tendency to bleed or
liver induced disease of the brain(symptoms of a reduced [jycgﬁnpiipn or a rapid and severe
inflammation of the liver) please contact your child’s hea.‘!phf‘_car‘é ﬁrsl%ider before giving any more
tablets. ir B N7
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If your child develops a skin reaction or blistering / peeling of the skin and/or mucosal reactions (see
section 4, ‘Possible side effects), contact your child’s health care provider immediately before you
continue treatment.

Quinolone antibiotics, including Moxi floxacin (as hydrochloride) 100mg Dispersible Tablets, may
cause convulsions. If this happens, stop giving Moxifloxacin (as hydrochloride) 100mg Dispersible
Tabletsand contact your health care provider immediately.

Your child may experience symptoms of neuropathy suchas pain, burning, tingling, numbness and/or
weakness. If this happens, inform your child’s health care provider immediately prior to continuing
treatment with Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets.

Your child may experience mental health problems evenwhen taking quinolone antibiotics, including
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets, for the first time. In very rare cases
depression or mental health problems have led to suicidal thoughts and self-endangering behaviour
such as suicide attempts (see section 4,*Possible side effects”). If your child develops such reactions,
stop givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tabletsand inform your child’s health
care provider immediately.

Your child may develop diarrhoea whilst or after taking antibiotics including Moxifloxacin (as
hydrochloride) 100mg Dispersible Tablets. If this becomes severe or persistent or you notice that
his/her stool contains blood or mucus you should stop givingMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets immediately and consult your child’s health care provider. In this situation your
child should not be given medicines that stop or slow down bowel movement.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsmay cause pain and inflammation of
tendons, particularly if one is elderly or if one is taking corticosteroids. At the first sign of any pain or
inflammation you should stop givingMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets, rest
the affected limb and consult your child’s health care provider immediately. Avoid any unnecessary
exercise, as this might increase the risk of a tendon rupture. Inflammation and ruptures of tendons may
occur even up to several months after discontinuing therapywith Moxifloxacin (as hydrochloride)
100mg Dispersible Tablets.

If one is elderly and has kidney problems, makesure that one drinks plenty whilst taking Moxifloxacin
(as hydrochloride) 100mg Dispersible Tablets. If one gets dehydrated, this may increase the risk of
kidney failure.

DotWP-ProductName} may impair your child’s eye sight. If your child’s eyes seem to be affected
whilst taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets, consult an eye specialist
immediately. (see section 4, ‘Possibleside effects’).

Ouinolone antibiotics may make your child’s skin become more sensitive to sunlight or UV light.
Your child should avoid prolonged exposure to sunlight or strong sunlight and should not use a sunbed
or any other UV lamp while taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets.
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets may cause damage to the cartilage in
children. Therefore, children should only take Moxifloxacin (as hydrochloride) 100mg Dispersible
Tablets when the health care provider considers the benefit to outweigh the risks.

Other medicines and Moxifloxacin 100mg Dispersible Tablets

Please tell your child’s health care provider if your child is taking, has recently been given or might be given
any other medicines, including medicines obtained without a prescription. These may affect the action of
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets or Moxifloxacin 100mg Dispersible Tablets
may affect their action.

For Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets be aware of the following:

WhenMoxifloxacin (as hydrochloride) 100mg Dispersible Tabletshas to be given with the following
medicines your health care provider will carefully watch the function of your child’s heart , as there is an
increased risk that your child’s heartbeat may be altered:

e medicines that affect your child’s heart rate or rhythm (e.g. guipjdjne, hydroquinidine,

disopyramide,amiodarone, sotalol, dofetilide, ibutilide), TR P

. - . ro . P e i, . 5
e medicines used to treat severe mental disorders (e.g. phl_e:nothlazmcf,gagmozlde, sertindole,

haloperidol, sultopride), + LN ) O
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e tricyclic antidepressants,

e other drugs used to treat infections (e.g. sparfloxacin, intravenous erythromycin, pentamidine,
antimalarials, particularly halofantrine).

e some antihistamines (e.g. terfenadine, astemizole, mizolastine),

e other medicines (e.g. cisapride, bepridil).

- Any medicine containing magnesium or aluminium (such as antacids for indigestion), iron, zinc or
didanosine or any medicine containing sucralfate (1o treat stomach disorders) can reduce the action of
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets. Giveyour child Moxifloxacin 100mg
Dispersible Tablets 6 hours before or after taking the other medicine.

- If yourchild is currently taking drugs to thin the blood (oral anticoagulants such as warfarin), it may be
necessary for your child’s health care provider to monitor your child’s blood clotting time.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletswith food
Your child can be givenMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets with food or between
meals.

Pregnancy and breast-feeding
If one becomes pregnant, or is planning to become pregnant, one must contact one’s health care provider to
discuss the potential benefits and risks of one’s tuberculosis therapy to one and one’s child.

Since the safety of taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets during pregnancy has
not been investigated in humans, one should avoid becoming pregnant during treatment. One or one’s partner

need to use a reliable form of barrier contraception (for example, a condom), or oral (pill) or other hormonal
contraceptives (for example, implant or injection).

Since moxifloxacin passes over into the mother’s milk and might hurtthe development of one’s child’s
skeleton, one should not breastfeed while taking Moxifloxacin (as hydrochloride) 100mg Dispersible
Tablets.

Driving and using machines

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsmay make one feel dizzy or light-headed, one
may experience a sudden, transient loss of vision, or one may faint for a short period. If one is affected, one
should not drive or operate machines.

Other ingredients of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletscontains 12.5 mgaspartame in each tablet.
Aspartame is a source of phenylalanine. It may be harmful if you have phenylketonuria (PKU), a rare genetic
disorder in which phenylalanine builds up because the body cannot remove it properly.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets contains less than 1 mmol sodium (23 mg) per
tablet, that isto say, is essentially ‘sodium-free’.

3. How to giveMoxifloxacin (as hyd rochloride) 100mg Dispersible Tablets

Always take Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsexactly as your child’s health care
provider told you. You should check with your child’s health care provider if you are not sure.

The recommended daily dose for children weighing less than 30 kg and under 15 years of age is
10 to 15 mg/kg body weight. Your child’s health care provider will'd ?ﬂ the dose of Moxifloxacin 100mg
Dispersible Tablets appropriate for your child. P ‘\"ﬁ)\'\; _

The number of tablets below according to weight bands is rect;ﬁll_ti:_;nded". wl
: = Sl
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Number of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets for daily treatment according to
weight bands

Bodyweight in kg 5-6 7-9 10-=15 16-23 24-30
Number of tablets per 0.8 15 2 3 g
day

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsis for oral use.

Children weighing 7 kg or more:

The required number of Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets should be dispersed in
approximately 10 mL of water and the entire mixture should be swallowed. The mixture (tablets dispersed in
water) should be used within 10 minutes. An additional volume of water should then be consumed
immediately.

Children weighing 5-6 kg:

For giving the correct dose, an oral syringe of 10 mL with 1 mL markings is needed. One tablet of
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets should be dispersed in exactly 10 mL of
drinking water and mixed carefully.

8 mL of the mixture should be drawn up in the syringe and given to the child.

Children weighing less than 5 kg should not take Moxifloxacin (as hydrochloride) 100mg Dispersible
Tabletsas appropriate dose adjustments cannot be made.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is not recommended for children and
adolescents weighing 30 kg and above, and older than 15 years of age, who can take moxifloxacin 400 mg
tablets.

Your child can take Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletswith food or between meals.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets will always be taken in combination with other
antituberculosis medication; please make sure to follow the instructions within the supplied patient
information leaflet.

If one takesmore Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsthan one should

If your child is accidentally given too muchmedicine, get medical help immediately. Try to take any
remaining tablets, the packaging or this leaflet with you to show the health care provider what your child has
been given.

If you forget to giveMoxifloxacin (as hydrochloride) 100mg Dispersible Tablets

When your child has to take Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets daily: If you miss
or forget to give your child a dose, give him/her the missed dose as soon as you remember on the same day.
If you do not remember on the same day, give your child the normal dose on the next day. Do not give your
child a double dose to make up for forgotten dose.If you are unsure about what to do ask your health care
provider.

If you stop givingMoxifloxacin (as hydrochloride) 100mg DlSpemble Tablets

Itis 1mportant that your child completes the course of trcquneime?gan vour child begins to feel better. If
you stop giving Moxifloxacin (as hydrochloride) 100mg Plspcrsi‘Bk'?[aQ]ets to vour child too soon, your
child’s infection may not be completely cured and thﬁlzchggpgmw’éum or your child’s condition may get
worse. The bacteria causing the infection may becoma resmtant to Mom{loxacm (as hydrochloride) 100mg
Dispersible Tablets. \l N /

%
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If you have any further questions on the use of this product, ask your child’s healthcare provider.

4. Possible side effects

Like all medicines, Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletscan cause side effects,
although not everybody gets them. When treating tuberculosis, it is not always possible to differentiate
between unwanted effects caused by Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets, or those
caused by any other medicines your child may be taking at the same time, or by the disease itself. For this
reason, it is important that you inform your child’s health care provider of any change in your child’s health.

If you notice

e an abnormal fast heart rhythm (rare side effect)

e that your child suddenly starts feeling unwell or notice yellowing of the whites of the eyes, dark
urine, itchingof the skin, a tendency to bleed or disturbances of thought or wakefulness (these can be
signs andsymptoms of [ulminant inflammation of the liver potentially leading to life-threating liver
failure(a very rare side effect, fatal cases have been observed))

e alterations of the skin and mucous membranes like painful blisters in the mouth/nose or at
thepenis/vagina called Stevens-Johnson syndrome or toxic epidermal necrolysis (very rare side
effects,potentially life threatening)

» inflammation of blood vessels, signs of which could be red spots on your child’s skin, usually on
your child’s lower legs or effects like joint pain (very rare side effect)

e asevere, sudden generalised allergic reaction incl. very rarely a life-threatening shock, e.g.
difficultyin breathing, drop of blood pressure, fast pulse (rare side effect)

¢ swelling including swelling of the airway (rare side effect, potentially life-threatening)

e convulsions (rare side effect)

» troubles associated with the nervous system such as pain, burning, tingling, numbness
and/orweakness in extremities (rare side effect)

e depression, in very rare cases leading to self-harm, such as suicidal ideations/thoughts, or suicide
attempts (rare side effect)

* insanity, potentially leading to self-harm, such as suicidal ideations/thoughts, or suicide
attempts)(very rare side effect)

* severe diarthoea containing blood and/or mucus so called antibiotic associated colitis incl.
pseudomembranous colitis, which in very rare circumstances, may develop into complications that
are life-threatening (rare side effects)

¢ pain and swelling of the tendons i.e. tendinitis (rare side effect) or a tendon rupture (very rare
sideeffect)

stop taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets and tell your child’s health care
provider immediately as your child may need urgent medical advice.

In addition, if you notice transient loss of vision (very rare side effect), contact an eye specialist immediately.

If your child has experienced life-threatening irregular heart beat (Torsade de Pointes) or stopping of heart
beat while taking Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets (very rare side effects), tell
your child’s health care provider immediately that you have given Moxifloxacin (as hydrochloride) 100mg
Dispersible Tablets and do not restart the treatment.

A worsening of the symptoms of myasthenia gravis has been observed in very rare cases. If this happens,
consult your child’s health care provider immediately.

H 1 R
I your child suffers from diabetes and you notice that youmhlld siﬂoo& sugar is increased or decreased
(rare or very rare side effect), inform your child’s healtl'r carehp{rq\udgr 1mpledlate]y
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If one is elderly with existing kidney problems and one notices decrease in urine output. swelling in one’s
legs, ankles or feet, fatigue, nausea, drowsiness, shortness of breath or confusion (these can be signs and
symptoms of kidney failure, a rare side effect), consult a health care provider immediately.

Other side effects which have been observed during treatment with Moxifloxacin 100mg Dispersible
Tablets are listed below by how likely they are:

Common side effects (may affect up to 1 in 10 people):
e Infections caused by resistant bacteria or fungi, e.g. thrush or vaginitis (oral and vaginal infections
caused by Candida)
Headache
Dizziness
Feeling sick (nausea)
Being sick (vomiting)
Stomach and abdominal ache
Diarrhoea
Increase of special liver enzymes in the blood (transaminases)

change of the heart rhythm (ECG) in patients with low blood potassium level

Uncommon side effects (may affect up to 1 in 100 people):
e Allergic reactions
Changes in the electrical activity of the heart (ECG), palpitations, irregular and fast heartbeat
Low red blood cell count (anaemia)
Low white blood cells count
Low numbers of special white blood cells (leukocytes, neutrophils)
Decrease or increase of special blood cells necessary for blood clotting (platelets)
Increased specialised white blood cells (eosinophils)
Decreased blood clotting
Increased blood lipids (fats)
Feeling anxious, restless, or agitated
Tingling sensation (pins and needles) and/or numbness
Changes in taste (in very rare cases loss of taste)

e Feeling confused and disorientated

» Sleep problems (e.g. sleeplessness or sleepiness)

e Shaking

e Sensation of dizziness (spinning or falling over)

e Problems with vision (including double or blurred vision)
e Chest pain (angina)

¢ Widening of the blood vessels (flushing)

¢ Difficulty in breathing (including asthmatic conditions)

e Decreased appetite and food intake

e  Wind and constipation

e Stomach upset (indigestion or heartburn)

e Inflammation of the stomach

e Increase of a special digestive enzyme in the blood (amylase)

e Problems with liver function (increase of bﬂnuhm im;the blood, increase of special liver enzymes in
the blood, such as gamma-glutamyl- lransfcra’sé_andfof‘a’lgalme phosphatase)

e Itching, rash, skin hives, dry skin % 1 )&“-.-

e Joint pain, muscle pain . *; Yol

e Dehydration Z J A /
> A
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Feeling unwell (usually weakness or tiredness), aches and pains such as back, chest, pelvic pains and
pains in the extremities

Confusion and disorientation

Sweating.

Rare side effects (may affect up to 1 in 1,000 people):

Severe, sudden allergic reaction including very rarely life-threatening shock (e.g. difficulty in
breathing, drop of blood pressure, fast pulse),swelling (including potentially life-threatening swelling
of the airway)

Severe diarrhoea containing blood and/or mucus (antibiotic associated colitis including
pseudomembranous colitis), which very rarely, may develop into complications that are life-
threatening

Jaundice (yellowing of the whites of the eyes or skin), inflammation of the liver

Pain and swelling of the tendons (tendinitis)

Increased blood sugar

Increased blood uric acid

Feeling particularly emotional

Depression (which in very rare cases may lead to self-harm, such as suicidal ideations/thoughts, or
suicide attempts)

Hallucination

Problems with skin sensations

Changes in smelling

Unusual dreams

Problems with balance and co-ordination (due to dizziness)

Convulsions

Disturbed concentration

Problems with speech

Partial or total loss of memory

Ringing or noise in the ears, hearing impairment including deafness (usually reversible)
Faster heart rate than normal

Fainting

High or low blood pressure

Difficulty in swallowing

Inflammation of the mouth

Muscle cramps or twitching

Muscle weakness

Kidney problems (including an increase in special kidney laboratory test results like urea and
creatinine), kidney failure
Swelling (of the hands, feet, ankles, lips, mouth or throat).

rare side effects (may affect up to 1 in 10,000 people):
Severe heart rhythm problems (Torsade de Pointes), stopping of heart (cardiac arrest) (see section 2,
What you need to know before you take Moxifloxacin (as hydrochloride) 100mg Dispersible
Tablets)
Severe inflammation of the liver, potentially leading to life-threatening liver failure (including fatal
cases)
Changes to the skin and mucous membranes (painful blisters in the mouth/nose or at the
penis/vagina), potentially life-threatening (Stevcns«]ohnson-Syndrome toxic epidermal necrolysis)
Rupture of tendons %
Increased blood clotting, significant decreage 9{' spec:lal wh&te blood cells (agranulocytosis)
A feeling of self-detachment (not being WC'LQJ pMBEAL ,;‘ g
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¢ Feeling mentally unwell (potentially leading to self-harm, such as suicidal ideations/thoughts, or
suicide attempts)

¢ Transient loss of vision
Skin feeling more sensitive
Inflammation of joints

o  Muscles feeling stiff
Worsening of the symptoms of myasthenia gravis (abnormal muscle fatigue leading to weakness and
in serious cases paralysis)

Very rare cases of long lasting ( up to months or vears) or permanent adverse drug reactions, such as tendon
inflammations, tendon rupture, joint pain, pain in the limbs, difficulty in walking, abnormal sensations such
as pins and needles, tingling, tickling, burning, numbness or pain (neuropathy), depression, fatigue, sleep
disorders, memory impairment, as well as impairment of hearing, vision, and taste and smell have been
associated with administration of quinolone and fluoroquinolone antibiotics, in some cases irrespective of
pre-existing risk factors.

Also, there have been very rare cases of the following side effects reported following treatment with other
quinolone antibiotics, which might possibly also occur during treatment with Moxifloxacin (as
hydrochloride) 100mg Dispersible Tablets:
¢ Increased blood sodium levels
s Increased blood calcium levels
e A special type of reduced red blood cell count (haemolytic anaemia)
¢ Muscle reactions with muscle cell damage
Increased sensitivity of the skin to sunlight or UV light
Troubles associated with the nervous system such as pain, burning, tingling, numbness and/or
weakness in extremities

If your child gets any side effects or if you notice any side effects not listed in this leaflet, please tell your
child’s health care provider immediately to get advice before giving the next dose. By reporting side effects,
you can help provide more information on the safety of this medicine.

Reporting of side effects

If you get any side effects,talk to your health care provider.This includes unwanted effects not listed in this
leaflet.If available, you can also report side effects directly through the national reporting system. By
reporting side effects you can help provide more information on the safety of this medicine.

5. How to store Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets
Keep this medicine out of the sight and reach of children.
Store below 30°C, in a dry place, protected from light.

Do not use this medicine after the expiry date stated on the label after ‘EXP’. The expiry date refers to the
last day of that month.

Do not throw away any medicines in wastewater or household waste. Ask your health care provider how to
throw away medicines you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information
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Moxifloxacin (as hydrochoride) 100 mg dispersible ~ WHOPAR Part 3 May 2019
tablets (Macleods Pharmaceuticals Ltd), TB342

The active substance is moxifloxacin (as hydrochloride).Each tablet contains moxifloxacin
hydrochloride equivalent to 100 mg moxifloxacin.

The other ingredients are ethylcellulose, methacrylic acid copolymer, triethyl citrate, mannitol,
microcrystalline cellulose, sucralose, sodium chloride, crospovidone, aspartame, magnesium stearate,
lemon flavour and peppermint flavour.

What Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets looks like and contents of the pack

Light yellow to mottled yellow colour, capsule-shaped, biconvex, uncoated dispersible tablets, debossed with
“1 75” on one side and having a break-line on the other side.

Moxifloxacin (as hydrochloride) 100mg Dispersible Tabletsare available in Alu-Alu cold form blister packs.
Each blister pack contains 10 tablets and such 10 blisters are packed in a carton.

Supplier

Macleods Pharmaceuticals Limited

304, Atlanta Arcade,

Marol Church Road,

Andheri (East)

400 059 Mumbai

India

Phone: +91-22-66762800

Fax: +91-22-2821 6599

E-mail: sjadhav@macleodspharma.com
vijay@macleodspharma.com

Manufacturer

Macleods Pharmaceutical Limited
Unit-VI, Production Block N2,

Village Theda,

P.O. Lodhimajra, Tehsil Baddi,

District Solan, Himachal Pradesh-174101
India

Phone:+91-1795-661400

Fax: +91-1795-661452
E-mail:exports@macleodspharma.com

For any further information about this medicine, contact the local representative of the supplier:

This leaflet was last revised in May 2019

Detailed information on this medicine is available on th’m:rrld Health Organization (WHQO) web site:
https://extranet.who.int/prequal/. i
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SATBEPJUKEHO

Hagkas Minicrepersa oXopoHu
3a0poB’s YKpainu
Q’-( OF APAO Ne co

Peccrpaniiine nocBiaxuenus

48 [ERE S [0t fOL

[lepeknaa ykpaiHCHKOIO MOBOIO, aBTEHTHYHICTH SKOrO MijATBEpUKeHA 3asBHHKOM abo ioro
YIOBHOBAXKEHOK 0C00010, IHCTPYKIII PO 3acTOCYBaHHS JiKapcehkoro 3acoby abo indopmantii
MpPO 3acTOCYBAaHHsA JIKapchKoro 3aco0y, 3aTBEep/UKEHOI BIAIIOBIAHO JI0 HOPMATHBHHUX BHMOT
kpainu 3asBHHKa/BupoOHuka abo KpaiHM, peryjIsTOpHHI oOpraH SKOi KEPYVEThCS BHCOKUMH
CTaHJiapTaMH SKOCTI, 1110 BiANOBIAAIOTHL CTaHAapTaM, pekomenjosanum BOO3, Ta/abo 3rigHo 3
pesyibTataMH KJIIHIYHMX BHIpOOYBaHb, 3aCBIAYCHHH NIANMMCOM YIIOBHOBaXKEHOI 0CoOH, IO
BUCTYNAc BiJ iMeHi 3agBHuKa. (JIncTok-BKIaamm: indopmais s namienra).

) Maxuaeone @apmacsiorukaice Jimirea, Injgis
3asBuuK, kpaina: Macleods Pharmaceuticals Limited, India

5 Magkaeoac @apmacbiorukadce Jlimiren, Inais
Bupobouuk, kpaina: Macleods Pharmaceuticals Limited, India

Moxkceundaokcanuny I'iapoxaopua Tabaerkn, o Aucnepryorses 100 mr

Moxifloxacin Hydrochloride Dispersible Tablets 100 mg
TabneTkH, mo aucnepryiorhes mo 100 mr Ne 100 (10%10) y 6micrepax
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Moxkcudnokcatms (y popmi Yactuna 3 WHOPAR Tpasens 2019
rigpoxjopuay) TabneTk, 1o (3siT BOO3 3 ouinke npenapaty)

auvcnepryiorses 100 mr

(Maxneosic @apmacsioTukanc Jlimiten),

TB342

JIMCTOK-BKJAJAIIL: IHOOPMALLS JJIS ITAINIEHTA

PEKOMEH/IOBAHUH IMPEKBAJI®IKALIICIO BOO3

Inghopmayin, euxkiadena y IUCMKY-6KIQOUMI O nAyienma, cQOKYcoeana 3a 3acmMOCy8aHHi
nikapcvkozo 3acoby, wo sameepocenuli 6iodirom npexeanipivayii BOO3 — nikapcoki 3acobu.
Pexomenoayii w000 3acmocyéanis IpyHmylomvcs Ha kepienux npunyunax BOO3 ma Ha
inghopmayii cmpoaux pezyismopHux op2anie (mepmin, AKUU MOJCE NEPENSOAMUCS).
Jikapcorui 3acié moxce 6ymu 3apeccmposanuii s 000amKo6020 abo iHU020 3aCMOCYBaH
HﬂHfUHﬂJIbHHJHL{ PECYAIOHUMU OPSAHUMU.




Moxkcundnokcauu (y popmi Yactina 3 WHOPAR Tpasens 2019
riZIpOXJOPHAY) TabNeTKH, 1o (38iT BOO3 3 ouinky npenapary)

aucnepryiorses 100 Mr

(Makneonc PapmackroTkanc Jlimiten),

TB342

JIncroxk-BKaajanm: ingopmanis /st nanicHTa

Moxkcudaokcannn (y popmi rinpoxaopnay) Tabaerku, uo aucnepryorses 100 mr#
Mokcudnokcalt (riapoxaopH)

IMepum HiZK M0YATH 32CTOCYBAHHS [LOT0 NPENAPATY, YBAKHO NPOYHTAIITe BECh JIMCTOK-
BKJIA/IMIN, OCKLIBLKH BiH MICTHTH BaXK/JIHBY /UM Bac indopmaniro.
- 3Gepiraiite 1eit mucTOK-BKAaHIL. MOXKINBO, BaM 3HaZ00MTBCs IPOYHTATH HOTO 3HOBY.
- Slkmo y Bac BMHMK/IH JOJATKOBI ITMTaHHS, 3BEPHITBCA O Cheliamicra, IO Hajxac
MQI[H'-!.Hi NOCIYI'H.
- Ileii npenapat npusHayeHo Tinbku Bam. He nepenasaiire foro inmmm. Ile moxe 3apaatn
M LIKOJIM, HABITH SKIO IXHI CHMITTOMH TaKi K, K 1 Balli.
- Slkmo y Bac BHHHK/IM Oyab-sKki MoGiuHi peakiii, 3BepHITLCA 10 CBOIO ClelialicTa, 1o
nazae Meamuni nocayru. lle crocyeThest OVab-KMX MOMKIHBHX MOOIMHUX peakuii, He
nepetigeHnX y NbOMY JIMCTKY-BKIaaui. Jlus. posain 4.

Indopmanis y HboMy JHCTKY-BRJIAIHITI

1. 1o npeacrasnse coboio mpenapatr Mokcudmokcaumn (y dopmi rizpoxnopuay) TableTkH,
mo aucnepryroTbes 100 Mr i uid 9oro BiH 3aCTOCOBYETHCS.

2. Illo noTpibHO 3HATH HeEpe] 3acTOCYBaHHAM Ipenapary Mokeudaokcauun (y dopmi
rigpoxnopuay) Tabnerku, wo aucnepryroribes 100 mr.

3. Sk sacrocoByeTbesi npenapatr Mokcndokcaunn (y dopmi rigpoxnopuay) Tabnetku, o
aucnepryiotses 100 mr.

4. MoxnuBi no6iuHi peakuii.

5. Sk 36epirarn mnpenapar Mokcudnokcaunn (y Qopmi rigpoxmopupy) Tabnerk, o
mucnepryiorbes 100 mr.

6. Bwmicr ynakoBku Ta iHIa iHdopmartis.

1. Illo npeacrasasic co6oio npenapat Mokcudroxcannu (y popmi riapoxsopuay) rabiaerk, mo
aucnepryorhes 100 mr i T8 40ro BiH 3aCTOCOBYCThCS.

Mokcudnokcaumnn (y dopmi riapoxsiopuay) tabaetkn, mo aucnepryiothes 100 Mr MICTATH aKTHBHY
peyoBHHY MokcudokcauH. BiH HanekuTh 10 TIpynH AaHTHOIOTHKIB, IO Ha3MBAIOTHCS
(TOPXiHONOHH.

Mokcudokcamn (y dopmi rigpoxnopumy) tabnetku, mo aucnepryiorses 100 Mr npH3HaYeHl Juis
3aCTOCYBaHHs y CKJIaji KOMGIHOBAHOT Tepalil 3 IHIIMMHI IPOTHTYOEPKYILO3HUMH 3aco0aMu s
TKYBaHHS TYOCpPKYJIbO3y.

Mokcudnokcaimn (y dopmi rigpoxiopuay) tadnerku, mo aucneprytorecs 100 Mr 3acTOCOBYIOTH
TUIBKH 8K aHTHMiKoOakTepialbHUH npenapar JApyroro psay, Y BHIAIKy PO3BHUTKY
PE3HCTEHTHOCTI a0 HENCPCHOCHMOCTI /10 IIpelapaTiB NepLIOTro pAaY. : ~&




Mokcudnokecauus (y [lJQ]jMi Yactuna 3 WHOPAR Tpasens 2019
I'iﬂpomopm):) Tabnerku, 1o (31T BOO3 3 OLIHKH npenapaTy}

aucnepryrorses 100 mr

(Maxneonc Mapmacstotukainc Jlimiten),

TB342

* Toprosa Haspa He € npeameToM npexsanidikauii BOO3. Ha3pa 3aTRep/ukyeThes HALIOHANLHUMH MEAHYHUMMH
perystoprumu oprasami (HMPO). Hassa nikapcbkoro 3aco0y, 110 3raayeThes npoTarom ycboro 3s8ity WHOPAR,
HABOJIMTHCA Y AKOCTI MPUKIANY.

11106 10ocArTH MOBHOIO OJIyJKaHHs, CJIiJI POJAOBKYBATH AaBaTH AMTHHI JaHHil JIKapchKuil 3acid
MPOTSATOM YCHOIO Hacy IPH3HAYEHOTO JHKYBAHHS, HABiTh HKIIO CaMONOYYTTS JUTHHH
nokpammuiock. 1le ayxe BaxmaBo. Takox aysike BakIHBO, 10O JUTHHA HE NMPOIYCKala JOIHOI
JI03H.

Ipenapam npusznadenuit 015 rikysanns oimei. Tum ne menw, inopmayis npo nikapcvkuil 3acio
Micmums MAakolc 6I00MOCMI NPO 3acCMOCYEAHHA OOPOCIUM.

2. o moTpifHo 3HATH Hepe] 3acTocyBaHHAM AiTaM npenapary Mokeudurokcaunn (y gopmi
riapoxsopuay) Tabaerkn, mo ancnepryorbes 100 mr.

He 3acrocoByiite agiram npemapar Mokcudaokcauns (y dopmi riapoxnopuay) Tadnerk, o
nucneprytotees 100 Mr y TAKHX BHIAAKAX:

- AKIIO AWTHHA CTpaXJa€ Ha auepriio (rinepuyTiMBicTh) 10 Mokcuduoxcauuny, 6yab-
AKMX XiHOJIHOBHX aHTHOIOTHKIB aGo 10 Oyab-iKMX iHIIMX KOMIIOHEHTIB IIpenapary
Moxcudnokcauns (y ¢popmi rinpoxnopuay) tadiaeTky, mo aucnepryorbes 100 mr (aus.
po3zaiin 6).

- AKIMO Yy JMTHHH paHille CHoCTepiralich NpobiaeMm i3 CYXOKHIISAMH BHACIIJIOK
MKYBaHHS XiHOJIHOBMMHM aHTHOIOTHKaMH (AMB. PO3JiI «3acTepeKCHHS Ta 3aX0Iu
Gesnexu» Ta po3ain 4 «[1obiyHil peakuii»).

- Slxmo auTHHA Mac BpokeHe abo HabyTe:

e CTaH i3 NEeBHUMH NopylleHHsMH enekTpokapaiorpamu (EKI', enekTpuynmnii 3anuc
CeplEeBHX PHTMIB), Tak 3BaHe nojoxkeHns QT inTeppany;

® [OPYHIEHHS CONMBLOBOTO HananHcy B KPOBi, 0coOIMBO HU3LKI KOHLEHTpalli] Kalio B
KpOBi (rimoxasiemis)

e J1y)Ke NMoBiIbHE cepueduTTs (Opaaukapis)

e crna0ke cepie (ceplieBa HeJIOCTaTHICTh)
aHOMaJIbHI CepLEBl pUTMHU B aHamMHe31 (apuTMii)

abo

e JKINO Ballla JUTHHA NpHiiMae iHII JikapebKi 3acobu, SKi NPH3BOAATH 10 NEBHHX
nopyuiesb EKIT (nuB. Poznin «lHomn nikapcebki 3acobm Ta Mokcudaokcanus (y
dopmi rigpoxnopuay) Tabnetku, mo aucnepryiorhes 100 mry). Ile Tomy, mo
npenapar Moxkcudnokcaums  (y  ¢opmi  rigpoxnopuay) TabneTkd, 1o
mucnepryiorecss 100 mr, Moxke BuUKIHKaTH nojoBixkeHHs QT, meBHy 3MiHY Ha
EKT".

e BaKKi 3aXBOPIOBAHHS TEYiHKH abo MiJBMIIECHHS PIBHS NMEYiHKOBHX ()EpMEHTIB
(Tpancaminas)

3acTepexeHHs Ta 3ax01H Oe3nexkH
- Ilpenapar Moxcudokcauun (y dopmi rizpoxnopuay) TabneTku, 1O AMCHEPTYIOTHCS
100 mr moxe 3minutd EKT cepus, oco6auBo y XiHOK Tak JiTHIX arogeii. fkuio Bama
JIATHHA BiJuyBac cuiibHe abo HeperyisipHe cepueOUTTA 11ij1 Yac Ili‘j_{}'BaH‘l-[\%,l,‘\Bi{."ﬁI,QBI‘lHHi
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Moxkcudnoxcaums (y hopmi Yactuna 3 WHOPAR Tpaeens 2019
riapoxiaopuay) Tabierku, 1o (3eiT BOO3 3 oninkn npenapary)

aucnepryiorbes 100 mr

(Makneone @apmaceiotukanc Jlimiten),

TB342

HeraifHO NOBIZIOMHTH PO Le cBoro Jjikaps. Jlikap Moske 3anpononysatu nposectu EKIT
JUIA BUMIPIOBAHHSA CCPLCBOTO PATMY BallOi INTHHH.

Slkmo Bama auTHHA npuiivac Oyab-AKki JiKH, SKI 3HHKYIOTH PIBEHb Kalilo B KpOBI,
NPOKOHCYNIBTYHTECA 3 INIKapeM, nepml HbK xasath i Moxcuduokcauun (y dopwmi
rigpoxaopuay) 100 Mr TabneTku, Mo JHCIIEPTYIOTHCS.

SIKmo Bama JMTHHA CTpaKiac Ha eniternciio abo cTaH, SKWl THJABHINYE WMOBIpHICTH
BHHHUKHCHHS CY/IOM, IIPOKOHCYILTYHTECH 31 CBOIM JIHUTAYHMM JIKapeM, Iepll HiX JlaBaTH
Moxkcudnokcanus (y gopmi rizpoxsopuay) 100 Mr TabieTKH, 110 JHCHEPTYIOThCH.
Axmo y Bamoi auTHHM € abo Komu-HeOyab BHHUKIM DIpoOIeMH 3 ICHXIYHHM
3/10pOB’ M, MPOKOHCYJIBTYHTECH 3 JTiKapeM JMTHHH, Nepil Hixk nasatd Mokcuduiokcanun
(v dhopwmi rigpoxnopuy) 100 Mr TabaeTkH, 10 AUCIEPTYIOTHCS.

SIKImo Bala JUTHHA CTPakaae HAa MIacTEeHilo rpasic (MaTojoriyHa M's30Ba BTOMA, 110
OpH3BOAUTE 10 cnabKoeTi Ta y cepHO3HHX BHIQJKax mapaiivy), IpHioM
Moxkcudnokcauuny (y dopmi rigpoxaopuay) Tabietok, mo aucnepryiotses 100 mr,
MOJKE MOTIPIIMTH CHMITOMH 3aXBOPIOBAaHHS Bamioi TUTHHHU. SIKINO BH crocrepiraere y
BAIIOl IMTHHU TaKi CHMIITOMH, HETaifHO 3BePHITHCA JI0 JiKaps AWTHHH.

Sxmo y Bamoi AuTHHA € aediuuT rimoko3o-6-gpocdaraeriaporenasu (piKicHe crnajkose
3aXBOPIOBAHHA), MOBIJIOMTE IIPO 1€ CBOrO JKaps, AKHil npoindopmye, 4u MiIX0IUTh
Moxkcudnoxcamnn (y gopmi rigpoxnopuay) 100 mr tabaeTku, Mo JUCHEPTYIOTHCS, Ul
BalIol IMTHHH.

SIKII0 y BaIIOT AMTHHY HAsBHE 3aXBOPIOBAHHS NEYIHKH, IPOKOHCYILTYHTECS 3 JliKapeM,
nepex THM sK Jasatd i mokcuduokcanun (y dopmi rigpoxnopuay) 100 mr tabaerku,
IO JAUCTIEPTYIOTHCS.

Pu3nk BUHHKHEHHS cepleBHX MpodiieM Moske 30iJb1yBaTiHCh NpH OLIbII BUCOKUX J103aX
Mokcugnokcanuny (y dopmi rigpoxnopuay) tabnetok, mo ucnepryiorhes 100 mr.
Tomy notpibno goTpEMyBaTHCS BCTAHOBJIEHOT JUI BAIIOT JUTHHH J03H.

Y Bunajaky HeoOXiZHOCTI 3acTOCYBaHHS IIIKapChKMX 3aco0iB, fKi BIUIMBAIOThL Ha
cepuebHTTA, BaII JiKap MOBHHEH JOTPHMYBaTHCh ocobmuBol obepexnocti (ams. «lummi
jikapebki  3acobm Ta Mokcudiokcanma (y dopmi rigpoxiopuay) Ttabmertkm, 1o
mucnepryiorses 100 Mr»).

IeHye HeBeNMKHI PU3HK TOro, MO Y BAMIOl JUTHHH MOKE BUHUKHYTH CHJIBHA panToBa
ajnepriyda peakuis (aHadimakTHyHa peakilis/IIOK) HABITH NPH BBEACHHI NEPIIOT JO3H.
CHMNTOMH BKJIIOYAIOTH BiAYYTTA CTHCHEHHA B IPYAX, 3alaMOPOYEHHS, BifuyTTs
HYJIOTH, HEIIPHTOMHiCTh af0 3aaMOpOYeHHS B TOJOKEHHI cTOS4M. SIKIIO 3 SBISIOTHCS
Taki CAMOTOMH, NPUNNHITE AaBatd AuTHHI Mokcendiokcauun 100 mMr tabnerkn, mo
JIMCTIEPTYIOTBCA Ta HEraifHO 3BEPHITHCS 32 MEAUYHOO JI0TIOMOTOKO.

Moxcudnokcamun (y ¢opmi rigpoxiaopuay) Tabnerku, mo aucnepryiotees 100 wmr,
MOXKYTb CIPHYMHHTH IIBHJKE 1 CHJIbHE 3allaICHHs MEYiHKH, IO MOXE TMPH3BECTH JI0
HeOe3Me4yHol /Ul KUTTS MEYiHKOBOI HEJOCTATHOCTI (BKIIOYAIOYH JIETalbHi BHIIAJIKH,
quB. Posuin 4, «Moxausi noOiuni edektu»). SIKmo Bama JUTHHA PaNTOM [OTAHO
nouyBae cebe abo XBopie, a TakoX B Hel CIIOCTEpIracThbCs MOKOBTIHHA OiNKIB ouei
(’KOBTsHHMILA), TEMHa ceya, cBepOK LIKIpH, CXHIBHICTL 10 KPOBOTEY abo 3aXBOPIOBAHHS
MO3KY, COPHYHMHEH] TeYiHKOIO (CUMIITOMH 3HMKeHOI QyHKUIT nevyinku abo mBHAKOrO i
CHJILHOTO 3anajieHHs IeYiHKH), HeoOXiJHO 3BepHYTHCH N0 JIlKapﬂ rlepm HIK
TIPOJIOBKYBATH JIIKYBaHHS. aMA -

SIkimio y Bamoi AMTHHY PO3BHHYJIACs IUKIpHA peakilis abo 3 sSBHINCEH nympl ﬁwmemm
wKipn 1a / abo peaxuii 3 60Ky ciaH30BHX 000JOHOK (JIMB. Posmn 4 «Mémnnm hoﬁmm
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Moxkcudnokcaums (y dopmi Yactuna 3 WHOPAR Tpasens 2019
rijpoxaopuay) Tabnerku, 1o (3siTr BOO3 3 ouinku npenapary)

nucnepryiotees 100 mr

(Maxkneojc ®@apmacerotukanc Jlimiten),

TB342

edeKTH»), 3BEPHITBCA A0 JiKaps AUTHHHA 0e310CepeIHbO [EPE/l THM, SK IPOJIOBXKYBATH
JTIKYBaHHS.

XiHonoHOB1 aHTHOIOTHKH, BKIIOYaoun Mokcuduokcamus (y dopmi rigpoxiopuay) 100
MI' Ta0JIEeTKH, [0 JUCHEPIyIOThCS, MOXKYTh BUKIMKATH CYAOMH. Y BUIAAKY PO3BHTKY
[IHX CHMIITOMIB, NIPHNUHITE AaBaTH JUTHHI Mokcuduokcauns (y Gopmi riipoxiopusuy)
tabnerkn 100 Mr, mo AHCIIEPTryIOTHECS 1 HEralfHO 3BEPHITHCA A0 JIKaps.

Bama autmHa MoXe BiYyBaTH CHMIOTOMH Helponartii, Taki sk Oinb, ne4iHHI,
IIOKOJIFOBaHHS, OHIMIHHA Ta / a00 cnabKicTb. SIKIIO Take TParuigeThes, TIOBIOMTE TIPO 1e
NKapsA AHTHHH 0e31mocepeIHbO Nepe/l IPOA0BKEHHAM TIKYBAHH.

Y Bamoi JATHHA MOXKYTh BHHHKHYTH IPOOIEeMH 3 NCHXIYHUM 3[0POB’ M NPH JIIKyBaHHI
XIHOJNIHOBHMH aHTHOIOTHKAMH, BKIIOYAlOYH Mokcudrokcauns (y ¢Gopmi rizapoxiopuay)
TabneTkn, mo aucnepryrotees 100 mr. VY gayke PIIKICHUX BUNaakax Jjenpecis abo
npoOneMu 3 MCHXIYHAM 3JI0POB’SM TPH3BOIMIM JO CYIUMJATBHHX JYMOK Ta
CaMO3arpo3/IMBOi MOBEIIHKH, Yy ToMy uuciai cnpoO camoryberBa (muB. Posain 4,
«MoxmBi 1106149H1 edekT»). Y pasi po3BHTKY V BAlIOl JUTHHH TAKHX CHMIITOMIB, CIIijJ
NPUITMHUTH JTIKyBaHHS NpenapaTtoM Mokcuduokcauun (v dopmi riapoxiopuay) TabaeTkH,
mo aucneprytotbes 100 Mr Ta HeraifHO MOBIIOMHTH MPO 1€ JKaps JUTHHH.

V Bamoil IUTHHU MOKe PO3BHHYTHCH Jiapes mij Yac abo micid npuiiomy aHTHOIOTHKIB,
BKMOYadn Mokcudnokcauus (y hopmi rizpoxnopuay) TabneTku, 1o aucnepryiorses 100 mr.
Slkmo Taki cMMNTOMM € cepifo3HMMH ab0 CTiHKMMH a00 BH NOMITHIH, 1O Y
BHIIOPOKHEHHAX JUTHHH MICTHTBCA KpPOB abo CJM3, BaMm CiiJ HEraiHO IPUIIHHUTH
JMKyBaHHA mpenapatoM Mokcudnokcaunn (y ¢opmi  rizpoxiopuay) TabneTkd, 1o
nucnepryioteest 100 Mr, i TPOKOHCYJILTYBATHCS 3 JIiKapeM AMTHHH. VY il cutyauii AuTuHi
He CJIIJ JaBaTH JKH, K1 3yNHHAIOTH a0 CHOBUILHIOIOTH jeeKaltiio.

Moxkcudnokcanns (y dopmi rizpoxnopuay) Tabnerkd, wo aucnepryiotbes 100 mMr Moxe
CHPUYMHUTH OllIb Ta 3aIAICHHs CYXO0XHJIb, 0COOIHBO SKINO MAMIEHT JITHBOIO BiKy abo
npuiiMae Kkoprukocrepoiau. Ilpu nepmux o3nakax Oyae-aKoro 000 YK 3anajlcHHS Bam
CliZL TPHIMHHMTH JaBath Mokcuduiokcauun (y opmi rigpoxaopuay) TaGaeTk, 1O
aucneprytotees 100 mr 3a0e3neynTH CHOKiN ypaKeHol KiHIIBKH Ta HEraiHO 3BEPHYTHCH
1o nikaps. Ciiji yHUKaTH 3aifBOTO HABaHTAKEHHS, OCKIIBLKH 1€ MOKe MIBUIIHTH PH3HK
PO3PUBY CYXOXMJLIS. 3anajeHHs Ta PO3PHBH CYXOXHJIb MOXKYTh BHHHKATH HaBiTh
NPOTATOM  JICKUIBKOX — MICSIiB  IiCJAs  NPHUIMHEHHA JIKYBaHHA  I[IpenapaToM
Moxkcudnokeauus (y ¢opmi rinpoxnopuay) TabnerTku, mo aucrepryiorses 100 mr.

SIKIIO MamieHT JITHROTO BiKY 1 Mac mpoOneMH 3 HMUpKaMH HEOOXIJHO NEPeKOHATHCH Y
JIOCTATHLOMY  CHOXKMBaHHI NUTHOI BOAM MiJA dYac JIKYBaHHS  IIpenaparoM
Moxkcendaokcauun (y dopmi rigpoxiaopuay) 100 Mr tablneTku, IO JHCHEPryIOTHCS.
P0o3BHTOK 3HEBOIHEHHS MOXe ITIBUIIHTH PH3HK HUPKOBOI HEIOCTATHOCTI.
Moxkcudnokcaunn (y dopmi rigpoxnopuay) tabnerku, mo aumcnepryiotbes 100 mr, Moxe
NOTIPIIATH 3ip Bamoi JAUTHHH. SIKOIO BH MiZ03pIOETE, IO Y BAINOi AMTHHH BHHHKIH
HeraTMBHi peakuii 3 OGOKy oOpra"iB 30py BHACHJIOK JIKYBaHHS [OpenapaToM
Mokceudnokcaunn (y dopmi rizpoxnopuay) Tabnerky, mo ancnepryiotbes 100 mr, moTpiObHO
HEeraiiHO 3BEPHYTHCH JO JiKyps-odransmonora (aus. po3ain 4 «Moxausi noOivmi
edexTy).

XiHONOHOBI aHTHOIOTHKH MOKYTh 3pOOHTH IIKIpYy Bamoi AHTHHA OLIBIN YYTIMBOIO JI0
COHsTYHOTO cBiTia abo yisTpadioneroBoro ceitna. Il yac JiKyBaHHS  HpenaparoM
Moxkcudnokcan (y dopmi rigpoxmopuay) Tabnerku, 1o ﬂucneprymnc/;@"lfpﬂ M, Bau{lu‘«'l
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Moxkcudnokcaumn (y dopmi Yactuna 3 WHOPAR Tpaeens 2019
rizpoxnopuay) TabaeTkH, 1o (3sit BOO3 3 ouinky npenapary)

aucnepryrorbes 100 mr

(Makneone Mapmacsiorikaic Jlimiten),

TB342

JUATHHI CJIIJI YHHKATH TPUBAIOTO BIUIHBY COHSYHOrO CBIiTJa a00 CHILHOTO COHSIIHOTO
CBITJIA 1 HE CJI1J] BAKOPHCTOBYBATH colisapii abo Oyap-saxe iHme Y @-onpoMiHeHHs.

- Moxcudnokcaunn (y ¢opmi riapoxnopuay) tabnerku, o aumcnepryiorses 100 mMr Moxe
CHPUYMHHTH TIOIIKO/KEHHA Xpswma y xitei. Tomy mitaM cnij npuiimatu npenapat
TUIBKH IICJIA PETeIbHOT OLIHKH JIKapeM CIIBBIIHOIMICHHA KOPHCTI/PH3HKY.

Inmi gikapebki 3acoon Ta Mokenduokeamnn (y dopmi rizpoxaopuay) 100 mr rabaerku,
10 IHCIEPIYIOThCS

HeoOxi1H0 NOBIAOMMTH CBOrO JiKaps, AKIIO Balla JWTHHA NpHiiMae, HeloasHo npuiivana abo
il MOXyTb mnpu3HauuTH OYyIb-sIKi iHINI JiKapchKi 3aco0M, BKIHOYAIOYM IIpenapaTH, Mo
BIAITYCKAIOTHCSI pelenTa.

Bonu MOXYTh BINIMHYTH Ha Aii0 npenapaty Mokcuduokcauus (y Gopmi rizpoxiaopuay) 100 mr
TabJIeTKH, 110 JUCIIepPryioThes, abo K caM Ipenapar, MojkKe BIUTHBATH Ha JIi0 1HIIHX JIKapChKUX
3aco01B.

[Ipu 3acrocyBanni npenapatry Mokcudunokcannn (y dopmi riapoxnopuay) TabIeTKH, 10
mucnieprytoteest 100 mr, ciniji nam'ssTaTé HacTYIHE:

- YV Bunauaky, skmo MokcudokcaluH IHpH3HAYEHHH 3 JIKapChKUMH  3acobaMu,
3a3Ha4YeHUMH HIK4Ye, Ball JIiKap NOBHHEH YBaXHO CJIIJIKYBaTH 3a (QyHKIi€I0 ceplid Bawol
JIATHHH, OCKUJIBKH ICHYE MiABUIIECHUH PU3HK 3MIHM cepreOUTTs Balloi AUTHHH:

e JIiKapchKi 3aco0H, fKi BIUVIMBAIOTH Ha CHJIY Ta 4acTOTy cepueOHTTS (Taki K,
XIHIOWH, TIAPOXIHIMH, JM30MipaMijl, amioJIapoH, COTanoy, JA0MeTHIHI,
i0yTHITIN);

e TKapceKl 3aco0H, 10 3aCTOCOBYIOTBCH JUlA JIKYBAHHS BAXKKHX ICHXIYHHX
posnaxiB (Taki K, ¢QeHoTia3MHM, MIMO3HWJ, CEPTHHION, TaJONepHOI,
CYJIbTOIPH);

e iHII §penapatH, IO 3acTOCOBYIOThCA MUIA JIiKyBaHHA iHGQekuid (Taki sk,
CcakBiHaBip, cnap(yIOKCaIMH, ePUTPOMIIIHHE JUIs B/B 3aCTOCYBAHHS', TEHTAMIIH,
npoTuMaspiiiai 3acobu, 3okpemMa ragodanTpun);

® JIeAKi aHTHTICTaMiHHI penapary (Taki K, TepdeHant, acTeMi30J1, Mi30JIacTHH);

e iHIII JIKapchkKi 3aco0M (Taki K, M3anpul, Oenpunn).

- byap-sxi mixapcebki 3aco0m, mo MmicTATh MarHiii abo amominiii (Taki Ak, aHTalMIHI
niKapchKi 3aco0H, fKi 3aCTOCOBYIOTHCS IIPH MOPYIICHHAX TPABICHHSA), 3aii30, IMHK,
auaaHo3uH abo Oyap-fiki iHmI Jikapchki 3aco0H, IO MICTATE cykpanbdar (s
JNIKYBaHHS IIUTYHKOBUX PO3JIAJiB), MOXKYTh 3MEHIIUTH IO TTpenapaty Mokcuduokcauun
(v dopmi rigpoxnopuay) tabnerkn, mo aucnepryiotbes 100 mr. JlaBarn Bamiid auTHHi
Moxkcupnokcauun (y opmi rinpoxnopuay) tabnerku, mo aucnepryiorses 100 mr, moTpiGHO 32
6 rouH 10 abo micis npuiioMy BHIIEBKA3aHUX JIIKIB.

- JSxkmo Bama aWTHHA B JaHWil Yac npuiiMae mikapceki 3aco0H, NpH3HaYeHi s
PO3piJUKEHHS KPOBi (epopaibHi aHTHKOAIY/ISHTH, Taki K BapdapuH), MOKIHBO, JiKapio
BaLIO] JIMTHHH HEOOX1THO Oy/1e CTEKHUTH 3a 4aCOM 3ropTaHHs 11 KpOBi.

Moxkcnduoxcannn (y dopmi rizpoxsopuay) tabaerku, mo gucnepryorses 100 mr 3 ke
Ta HANIOSIMHA
Hpenapar Moxkcudnoxcanun (y ¢opmi rigpoxaopuay) 100 mr tabierku, 1o ,uﬂcneprymTch
MOXHa NpUiMaTH JITIM He3alexHo BiJ npuiioMy ixi. :

\&




Moxcudnokcauns (y dopmi Yacruna 3 WHOPAR Tpagens 2019
rinpoxsopuy) TabneTkH, 1o (3riT BOO3 3 ouinku npenapary)

aucnepryiotees 100 mr

(Maxneonc dapmacwiotukanc Jlimites),

TB342

Jkmo BM 3aBaritHiM abo nijaHycTe BariTHICTh, HEOOXIAHO 3BEPHYTHCH IO JiKaps Ul
OOroBOpEeHHsI MOXIIMBMX TEpeRar Ta PU3MKIB BiJ 3aCTOCYBAaHHS TIpenapaTy Jis Bac Ta BAMIOl
JUTHHH.

Ockinpkn Gesneka 3acTocyBaHHS mnpenapary Mokcudaokcanmn mij yac BariTHOCTI He
JOCHIJUKYBANach, MAIEHTY CIIiJl YHHKATH BariTHOCTI nia yac nikysanus. IManienty aGo ii/iioro
NapTHepY CIHiJl 3acTOCOBYBaTH HaJiiiHi 3aco0m KoHTpauenuii (Taki sk, npesepsatusn) aGo
nepopaiibHi (MiryJaKH) Ui iHIIi FOPMOHAIBHI KOHTpAalenTHBY (TaKi K, IMIIaHTH abo iH'eKIil).

Ockinbku Mokcudrokcanns 37aTHHIl BHAUIATHCH Y IPYAHE MOJOKO Ta MOYXKE BIUIMBATH Ha
PO3BHTOK CKe/IeTa IUTHHH, TTi/l 9ac JTiKyBaHHs PEIIapaToM CIIiJl YHUKATH TO/YBAHHS IPYJUIIO.

KepyBanus agrorpancnoprom afo iHmumMu MexaHisMaMu

Moxkenguokcaunn (y dopmi rinpoxsopuay) Tabnerku, wo aucnepryiothes 100 Mr MOXKE BUKIHKATH Y
Nali€HTa 3anamMopodeHHs abo TOJIOBOKPYKiHHS, PanTOBYy Ta HETPHBANY BTpaTy 30py, ab6o
KOPOTKOTPHBAIY HEHNPHTOMHICTh. SIKINO Taki CHMIOTOMH CIOCTEPIraloThCsl, MAlieHTY CIif
YHHKATH KEPYBaHHs aBTOTPAHCIIOPTOM Ta IHIIUMH MeXaHi3MaMH.

Inmi komnonentnn npenapary Moxkcenduokcaunn (y dopmi rigpoxmopmay) 100 mr
Ta0JIeTKH, 010 AHCIEPTYIOThCS

Moxkcudmokcaunn (y dpopmi rizpoxnopumy) 100 mr TabreTkn, mo AMCHEPryloTHCS MicTHTE 12,5
MI acnapTaMy y KOXHiH Tabnerui. Acnmapram ¢ jukepenoM QeHinananiny i moxe Oy
WKIUIMBHM, SKIO Yy Bac QEHIIKETOHYpis, piakicHuil reHeTHuHMil po3ianm,  SIKMid
CYNIPOBOJ/UKYETBCS HAKONMHYCHHAM (heHinananiny, OCKUIBKM Oprasismy He BIA€THCS BHBOIUTH
M0T0 HaJIeKHUM YHHOM.

Moxcndokeanun (y popmi rigpoxaopuay) 100 Mr tabneTkH, mo JHCIEPIYIOTHCS MICTHTH
MeHIe 1 MMoub HaTpito (23 Mr) Ha TaGleTKy, TOMY BBaXa€ThCS, 10 Maiike «BiILHHUI Bif
HaATPiIO».

3. Sk npuiimaTn Mokcndaokcaunn (y gopmi rinpoxnopmay) rabaerku, mo
aucneprywrbest 100 mr

Ilpenapar Mokcudrokcamn notpibHO 3acTOCOBYBaTH TOYHO BiINOBIIHO A0 NPH3HAYEHHS
BALLIOr0 JUTAYOTO Jikaps. PexoMeHnoBana j0o6oBa 103a Juis JiTeii 3 Macowo Tina jo 30 kr Ta
BIKOM /10 15 pokiB cramoBuTh 10-15 Mr/kr macu Tina mutuum. Jlikap Bamoi AuTHHH pospaxye
mizxoasury ans Hel n03y. Pexomenpauii moao KinbkocTi TaGneTok 3aiekHO Bia MacH Tina
JIUTHHH HaBEeICH] HUXKYE.

Kinvkicmo mabéaemox moxcughnokcayuny (v popmi ziopoxnopuoy) 100 mz neobxionux onsn
00CAZHEHNA 0060601 003U, 6PAXOGYIOHU MACY MINA NAWICHMA:

Bara tina y 5-6 7-9 10-15 16-23 24-30
KT
Kinekicts 0.8 1.5 2 3 4

TabJIeToK Ha
100y




Mokenduokcaunn (y dopmi Yacrusa 3 WHOPAR Tpasenb 2019
rizpoxnopuay) TabieTku, 1o (3eitr BOO3 3 ouiHku npenapary)

aucneprytorses 100 mr

(Makneonc ®@apmackrotukanc Jlimiten),

TB342

Moxkcudrokcauns (y popmi rizpoxnopusty) 100 Mr tabreTkH, 10 AUCTIEPTYIOTHCS PH3HAYCH]
TUIBKH JUIA TIEPOPATBEHOTO 3aCTOCYBAHHS.

Iayienmu 3 macoro miia 7 k2 ma 6invue:

Heobxiany kinexicts Tabnerox mokcudnokcamuny 100 mr, cinig posuunuTy npubdauzno B 10 mi
MIATHOI BOJIM Ta MPOKOBTHYTH Belo cymitl. Cymim (TabneTky, po3urHeHi y BO/) ¢l NpHitHATH
npotarom 10 xeuuH. ITicns nporo ciij HeraifHoO COKHTH J0JATKOBHIL 00'eM BOJIH.

Hayienmu 3 macoro mina 5-6 ke:

JIisi BBEJICHHS. KOPEKTHOT JI03H IIpenapary HeoOXilIHO BHKOPHCTOBYBATH TEPOPATLHHIl MIITPHIL
ob6’emom 10 mn 3 kanibpyeamnsam B 1 mu. Oxany tabnerky Moxcupnokcaunny (y dopmi
rizpoxyopuay) 100 mMr notpibno posunauTH y 10 MJI IMTHOT BOJH i peTenbHO mepeMitmati. 8 M
BHILEBKa3aHOi cymimi noTpiGHO HabpaTH y LINPHIL T4 JaTH JUTHHI IEPOPaILHO.

[lauienTam 3 mMacoro Tizia MeHIIEe 5 Kr He CiiiJl 3acTocoByBaTH npenapat Mokcudiokcamns (y
dopmi rizpoxmopumy) 100 mMr TabneTky, WO AHCIEPryIOTECA. KOPHTYBaHHS 103H BiANOBIAHO 10
MacH Tijla B IIbOMY BHIIAJIKy BBaKA€TLCS HEMOKITHBUM.

Moxcudnokcaunn (y ¢opmi rigpoxaopuay) 100 mMr TabneTkd, 1o JHCHEPryIOTHCS, HE
NPH3HAYEH] JUIS 3aCTOCYBAHHS JITAM Ta MiUTITKaM 3 Macolo Tina Ginbme 30 Kr Ta BikoM cTapie
15 pokiB, OCKUJILKH TaKuMM IallicHTaM PEKOMEHIYETHCS MPHIIMATH MOKCH(IOKCALHH TabIeTKH
400 mr.

IIpenapar Mokcudaokcamun (y ¢popmi rigpoxnopuay) 100 mr TabaeTkn, 1o AUCHEPryIOTHCS
MOJKHa MPpUIMaTH Balliif ANTHHI HE3aIeKHO Bi puifoMy Txi.

Moxkcudnokcanun (y dpopmi rigpoxmopiy) 100 mr TaGieTku, 10 JMCHEPryIOTHCS CIil
3aCTOCOBYBATH TUIBKH y CKJIa/li KOMOiHOBAHOI Tepartii 3 iHIIHME NPOTHTYGEPKYTL03HUMH
3acobamu; NOTPIGHO peTeNnbHO ClIiyBaTH IHCTPYKILISIM, TIPOITHCAHNM Y 1IOMY JIHCTKY-
BKJIAIMIII,

Sxkmo Bu npuiinsan 6insme npenapaty Mokcenduokcauun (y dgopmi rizpoxaopuay) 100
MI TabJeTKH, IO THCNePIYIOTHCS, HikK ¢

SIKmo Bama JUTHHA BHIAJKOBO NpPHIAHANA 3aHajATO Oararo TabneToK, HeoOXiAHO HeraitHo
3BEPHYTHCH 3a MEIMYHOIO J0omoMoror. Bisemite 3 coboro, Oyae nacka, iHm TaGneTku, ski
3AIMITMIACE B YNIAKOBL, YIIaKOBKY a0 Heif JIMCTOK-BKIAINII, MO6 10Ka3aTH BaIOMY JIiKapio,
IO came NMpHiHHSTIA Bala JUTHHA Ta Y SKiil KiabKoCTi.

Sxmo Bu 3abyan npuitnaTu npenapar Mokendguokeannn (y gpopmi rizpoxsopmay) 100 mr
TabJeTKH, 10 THCHEPIYIThHCH

Slxmo Bawma auTHHA npuitmae npenapat Mokcuduokcaunn (y dopmi riapoxmopuay) 100 mr

TabJICeTKH, 10 JHCIEPTYIOTHCA MOACHHO: AKIIO BH MPONYCTHIH abo 3a0y/i JaTh JUTHHI 703y

npenapary, AaiTe 1il mponyIieHy 103y oapasy SK TUIBKH 3rajlanu y Toi camuii aeHb. SIKmo y

TOH caMuii JIeHb BH He 3rajiaii PO NpONyIIeHy J03y, HaCTYIHOTO jiHs JaiiTe JMTHHI TPUIHATH

TabNeTKH BIANOBIANO A0 JiKapeukoro npusnaterst. He cnix maparn nﬂ'm“m Iio,mnii'{_'ﬁy 7103y,
f 1 YO\
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Moxkcuduiokcatmn (y hopmi Yactiuna 3 WHOPAR Tpagenn 2019
riApoXI0puay) TabaeTKH, 110 (3eiT BOO3 3 ouinku npenapaty)

aucneprytorses 100 mr

(Makneonc apmacsiotukanc Jlimiten),

TB342

mo0 KOMIIEHCYBATH NpPONYIIeHy. SIKIO BH He BICBHEHI, sK caMe BYMHHTH, 3BEpHIThCS 3a
NOpajIoIo JI0 JiKaps.

Slkmo Bu npununsicre npuiiom npenapary Mokendaokcamnny (v gpopmi riapoxaopuay)
100 mr TabmeTKH, MO ANCHEPrYIOTHCA

BasnBo, 1106 Bala MTHHA TOBHICTIO MPOMIILIA KyPC JIKYBAaHHS, HABITE SIKIIO il CAMOMOYYTTS
NOKPANIMIOCH. SKINO BY NPHITMHUTE JNiKyBAHHs BAIIOT JUTHHM npenaparoM Mokcubrokcamnn
(y dopmi rigpoxnopuay) 100 Mr tabnerkn, 1o JMCHEPryloThes HAATO PaHO, iH(EKLis MoKe
Gym HE TIOBHICTIO YCYHCHA Ta IOBEPHYTHCh, a00 CTaH JUTHHH MOXe NOripmmTuck. baktepii,
AKI BUKJIMKAIOTH iH(EKII0, MOXKYTh CTATH HEYYTIHBHMH 10 Ipelapary Moxkcudnokcanun (y
dopmi rigpoxnopuay) 100 Mr tabieTku, MO AUCIEPIYIOTHCS.

Jlkmo y Bac BUHHKHYTH Oy/b-SIKi 3allMTaHHS CTOCOBHO 3aCTOCYBAHHS IHOTO TKapCBKOro
3ac00y, 3BEPHITLCA 10 JIKaps BamIoi ANTHHH.

4. Mozaugi nobiuni edgexrn

Sk 1 Bei nikapebki 3aco6u, MokcH}IOKcalMe Xou i He y BCiX MaIli€eHTiB, ajje MoKe BHKIMKATH
nobiuni edexrn. Ilin yac mikyBaHS TyGepKynb03y He 3aBXKIH JIETKO Bi,upi'ﬂmm no0iuHi
e(ekTH, CHpH'{HHEHl came Ji€io mpernapary Moxcudmoxcaunﬂ B/l THX, sIKI BHKJIMKaHi Oy/ib-
SKAMHM IHIDAMM JTiKapchKUMH 3aco0aMi, sKi Balla JMTHHA MOXKE 3aCTOCOBYBATH Ml dac
JiKyBaHHs, a6o K BiJl THX, IO BHKJIMKaHi caMolo XBOpo6oio. 3 miei IIPHYHHH, ,ILY)I(G BaXKITMBO,
1100 BH IIOBIXOMMU/IH BAIIOTO JIUTSAHOTO JiKaps 1po Oy/b-AKi 3MiHH y CTaHi 310POB'st AUTHHH.

Sximo BY moMiTHIIN:

® AHOMA@IBHO WBMKHH PUTM cepls (piakicHui nobiynuii edexr)

® 110 BalIa IMTHHA PalTOM BIJYyBac HE3/y)KaHHs abo NOMivac MOXKOBTIHHS CKiep oueii,
TEMHY cedy, CBepODK WIKipH, CXMIBHICTE JO KpOBOTEWi, CIIyTaHicTh AyMOK abo
Gesconns (ue Moxke GYTH O3HAKaMH i CHMITOMAMH CHIIBHOTO 3alaieHHS MEYiHKH, Mo
MOTEHIIHHO MOeE IPH3BECTH 10 HeOEe3NMeyHol JUIA JKUTTS IIEYiHKOBOT HeJ0CTATHOCTI
(yxe pizkichuii noGiunuii eexT, BiaMiteHi BUIAKK, MO NPHIBETH CMepTi);

® 3MiHHM WIKipH Ta CIM30BHX 0BOJIOHOK, Taki sk GomicHi myxupi B poti / Hoci aGo B 06m1acTi
BariHd, 110 HA3HBAIOTHCA CHHAPOMOM  CTiBeHca-J[KOHCOHA 400  TOKCHYHUM
CITZCPMAILHUM  HEKpONi3oM (ayke piakicni noGiunmi edextn, mo morenuiiino
3arpoXKyIOTh JKHTTIO);

® 3aNaNCHHs CyIHMH, O3HAKAMHU SKOTO MOXYTh OyTH YEpBOHI IUIAIMH HA WIKIpi JUTHHH, 5K
NpaBUIO, Ha HOrax JUTHHH abo Taki edexrn, sk Gink y cyrnobax (ayxe pijkicHumii
noGiunuii edexr);

® B@XKKY, PaNTOBY I'eHEPali30Bany alepriyny peakiiio B T.4. JyXke pifko Hebezneynuii s
JKHTT3 LIOK, HANPHKIIAJ YTPYAHEHE JIMXaHHS, 3HIKEHHs apTepiaibHOr0 THCKY, INBHIAKHI

nynke (piakicHui noGiynuii edekr); OB

® HaOpsKk, BKIOYAIOUH HaOpSK JUXQILHMX NUIAXIB  (piakicHwuii noﬁﬁ it - eexr,

NOTEHUIHHO HeOe3MeYHUt JUIS KUTTS); i {f )
& . = i
\ w =

® cyaomu (piaxicHuit mobiunnii edexr)




Mokcndnokeaims (y dopmi Yactuna 3 WHOPAR Tpasens 2019
riapoxaopuLy) TabneTkH, 1110 (3siT BOO3 3 ouiHku npenapary)

aucnepryrorses 100 mr

(Makneojyic @apmacerorukanc Jlimiten),

TB342

e [npobnemy, TOB'A3aHI 3 HEPBOBOIO CHCTEMOIO, Taki AK OLIb, NEYiHHA, NMOKOMIOBAHHA,
oHIMIHH# Ta / abo cnabkicTh y KinmiBkax (piakicnuii mobiynmii edekr)
® Jlenpecis, B JIyKe PIIKICHUX BHNAIKAX, 10 HPH3BOJUTE J0 CAMO3arpO3JIHBOI MOBEJIIHKH,
HanpHKiIaz, cyiuuaaneti inei / aymxu abo cnpobu camorybersa (piakicnuii noGiunmii
edexr);
® [ICHXO03, IO TIOTEHIIHHO MOXKe IPU3BECTH 10 CaMO3arpo3JIHBOi MOBEAIHKH, HANPHKIAL,
cyinuaaibi 11ei / aymkn abo cnpobu camorybersa) (yxke pijakicuuii nobiunuii edexr)
® CWJIbHA Jiapes, MO MICTUTH KPoB Ta / abo Ciu3, TaK 3BaHMH aHTHOIOTHK-acolifioBaHmil
KOJIT, B T.Y. ICeBJOMEeMOpaHO3HMIT KONIT, sIKMil 3a JAykKe piZIKicHHX OOCTaBHH MOIKE
NEPEPOCTH B YCKIIaHEHHsA, HeOe3nedni s uTTs (piakicHi moGiyni eexrn)
® Oumb 1 HaOpAK CyXOXHJb, TOOTO TeHMMHIT (piakicHuii mobiunmii edexrt) abo po3pus
CYXOKHIIIA (J1ysKe plaKicHUIT noOiynmil eeKT).
NPHIHHITE AaBati AuTHHI Mokcuduokcaman (y dopmi riapoxnopmay) 100 Mr tabierku, 1o
JMCIIEPTYIOTHCA, 1 HEraiHO MOBLAOMTE PO 1€ JKaps, OCKIILKH JAMTHHI MOKe 3HAJ00HTHCS
TEPMiHOBA Me/IMYHA KOHCYIBTAILis.

Kpim Toro, sIKIIO BH MOMITHIH KOPOTKOYACHY BTPATy 30py (AyXe piikicHuii moGiunmii edexr),
HErauHo 3BEPHITHCS JI0 JiKapa-0PTaIbMOJIOra.

ko y Baumioi AMTHHMA crocTepiraBest HeperynspHuii cepuesnii put™ (Torsade de Pointes) a6o
3YNHMHKA CepUeOHTTs Mijl Yac NpuioMy mpenapaty (myxe piakicui noGiuni edextn), HeraifHo
TMOBIJIOMTe JKaps CBOCI AUTHHH HPO Te, LIO Balla JIMTHHA OTPHMYE NIKYBaHHA TperaparoM
Moxcudumokcanun (y dopmi rizpoxnopuay) 100 mr TaGneTkw, mo JHCIEPryloThCs i He
IPONAOBKYHTE JTIKYBaHHSI.

[loripmenns cuMnTOMIB MiacTeHiT rpaBic criocTepiracThes y AykKe PiAKiCHHX BHNAAKax. SIKIIO
11¢ CTAJIOCs, HEraiHo 3BEPHITBLCS JI0 JIMTSYOrO JKapsi.

Ao Bama JMTHHA CTpakiae Ha IYKpoBHii AiabeT, i BU MOMITHIM, IO PiBEHb IYKPY B KPOBI y
BaUIOl JINTHHH TIIBALICHUI a00 3HMKeHuH (piakicHuil aGo Jyxe piakicamii moGiummii edexr),
HEralHO MOBIJIOMTE NPO I1e CBOTO JAUTAYOrO JiKaps.

Jkmo y namicHTa MOXMIOro BiKY HasBHI NMPOOJEMH 3 HUPKAMH i IOMIYacThesl 3MEHITeHHS
BHJUJICHHs cedi, HaOpSK Ha HOrax, LIMKOJOTKAX a0 CTOonax, BTOMA, HY/0Ta, COHIMBICTD,
3a/MmKa abo CIUTyTaHicTh CBiIOMOCTI (e MOXKYTH OyTH O3HAKH Ta CMMITOMH HHPKOBOI
HEJI0CTATHOCTI, pi/iKicHuii noGiynmii edeKT) HeraliHo 3BEPHITLCSA /10 JTiKaps.

Inmi noGiuni epexry, sixi crocrepiranues nix yac JikyBanHs TabreTkaMu Moxkcudnokcanun (y
dopmi riapoxnopuay) 100 mr TabneTkd, mO MCHEPrYIOTHCS, NEpepaxoBaHi HUKUE, B
3aJICKHOCTI Bi/l YACTOTH IX BHHHKHEHHS:

Hacri nobivni eextn (MoxyTh ypamaru 10 13 10 nanicuris):
* Indekuii, nos'ssani 3 pesucrentHicTio GakTepiii Ta rpuGiB, HaNpUKIAL OpaTEHMII Ta
BariHajJbHHUN KaHu103
e TonoBunii 6inb
¢ 3anamopoycHHs \)}/
" | 10




Moxcudokcauut (y hopmi Yactuna 3 WHOPAR Tpasens 2019
rizpoxaopuay) TabneTku, 1o (3siT BOO3 3 owinkn npenapary)

aucneprytorsea 100 mr

(Maxkneoac ®apmacsiorukanc Jlimiten),

TB342

e [lorane camonouyrrs (Hynora)

XBopobausicts (bmosanns)

Boni y HUIyHKY Ta Y JKHBOTI

Hiapes

[TizBuienns piBusg neBHuX (pepMenTiB B KpPoBi (TpaHcaminaz)

e 3wminu cepuesoro putmy (EKI') y naimienTiB 3 HU3bKHM pIBHEM Kalllo

Hewacti nobiuni epexTn (MoxyTs ypaxkarn ao 1 3i 100 namienris):
e Aunepriuni peakuii
e 3minu enextpuyHoi akTuBHOCTI ceprst (EKIY), BituyTTs cniabHOro cepueOuTTs,
HeperyJisipHe Ta HIBHJIKe ceplueduTTs
e Hu3bkuii piBeHb YePBOHUX KPOB'SHUX TileNb (aHeMis)
e Husbkuii piBeHb OLIHX KPOB'SHHX TiJICIb
e  Husbkuii piBeHb NeBHUX OLINX KPOB'SHUX TLICHb (JICHKOIUTIB, HEHTpod1niB)
e 3HmkeHHs abo IMIBUIEHHS NEBHAX KPOB’THHX TiJIENb, sIKi OpyTh y4acThb Y 3ropTaHHi
KpoBi (TpoMOOLIHTIB)
ITigBuInenHs piBHA cnenianizoBaHuX OLIMX KPOB SHHX TiIelb (€03HHO(1IIB)
3HMKEHHS! 3rOpTaHHS KPOBI
ITinBuIeHHs piBHA JINiAiB KpoBi (KHPIB)
BiguyTTs TpHBOIH, Hecrnoko abo 30yKeHHs
BiguyTTs nokomnroBaHHs (SK B1J IIHJILKK Ta FOJKK) Ta / abo oHIMIHHA
Po3namu cmaky (B TOMY 4HCIi, B JIyXKe PiAKICHUX BUNAJKaX BTpaTa cMaKy)
CruryTaHicTh CBIZOMOCTI Ta I€30PI€HTALIS
Poznann cHy (nepeBaxxHo Oe3coHHS ad0 COHJIMBICTD)
Tpemop
BiagyTTs 3anamopoyenHs (roJoBOKpYIKiHHs abo BTpaTa piBHOBAIrH)
[Tpobemn 3 30poM (BKIIIOYAIOYH IBOIHHS Ta IOMYTHIHH:A 30pY)
Binb y rpyasx (anrina)
Posmmpenns KpOBOHOCHHX CYIUH (MTPHIHBH)
VYTpynHene AuxanHs (BKIIOYAIOYH aCTMATHYHI CTaHM)
3HMKEHHS aneTUTY Ta CTIOKUBAHHS 1XKi
Mereopusm Ta 3anopu
Poznaan mutyHKy (MOpYyIIEHHS TpaBJieHHS abo neyvis)
3ananeHHs MUTYHKa
[TigBHIIEHHS B KPOBI CHELiAILHOrO TpaBHOTO (epMeHTy (aMinasm)
[IpoGnemn 3 ¢ynkuicio nedinkn (migBuineHHs OinipyGiHy B KpoBi, NijBHINCHHS
creniaJbHUX NEYIHKOBHX (DEPMEHTIB B
KPOBi, HallPUKJIaj raMMa-riyTtamii-Tpancgepasu ta / abo syxHoi docdarasu)
CBepOik, BHCHII Ha IIKIPHHX IIOKPHBAX, CYXICTh LIKIpH
Bins y cyrnobax, 6ink y M’ g3ax
3HeROIHEeHHS
[Torane camomnouyTTs (3a3BHyaii cnabkicTs abo BTOMA), 60ILOBI quy'rrsl, T&KI mc Gmb B
CIHHI, TPYAsX, Ta3y 1 017k B KiHIIBKAX N AN
e CruryTasicTh CBIJIOMOCTI 1 A€30pieHTAIIIA
e lliTIMBICTE.




Mokcudnokcauns (y dopmi Yactuna 3 WHOPAR Tpagens 2019
riapoxsopnay) TablieTky, 1o (3eiT BOO3 3 oninku npenapary)

nuenepryiorbes 100 mr

(Maxneoac ®apmacerotukainc Jlimiten),

TB342

Piakicni nodiuni peaxuii (MoxkyTh ypakatu 10 1 i3 1000 namienTin):

Baxcka, panrosa anepriyHa peaxilisi, BKIIOUAIOYH JIyXKe PIIKICHHX HeOe3neyHux s
KUTTH 1HOK (HANpHWKIaj, YTPYAHCHE JWXaHHS, 3HMKCHHS apTepialbHOrO THCKY,
NPUCKOPEHHH NyJbe), HaOpsK (BKIIOUAIOYH MOTEHLIHO Hebe3neyHuil /Ui )KUTTS HabpsaK
JIMXaJIBbHUX LUISIXIB)

CuibHa Jriapes, 1O MICTHTBL KpoB Ta /abo ciau3 (aHTHOIOTHK-acouiHOBaHMN KOJIT,
BKJIIOYAIOYH  1ICEBAOMEMOPAaHO3HHX KOJIT), SKa Iy/KC PIIKO MOXKE TPHU3BECTH JIO
KUTTCBOHEOE3NEUHNX YCKIAMHECHD.

XKopTauu1s (MOKOBTIHHA CKiIep oueii abo Kipn), 3ananeHns NediHKu

biib 1 HaOpsik CyX0KuiIb (TEHIHHIT)

ITinBuImeHHs piBHS LYKpPY B KPOBI

ITiiBAIIIEHHS B KPOBI CEYOBOI KHCIOTH

ITopymenns eMOnIHHOTO CTaHy

Jenpecis (sxka B jayke PiAKICHHX BHINAAKAX MOKE NPHU3BECTH JI0 CAMOYIIKOKEHD,
HaNpHKIa, cyiunaadbHuX 11e# / ;ymok abo cripobu camorybersa)

I"amonunariis

IIpobnemu 3 4yTIAHBICTIO WIKipH

3MIHHM CHPUIHATTS 3anMaxis

Heszpuuaiini cuu

IIpoGriemu 3 piBHOBAroro Ta KOOPAHHALIEIO (Yepe3 3anaMopoyeHHs)

Cynomu

[Topyiena KoHIeHTpaLlis

IIpobGnemu 3 MOBIEHHSM

YactkoBa abo noBHa BTpara nam'sTi

JI3Bin abo my™m y ByXaX, NOPYHIIGHHS CIYXYy, BKIIOYAIOYM IJIYXOTY (AK INpPaBHIIO,
obopoTrny)

ITpumeuamenss cepuedbuTTs

Henpuromuicts

Bucokuii abo Hu3BbKHIT apTepialbHEi THCK

Y TpyaHeHHs KOBTaHHs

3ananeHHs pOTOBOT MOPOKHUHH

M's30Bi cynomu abo nocMHKYBaHHS

M’sa308Ba cnabkicTh

[IpoGiemu 3 Hupkamu (BKTIOYAIOYH 301iNBIIEHHS TAKHX Pe3yJLTATiB JabopaTopHUX
JOCIIIKEHb HAPOK, SIK CCYOBHHA Ta KPEaTHHIH ), HUPKOBA HEJIOCTATHICTh

Halpsix (kucreii pyk, Hir, IIMKOIOTOK, Iy6, poTa abo ropra).

Hyxe pinkicni nobiuni edpextn (MoxyTs ypaxatu 10 13 10000 nauicnris):

Cepitosni npobinemu i3 cepueBum putmoMm (Torsade de Pointes), 3ynmumka cepis
; » 3y P

(3ynuuxa cepus) (muB. Posmin 2, Illo norpi6uo 3marh, nmepm HDK npuiiMaTi

Moxkcudnokcanun) e -" hAL -.-'-,, 6

['ocTpe 3anajcHHs NEYiHKH, 110 MOXKEe PU3BECTH J10 HeGe3neyHol zumr ka'rsl nmmxonm

HEJIOCTATHOCTI (BKJIIOYAKOYH JIETATLHI BHITA/IKH) fl Lg ( o \Om‘a“ ) 2 /
",Ci_‘ hA//
B\, \k

o
Soud,
Sl -




Moxkendoxcas (y gopmi Hactuna 3 WHOPAR Tpasens 2019
rigpoxaopuay) TabneTku, 1o (31T BOO3 3 oninki npenapary)

aucneprytorses 100 mr

(Maxkneonc apmaceiotukanc Jlimiten),

TB342

® 3MiHH WIKIPH Ta CAH30BHX 000JI0HOK (GomicHi nyxupi B poTi / Hoci a60 Ha wieni / MIXBI),
noTeHuiiiHo wnebesneuni wis kuTTA (cHmapom CriBenca-JKOHCOHA, TOKCHYHHN
eniIepMaIbHUil HEKPOJIi3)

e Po3pHB cyXoXKuib

e llocunenns sropranns KpoBi, 3HaUHE 3HHKEHHS IEBHUX JICHKOLMTIB (arpaHyJIonuTo3)

* Tlouyrrs camoBizicTopoHeHHS (He 6YTH c06010)

o llorane wmeHTanbHe camomouyTTsi (HOTEHWIHHO NPH3BOAMTH IO CAMOYIIKOKEHHS,
HanpuKaj, cyiuniaibHi el / JyMKa ui cripobu camory6ersa)

e Tumuyacosa BTpara 30py

e [lligsumena gyrnuBicTs mKipu

e 3anajeHHs cyriobis

e  BimuyTts 3aKkiuski0cTi B M's3aX

o [lloripmenrs cumnTOMIB MiacTeHii (HecTaHmapTHa CTOMIIOBAHICTH M’s3iB, 1O

NPU3BOJUTH J10 ¢IA0KOCTI Ta y CepHO3HMX BHIIAZKaX Hapanigy)

Hyme PUIKICHI BHIIaJIKH TPHBAIMX (JI0 MicAIIB 4M poKiB) a60 NMOCTIHHMX MoGIUHHX peakiiii Ha
HlKapCbKl 3aco0H, TaKi SIK 3aNaJCHHA CYXOKHIIb, PO3PHB CYXOXKHIIIA, OiIb y cyriodax, 6immb y
KIHL[iBKAX, YTPYAHCHHS XOABOW, aHOMANBHi BINYYTTA, Taki SK BiA IIIHILKH Ta TOJIKH,
NOKOJIOBAHHS, JIOCKOTAHHA, MEYiHHs, OHiIMiHHS abo 6ine (HeBpomartis), ,uenpecm BTOMa,
no;;ymenm: CHY, TIOPYUICHHA NaM 4Ti, 8 TAKOXK NOPYIICHHA CIIyXy, 30py, CMaKy i 3anaxy Gy
TIOB’s13aH]1 3 HpHHOMOM aHTHOIOTHKIB I'PYIIH XiHOJIOHIB Ta ()TOPXiHOJNOHIB, B JIESKMX BHIAIKAX
HE3aJIEXKHO Bijl HONEPE/IHLOrO-ICHYIOUHX (aKTOPiB PH3HKY.

Huxde naBeieni yxe pifKkicHi BUNAIKu MoGIYHMX edeKTiB, PO AKi MOBIIOMISIOCH BHACTLIOK
meBaHHa IHIIMMH XiHOOHOBHMH aHTHOIOTHKAMH, 5IKi, MOXKIIHEO, MOKYTh BHHHKHYTH TaKOXK
I/ Yac NiKyBaHHs npenapatom Mokcugmokcanun (y gopmy rizpoxaopuy) 100 mMr Tabnerxn,
IO JAHCHEPrYIOTHCA:

IlixBuinennit piBeHb HATPIIO B KPOBI

IliaBumennit piBeHb KaabIiio B KpoBi

OcoGuBHI THIT 3HHKEHOT KIIBKOCT] epHTPOIHTIB (reMoTiTHYHA aHeMmis)

M’ 513081 peakuii 3 ypaxkeHHAM M’ A30BHX KJIITHH

[TinBHIneHa 9y TIMBICTE WKipH 110 COHSYHOTrO cBiTIa a60 V®d-caitia

Ilpobnemn, mos'ssani 3 HepBOBOIO CHCTEMOIO, Taki SK Gillb, NEYiHHS, MOKOMIOBAHHS,
OHIMIHH: Ta / abo crnabKicTh y KiHIIBKax

SIkmo y Bamoi AMTHHK cnoc*remraromca Oyab-siki moGiuni edekTH, He 3a3HaYeHi B LBLOMY
JHCTKY-BKJIaIHI, HeraifHo MOBIJOMTE Mpo He JiKaps JHTHHH, 106 OTPHMATH KOHCYIBTAIIO
NEpEN 3aCTOCYBAHHAM HacTynmHoi ao3u. IloBizomusioun mpo mnoGiuni edextn, BH MokeTe
ZIONIOMOI'TH HajaTi Oibine indopmarii mpo Gesneky mporo mikapehKoro 3aco0y.

IMosinomaennst npo no6iumni etpelmt
Sxmo y Bac BunuKIH Oyab-ski mo6iuni edextn, nosizomre MpO 11¢ Baoro JAUTAY0ro Jikaps. Lle
CTOCYEThCA TaKOK HeDakaHMX e(eKTiB, He 3a3HAYEHHMX B HBOMY JIHCTK}’-BKJ‘I&JIHHII....ﬂKHlO €

™A

MOJKJIMBICTb, BH TAKOK MOXKETEe TOBIIOMHTH npo nodiuHi queKTH' %ém&éepenﬁ 0 yepes




Moxkcudnokcauun (y popmi Yactuna 3 WHOPAR Tpaeenn 2019
ripoOXI0pHaY) TaGNEeTKH, 1110 (3siT BOO3 3 ouisky npenapary)

aucnepryiorses 100 mMr

(Makneoac ®apmacsrotikaic Jlimiten),

TB342

HallOHaMBHY cucTeMy 3BiTHOCTI. IToBizoMIIAIOYM PO MOGIYHI edexTH, BH MOXKeTe JOMOMOITH
najary 6inbie iHGopmauii npo Gesneky 11bOro MKapehkoro 3acoly.

5. Sk 3Gepiratn Mokcendaokcamnn (y dopmi riapoxsopuay) 100 mr rtadaerkm, mo
AHCHIEPIYIOTHCS

30epiratn npu Temnepartypi se Buute 30 °C B cyxoMy Mici. 3axHInaTd Bij citia.

He 3acTocoByiiTe neii mikapcbkuii 3aci6 nicis 3akiHYeHHs TepMiHy NPHIATHOCTI, 3a3HA4eHMil Ha
ynakoBii micna cuis «EXP». Jlata 3akiHYeHHS TEpMiHY NMPHIATHOCTI 03HAYAE OCTAHHIO nary
BKa3aHOTO MiCSAILS.

He cnin Buknnarn Gynp-siki mikapehki 3aco01 710 CTIYHHX BOJ UM TBEPIHX 110OYTOBHX BIJIXOJIIB.
3anuTaiiTe BaIOro JiKaps, SK CIIJ YTHIi3YBAaTH JKapehki 3aco6m, ki Ginblne He MiUISTAIOTH
3aCTOCYBAHHIO. LI 3aX0/11 10MOMOXKYTh 3aXHCTHTH HABKOJIMILIHE CEPEIOBHIILE.

6. Ckaaosi ynakoBku Ta inma ingopmanis

o micrurs npenapar Mokenduiokcauun (y dopmi rizpoxaopuay) 100 mr TabNeTKH, Mo
JHCTIEPTYIOTHCS

Jiroya peyoBHHa:

Kosxna Tabnerka, mo JUCepryeTses, MiCTHTD MOKCH(IOKCAIHHY TiIPOXJIOPH/TY EKBIiBANIEHTHO
100 Mr MokcHokcanuny.

Inmi KoMmoHeHTH:

Ernnemono3sa, MCTaKpHJIATHHIHA comnoiimep, TPUETHIILIUTPAT, MAaHir, Lenoo3a
MIKPOKpHCTaNIMa, CyKpanos3a, HaTpilo XJOPH, KPOCIOBIiAOH, acuapraM, MarHiilo creapar,
apoMaTU3aToOp JMMOH Ta apOMaTH3ATOp M’ 4Ta.

Ak Barasaac npenapar Mokcnduokeamun (y ¢dopwmi rizpoxsopuay) 100 mr rabaerku, mo
AUCHEPIYIOTLCS Ta CKJIAJOBI YIIAKOBKH

Kancynononioni asoonykii tabnetku, mo amenepryiorses 6e3 IOKPHTTS, CBITI0-XOBTOr0 abo
KOBTOI'O 3 BKPAIUICHHAMH KOJIBOPY 3 THCHEHHsM "I 75" 3 ogmoro Goky Ta mimiero posnomy 3
IHII0T0.

ITo 10 raGnerox y Gnictepi Alu-Alucold. Io 10 Gricrepis y KapTOHHiH ynaKkoBLi, 10 MICTHTB
JIUCTOK-BKJIAIHIN JUIS TIAIi€HTA.

Baacnuk peecrpauiiinoro nocsizuenns
Makuneosic @apmacsrorukanc Jlimiten/
304, Atnanrta Apkajye, Maposn Yapu Poa,
Anjxepi (Ier),

400059/ Mymobait

Innis




Mokceudnokcaunn (y dopmi Yacrusa 3 WHOPAR Tpasens 2019
riapoxaopuay) TabieTku, wo (3siT BOO3 3 oninku npenapary)

aucnepryrorees 100 mr

(Makieone Papmacsiotukanc Jlimirtes),

TB342

Tenegon: +91-22-66762800

@axc:+91-22-2821 6599

e-mail sjadhav@macleodspharma.com
vijay@macleodspharma.com

Bupoounxk:
Makneosnc ®apmacerorukaic Jlimite
I0OniT-VI, Brok N2, Binemx Txena, ITocT Odic Jlonximaiipa, Texcin Bayti, Jlicrpikt Coxnan,

Ximayvan ITpagew - 174101, Tnis

Tenedon/daxc +91 22 567 62819/ +91 22 282 16 599
E-mail exports@macleodspharma.com

Jlas Gyab-sikoi moaarkosoi indopmanii mo/ 10 1anoro MKapeLKOro 3acoby, Oyab Jacka
3BEPHITLCS /10 BAMIOrO JiKaps.

Jlannit mucTok-BKiaaauim GyIo neperisHeMo y Tpasui 2019 POKY.

Jleranbha indopmantis mosto mEoro mikapesKoro 3acoby gocTymnHa Ha Beb caiiti BOO3 -
https://extranet.who.int/prequal/.




SATBEPJKEHO
Haxa3 Minicrepersa oxopoun
3/10poB’st YK a'l'lm
 OF AOLO Ne

Peectpaniiine nocsinuenns

LA //ﬁ’o(ﬁf /c?/ Jeof

Iucrpyxum PO 3aCTOCYBaHHS TllKapCbKOIO 3acoby abo indopmanis mnpo 3acrocysanHus
JIKApCBKOTO  3acoby, 3aTBep/KeHAa 3TiAHO 3  HOPMATHBHHAMH  BHMOIAMH KpaiHu
3aﬂBimhaanp06Hmca abo Kpainu, peryIaToOpHHii OpraH Kol KepyeThes BACOKHMH CTaHJapTaMH
AKOCTI, 110 BIANOBIIAIOTH CTaH1apTaM, PEKOMEH/I0BAHHM BOO3, Ta/abo 3rigHo 3 pesyibTatamu
KIHIYHEX  BUNpOOYBaHb, BHKIAACHA MOBOIO BIANOBIAHO 0 BHMOT  INOJO MOBH,
BH3HAYCHUX a03aloM JIPYTHM 4acTHHH TpeThoi cTaTTi 26 3akony VYkpainn «[Ipo 3acamm
AeprkasHoi MopHOT nositnkim» (KopoTka xapakrepucruka jikapeskoro 3acofy).

Maxuneoae @apmacsrorukanc Jimiren, Inais

3asBHUK, Kpaina: Macleods Pharmaceuticals Limited, India

_. Maxkneoac @apmacsrorukance Jimiren, Inais
Bupobunk, kpaina: Macleods Pharmaceuticals Limited, India

Moxcuguokcaunny Iinpoxnopua Tabunerku, o Jucnepryiorses 100 mr

Moxifloxacin Hydrochloride Dispersible Tablets 100 mg
TabneTky, mwo aucnepryrorses mo 100 mr Ne 100 (10 10) y 6.111c*repax




Moxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019

Dispersible Tablets
(Macleods Pharmaceuticals Limited), TB342

WHO-PQ RECOMMENDED
SUMMARY OF PRODUCT CHARACTERISTICS

This summary of product characteristics focuses on uses of the medicine covered by
WHO 'sPrequalification Team - Medicines. The recommendations Jor use are based on WHO

guidelines and on information from stringent regulatory authorities (term to be revised).
The medicine may be authorised for additional or different uses by national medicines regulatory

authorities.
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Moxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019
Dispersible Tablets
(Macleods Pharmaceuticals Limited), TB342

1. NAME OF THE MEDICINAL PRODUCT
Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets*

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each dispersible tablet contains moxifloxacin hydrochloride equivalent to 100 mg moxifloxacin.
Each tablet also contains 91 mg of mannitol, 12.5 mg of aspartame and 19.7 mg (0.86mmol) of sodium.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Dispersible Tablets

Light yellow to mottled yellow colour, capsule-shaped, biconvex, uncoated dispersible tablets,debossed with
“I'75” on one side and having a break-line on the other side.

If necessary, the tablet can be divided into two equal doses.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets is indicated in combination with other
antituberculosis agents for the treatment of tuberculosis caused by Mycobacterium tuberculosis.

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets is only indicated as a second-line antimycobacterial drug when use of first line drugs is
not appropriate due to resistance or intolerance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis.
Official guidance will normally include WHO and local health authorities’ guidance.

This product is intended for the use in children. Nonetheless, information is provided on adult health issues
such as pregnancy and breast-feeding to allow full access to all relevant information.

4.2 Posology and method of administration
Posology

Children weighing less than 30 kg and under 15 years of age:
The recommended daily dose is 10 to 15 mg/kg bodyweight.

Number of Moxifloxacin (as hydrochloride) 1 00mg Dispersible TabletsMoxifloxacin (as h ydrochloride)

100mg Dispersible Tablets for daily treatment accordin g 1o weight bands

Bodyweight in kg 5-6 7-9 10-15 16 -23 24-30
Number of tablets per day | 0.8 1.5 2 v |3 4

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets is not recommended for use in children weighing less than 5 kg.

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacig (ab fiydrophloride) 100mg

Dispersible Tablets is not recommended for children and adolescents Weighing 30 gkimd above, and from 15
years of age, who can take moxifloxacin 400 mg tablets. b - .__\'

£

‘s
"Trade names are not prequalified by WHO. This is the national medicines rc'é'u!amry‘{{gcnlc)-'-fs NMRA) responsibility.
Throughout this WHOPAR the proprietary name is given as an example only. # PP 0O
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Moxifloxacin (as hydrochloride) 100mg WHOPAR part 4 May 2019
Dispersible Tablets
(Macleods Pharmaceuticals Limited), TB342

Renal impairment:
No dose adjustment is required in patients with impaired renal function or in patients on chronic dialysis,
including haemodialysis and continnous ambulatory peritoneal dialysis(see section 5.2).

Hepatic impairment:
No dosage adjustment is recommended in hepatic insufficiency.

Elderly
No dosage adjustment is required in the elderly.

Missed dose and vomiting after a dose

It is important that the patient takes the medicine regularly as prescribed. Missing doses can increase the risk
of resistance to moxifloxacin and reduce its effectiveness.

The patient should take a missed dose if it was due fewer than 12 hours ago. If more than 12 hours have
passed since the dose was due, the patient should omit the missed dose and take the next scheduled dose at
the usual time. The patient should not take a double dose.

If the patient vomits within 1 hour of taking Moxifloxacin 100m g Dispersible Tablets, the patient should take
an extra dose. If vomiting occurs more than an hour after taking the dose, the patient does not need to take an
extra dose and can take the next dose as usual when it is due.

Method of administration
Oral use

Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets may be taken with food or between meals.

Patients weighing 7 kg or more:

The required number of Moxifloxacin 100mg Dispersible Tablets should be dispersed in approximately 10
mL of drinking water and the entire mixture should be swallowed. The mixture (tablets dispersed in water)
should be used within 10 minutes. An additional volume of water should then be consumed immediately.

Patients weighing 5-6 kg:

For administration of the correct dose, an oral syrin ge of 10 mL with 1 mL markings is needed. One tablet of
Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets should be dispersed in exactly 10 mL of drinking water and mixed carefully. 8 mL of the
mixture should be drawn up in the syringe and administered to the child.

4.3 Contraindications
Moxifloxacin (as hydrochloride) 100mg Dispersible TabletsMoxifloxacin (as hydrochloride) 100mg
Dispersible Tablets is contraindicated in:
-Patients with hypersensitivity to moxifloxacin, other quinolones or to any of the excipients listed in section
6.1,

® Patients with a history of tendon disease/disorder related to quinolone treatment

¢ Patients with transaminases increase>5fold ULN

Both in preclinical investigations and in humans, changes in cardiac electrophysiology have been observed
following exposure to moxifloxacin, in the form of QT prolongation. For reasons of drug safety,
moxifloxacin is therefore contraindicated in patients with:
* Known QT prolongation (congenital or acquired) > 7Y TN
* Electrolyte disturbances, particularly uncorrected hjapbkalaepfpﬁa\:z:’}\
* Clinically relevant bradycardia ¥ A el
*  Clinically relevant heart failure with reduced left-ventricular ej ection fraction
. NS

History of symptomatic arrhythmias Y e
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4.4 Special warnings and precautions for use

The use of moxifloxacin should be avoided in patients who have experienced serious adverse reactions in the
past when using quinolone or fluoroquinolone containing products (see section 4.8). Treatment of these
patients with moxifloxacin should only be initiated in the absence of alternative treatment options and after
careful benefit/risk assessment (see also section 4.3).

Prolongation of QTc interval and potentially QTe-prolongation-related clinical conditions

Moxifloxacin has been shown to prolong the QTc interval on the electrocardiogram in some patients. In the
analysis of ECGs obtained in the clinical trial program, QTc prolongation with moxifloxacin was 6 msec +
26 msec, 1.4% compared to baseline. As women tend to have a longer baseline QTc interval compared with
men, they may be more sensitive to QTc-prolonging medications. Elderly patients may also be more
susceptible to drug-associated effects on the QT interval.

Other drugs that prolong the QT interval (see also section 4.5) should be used only when strictly needed and
with caution in patients receiving moxifloxacin. High dose therapy with moxifloxacin should be avoided.
ECGs and serum potassium levels should be closely monitored.

Medication that can reduce potassium levels should be used with caution in patients receiving moxifloxacin
(see also sections 4.3 and 4.5).

Moxifloxacin should be used with caution in patients who are taking medications associated with clinically
significant bradycardia (see also section 4.3).

Moxifloxacin should be used with caution in patients with ongoin gproarrhythmic conditions (especially
women and elderly patients), such as acute myocardial ischaemia or QT prolongation as this may lead to an
increased risk for ventricular arrhythmias (including torsade de pointes) and cardiac arrest (see also section
4.3). The magnitude of QT prolongation may increase with increasing concentrations of the drug, Therefore,
the recommended dose should not be exceeded.

If signs or symptoms of cardiac arrhythmia occur during treatment with moxifloxacin, treatment should be
stopped and an ECG should be performed.

Prolonged. disabling and potentially irreversible serious adverse drug reactions

Very rare cases of prolonged (continuing months or years), disabling and potentially irreversible serious
adverse drug reactions affecting different, sometimes multiple, body systems (musculoskeletal, nervous,
psychiatric and senses) have been reported in patients receiving quinolones and fluoroquinolones irrespective
of their age and pre-existing risk factors. Moxifloxacin should be discontinued immediately at the first signs
or symptoms of any serious adverse reaction and patients should be advised to contact their health care
provider for advice.

Hypersensitivity / allergic reactions

Hypersensitivity and allergic reactions have been reported for fluoroquinolones including moxifloxacin after
first administration. Anaphylactic reactions can progress to a life-threatening shock, even after the first
administration. In these cases moxifloxacin should be discontinued and suitable treatment (e.g. treatment for
shock) initiated.

Severe liver disorders

Cases of fulminant hepatitis potentially leading to liverfailure (including fatal cases) have been reported with
moxifloxacin (see section 4.8). Patients should be advised to contact their health care provider prior to
continuing treatment if signs and symptoms of fulminant hepatic disease develop such as rapidly developing
asthenia associated with jaundice, dark urine, bleeding tendency or hepatic encephalopathy.

Liver function tests/investigations should be performed in cases where indications of liver dysfunction occur.

Serious bullous skin reactions /F’LT:S‘?\
Cases of bullous skin reactions like Stevens-Johnson syndromé.grtoxic c;f‘xd_ér.mal necrolysis have been

reported with moxifloxacin. Patients should be advised to cont:?ql their healthag_:hlre provider immediately

prior to continuing treatment if skin or mucosal reactions oceur! . &

>
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Patients predisposed to seizures

Quinolones are known to trigger seizures. They should be used with caution in patients with CNS disorders
or in the presence of other risk factors which may predispose to seizures or lower the seizure threshold. In
case of seizures, treatment with moxifloxacin should be discontinued and appropriate measures instituted.

Peripheral neuropathy

Cases of sensory or sensorimotor polyneuropathy resulting in paraesthesias, hypoaesthesias, dysaesthesias,
or weakness have been reported in patients receiving quinolones including moxifloxacin. Patients under
treatment with moxifloxacin should be advised to inform their health care provider prior to continuing
treatment if symptoms of neuropathy such as pain, burning, tingling, numbness, or weakness develop in
order to prevent the development of an irreversible condition.

Psychiatric reactions

Psychiatric reactions may occur even after the first administration of quinolones, including moxifloxacin. In
very rare cases depression or psychotic reactions have progressed to suicidal thoughts and self-endan gering
behaviour such as suicide attempts. In the event that the patient develops these reactions, moxifloxacin
should be discontinued and appropriate measures instituted. Caution is recommended if moxifloxacin is to be
used in psychotic patients or in patients with history of psychiatric disease.

Antibiotic-associated diarrhoea including colitis

Antibiotic-associated diarrhoea (AAD) and antibiotic-associated colitis (AAC), including
pseudomembranous colitis and Clostridium difficile-associated diarrhoea, have been reported in association
with the use of broad spectrum antibiotics including moxifloxacin and may range in severity from mild
diarrhoea to fatal colitis. Therefore itis important to consider this diagnosis in patients who develop serious
diarrhoea during or after the use of moxifloxacin. If AAD or AAC is suspected or confirmed, ongoing
treatment with antibacterial agents, including moxifloxacin, should be discontinuedand adequate therapeutic
measures should be initiated immediately. Furthermore, appropriate infection control measures should be
undertaken to reduce the risk of transmission. Drugs inhibiting peristalsis are contraindicated in patients who
develop serious diarrhoea.

Patients with myasthenia gravis
Moxifloxacin should be used with caution in patients with myasthenia gravis because the symptoms can be
exacerbated.

Tendinitis, tendon rupture

Tendinitis and tendon rupture (especially but not limited to Achilles tendon), sometimes bilateral, ma v occur
as carly as within 48 hours of starting treatment with quinolones and fluoroquinolones and have been
reported to occur even up to several months after discontinuation of treatment. The risk of tendinitis and
tendon rupture is increased in older patients, patients with renal impairment, patients with solid organ
transplants, and those treated concurrently with corticosteroids. Therefore, concomitant use of corticosteroids
should be avoided.At the first sign of tendinitis (e.g. painful swelling, inflammation) the treatment with
moxifloxacin should be discontinued and alternative treatment should be considered. The affected limb(s)
should be appropriately treated (e.g. immobilisation). Corticosteroids should not be used if signs of
tendinopathy occur.

Aortic aneurysm and dissection

Epidemiologic studies report an increased risk of aortic aneurysm and dissection after intake of
fluoroquinolones, particularly in the older population. Therefore, fluoroquinolones should only be used after
careful benefit-risk assessment and after consideration of other therapeutic options in patients with positive
family history of aneurysm disease, or in patients diagnosed with pre-existing aortic aneurysm or dissection,
or in presence of other risk factors or conditions predisposing for aortic aneurysm and dissection (e.g.
Marfan syndrome, vascular Ehlers-Danlos syndrome, Takayasu arteritis, giant cell arteritis, Behcet's disease,
hypertension, atherosclerosis). In case of sudden abdon1m31:fe_ﬁ?g%-back pain, patients should be advised to
immediately consult a health care provider in an emergenty departifien
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Patients with pre-existing renal disorders
Elderly patients with renal disorders should use moxifloxacin with caution if they are unable to maintain
adequate fluid intake, because dehydration may increase the risk of renal failure.

Vision disorders
If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be consulted
immediately:.

Dysglycaemia
As with all fluoroquinolones, disturbances in blood glucose, including both hypoglycaemia and

hyperglycaemia have been reported with moxifloxacin. In moxifloxacin-treated patients, dysglycaemia
occurred predominantly in elderly diabetic patients receiving concomitant treatment with an oral
hypoglycaemic agent (e.g. sulfonylurea) or with insulin. In diabetic patients, careful monitoring of blood
glucose is recommended.

Prevention of photosensitivity reactions

Quinolones have been shown to cause photosensitivity reactions in patients. However, studies have shown
that moxifloxacin has a lower risk to induce photosensitivity. Nevertheless patients should be advised to
avoid exposure to UV irradiation or extensive/strong sunlight during treatment with moxifloxacin.

Patients with glucose-6-phosphate dehydrogenase deficiency

Patients with a family history of, or actual glucose-6-phosphate dehydrogenase deficiency are prone to
haemolytic reactions when treated with quinolones. Therefore, moxifloxacin should be used with caution in
these patients.

Paediatric population

Due to adverse effects on the cartilage in juvenile animals (see section 5.3), and to limited documentation of
the safety, moxifloxacin should only be used in children and adolescents with

M. Tuberculosisinfection if the benefit is considered to exceed the risk and there are no treatment
alternatives.

Patients with pre-existing impaired liver function

No dosage adjustment is recommended for mild, moderate, or severe hepatic insufficiency. However, some
changes in the metabolism of moxifloxacin were observed in patients with hepatic insufficiency. Therefore,
moxifloxacin should be used with caution in these patients.

Excipients

Moxifloxacin (as hydrochloride) 100mg Dispersible Tablets contains aspartame,which is a source of
phenylalanine and may be harmful for people with phenylketonuria(PKU), a raregenetic disorder in which
phenylalanine builds upbecause the body cannot remove it properly.

Neither non-clinical nor clinical data areavailable to assess aspartame use in infantsbelow 12 weeks of age.

This medicine contains less than 1 mmol sodium (23 mg) per tablet, that is to say, is essentially ‘sodium-
free’.

4.5 Interaction with other medicinal products and other forms of interaction

Cytochrome P450 mediated interactions

In vitro studies with cytochrome P450 isoenzymes (CYP) indicate that moxifloxacin does not inhibit
CYP3A4, CYP2D6, CYP2C9, CYP2C19, or CYP1A2, suggesting that moxifloxacin is unlikely to alter the
pharmacokinetics of drugs metabolized by these enzymes. AlsoCYP450 isoenzymes are not known to be
involved in the metabolism of moxifloxacin. Considering %b?@%’i}ﬁg@}etabolic interactions via
cytochrome P450 enzymes are unlikely. P b
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Clinical studies have shown that there are no interactions following concomitant administration of
moxifloxacin with ranitidine, probenecid, oral contraceptives, calcium supplements, morphine administered
parenterally, theophylline, cyclosporine or itraconazole.

Rifampicin
When co-administered with multiple doses of rifampicin, moxifloxacin AUC decreases by approximately
30%. The clinical consequences of this are unknown, and no dose adjustment is recommended on co-

administration.

Rifapentine
When co-administered with multiple doses of rifapentine, moxifloxacin AUC decreased by 17%. The clinical

consequences of this are unknown, and no dose adjustment is recommended on co-administration.

Rifabutin
No data are available on the effect of co-administration on the exposure to moxifloxacin and rifabutin,

T-prolonging agents
An additive effect on QT interval prolongation of moxifloxacin and other agents that prolong the QT interval
cannot be excluded. This effect might lead to an increased risk of ventricular arrhythmias, notably torsade de
pointes. Therefore moxifloxacinshould be used with caution in patients treated with any of the following
drugs (see also section 4.4):
- antiarrhythmics class IA (e.g. quinidine, hydroquinidine, disopyramide),
- antiarrhythmics class 111 (e.g. amiodarone, sotalol, dofetilide, ibutilide),
- antipyschotics (e.g. phenothiazines, pimozide, sertindole, haloperidol, sultopride),
- tricyclicantidepressive agents,
- certain antimicrobial agents (saquinavir, sparfloxacin, erythromycin IV, pentamidine, antimalarials,
particularly halofantrine),
- certainantihistaminics (terfenadine, astemizole, mizolastine),
- others (e.g. cisapride, vincamine IV, bepridil, diphemanil).

Potassium lowering agents

Moxifloxacin should be used with caution in patients who are taking medication that can reduce potassium
levels (e.g. loop and thiazide-type diuretics, laxatives and enemas [high doses], corticosteroids, amphotericin
B) or medication that is associated with clinically significant bradycardia.

Bivalent and trivalent cations

Chelating agents such as iron, aluminium and magnesium may inhibit the absorption of moxifloxacin.
Concomitant administration or administration of agents containing these cations in temporal proximity to the
intake of moxifloxacin may decrease moxifloxacin exposure by 25-60%. An interval of at least 6 hours
should be left between administration of agents containing bivalent or trivalent cations (e.g. antacids
containing magnesium or aluminium, didanosine tablets, sucralfate and agents containing iron or zinc) and
administration of moxifloxacin.

Concomitant administration of charcoal with an oral dose of 400mg moxifloxacin led to a pronounced
prevention of drug absorption and a reduced systemic availability of the drug by more than 80%. Therefore,
the concomitant use of these two drugs is not recommended (except for overdose cases, see also section 4.9).

Changes in INR

A large number of cases showing an increase in oral anticoagulant activity have been reported in patients
receiving antibiotics, especially fluoroquinolones, macrolides, tetra cliriés, cotrimoxazole and some
cephalosporins. The infectious and inflammatory conditions, age ar:‘;?f géneral status of the patient appear to
be risk factors. Under these circumstances, it is difficult to evaluate whether the irifection or the antibiotic
therapy caused the INR (international normalised ratio) disorder, A ’prc.qgsﬁtionary measure would be to more
frequently monitor the INR in patients on warfarin or any other m}t‘rﬁqaﬁulants.

RN :
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4.6 Fertility, pregnancy and breastfeeding
Pregnancy

The safety of moxifloxacin in human pregnancy has not been investigated. Moxifloxacin should only be used
in pregnancy if the benefit is considered to outweigh the risks, and there are no available treatment
alternatives. Reversible joint injuries are described in children receiving some quinolones; however this
effect has not been reported as occurring on exposed foetuses. Animal studies have shown reproductive
toxicity (see section 5.3). The potential risk for humans is unknown. Pregnancy should be avoided in women
treated with moxifloxacin. Adequate contraceptive measures should be taken.

Breast-feeding
The use of moxifloxacin during breast-feeding is contraindicated. As with other quinolones, moxifloxacin

has been shown to cause lesions in the cartilage of the weight bearing joints of immature animals. Preclinical
data indicate that small amounts of moxifloxacin passes into breast milk.

Fertilit
No specific studies with moxifloxacin in humans have been conducted to evaluate effects on fertility. Animal
studies do not indicate impairment of fertility (see section 5.3).

4.7 Effects on ability to drive and use machines

No studies on the effects of moxifloxacin on the ability to drive and use machines have been performed.
However, fluoroquinolones including moxifloxacin may cause impairment of the patient's ability to drive or
operate machinery due to CNS reactions (e.g. dizziness; acute, transient loss of vision, see section 4.8) or
acute and short lasting loss of consciousness (syncope, see section 4.8). Patients should be advised to see
how they react to moxifloxacin before driving or operating machinery.

4.8 Undesirable effects

Adverse reactions based on all clinical trials with moxifloxacin 400mg (oral and sequential therapy) sorted
by frequencies are listed below. Of note, the majority of available safety data on moxifloxacin has been
generated in patients with conditions other than tuberculosis in studies of less than three weeks duration.

Adverse events considered at least possibly related to moxifloxacin treatment are listed below by body
system, organ class and frequency.

Apart from nausea and diarrhoea all adverse reactions were observed at frequencies below 3%. Frequencies
are defined as very common (>1/10), common (>1/100 to <1/10),uncommon (>1/1,000 to <1/100), rare
(=1/10,000 to <1/1,000), very rare (<1/10,000), not known (cannot be estimated from available data).

Frequency of undesirable effects

System Organ Common Uncommon Rare Very Rare
Class
Infections and Superinfections
infestations due to resistant
bacteria or fungi
e.g. oral and
vaginal
candidiasis
Blood and the Anaemia Prothrombin level
lymphatic Leucopenia .. | increased/INR
system disorders Neutropenia P E_U_h':?:? ~decreased
Thrombocytopenia I~
Thrombocythaemia ff‘ 4 Agranulocytosis
Blood eosinophilia B :
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System Organ Common Uncommon Rare Very Rare
Class
Prothrombin time
prolonged/INR
increased
Immune system Allergic reaction Anaphylaxis incl.
disorders (see section 4.4) very rarely life-
threatening shock
(see section 4.4)
Allergic oedema /
angiooedema
(including
laryngeal oedema,
potentially life-
threatening, see
section 4.4)
Metabolic and Hyperlipidaemia Hyperglyaemia Hypoglycaemia
nutrition Hyperuricaemia
disorders
Psychiatric Anxiety reactions Emotional lability Depersonalization
disorders* Psychomotor Depression (in very | Psychotic
hyperactivity/ rare cases potentially | reactions
agitation culminating in self- (potentially
injurious behaviour, | culminating in
such as suicidal self-injurious
ideations/ thoughts, | behaviour, such
or assuicidal
suicide attemplts, see | ideations/
section 4.4) thoughts, or
Hallucination suicide attempts,
see section 4.4)
Nervous system | Headache Par-and Hypoaesthesia Hyperaesthesia
disorders* Dizziness Dysaesthesia Smell disorders (incl.
Taste disorders anosmia)
(incl. Abnormal dreams
ageusia in very rare | Disturbed
cases) coordination
Confusion and (incl. gait
disorientation disturbances,
Sleep disorders esp. due to dizziness
(predominantly or vertigo)
insomnia) Seizures incl.
Tremor grandmal
Vertigo convulsions (see
Somnolence section 4.4)

Disturbed attention
Speech disorders
Amnesia
Peripheral
neutopéathy and.
pglyﬁeﬁrépatﬁi}-

Eve disorders*

Visual disturbances

T :
‘Photophobia

Transient loss of
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System Organ Common Uncommon Rare Very Rare
Class
incl. diplopia and vision
blurred vision (especially in the
(especially in the course of CNS
course of CNS reactions, see
reactions, see sections
section 4.4 and 4.7)
4.4)
Uveitis and
bilateral acute iris
transillumination
(see section 4.4)
Ear and Tinnitus
labyrinth Hearing impairment
disorders* incl. deafness
(usually
reversible)
Cardiac QT prolongation | QT prolongation Ventricular Unspecified
disorders in patients with | (see tachyarrhythmias arrhythmias
hypokalaemia section 4.4) Syncope (i.e., acute | Torsade de
(see Palpitations and short lasting loss | Pointes
sections 4.3 and | Tachycardia of consciousness) (see section 4.4)
4.4) Atrial fibrillation Cardiac arrest
Angina pectoris (sce section 4.4)
Vascular Vasodilatation Hypertension Vasculitis
disorders Hypotension
Respiratory, Dyspnea (including
thoracic and asthmatic
mediastinal conditions)
disorders
Gastrointestinal | Nausea Decreased appetite | Dysphagia
disorders Vomiting and food intake Stomatitis
Gastrointestinal | Constipation Antibiotic associated
and abdominal | Dyspepsia colitis (incl. pseudo-
pains Flatulence membranous colitis,
Diarrhoea Gastritis In very rare cases
Increased amylase | associated with life-
threatening
complications, see
section 4.4)
Hepatobiliary Increase in Hepatic impairment | Jaundice Fulminant
disorders transaminases (incl. LDH Hepatitis hepatitis,
increase) (predominantly potentially
Increased bilirubin | cholestatic) leading to
Increased gamma- life-threatening
glutamyl- liver failure (incl.
transferase fatalcases, see
Increase in blood section 4.4)
alkaline = T
phosphatase /3 ~
/o, <
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System Organ Common Uncommon Rare Very Rare
Class
Skin and Pruritus Bullous skin
subcutaneous Rash reactions like
tissuc disorders Urticaria Stevens-Johnson
Dry skin syndrome or toxic
epidermal
necrolysis
(potentially life-
threatening, see
section 4.4)
Musculoskeletal Arthralgia Tendinitis (see Tendon rupture
and connective Myalgia section 4.4) (see section 4.4)
tissue disorders* Muscle cramp Arthritis
Muscle twitching Muscle rigidity
Muscle weakness Exacerbation of
symptoms of
myasthenia gravis
(see section 4.4)
Renal and Dehydration Renal impairment
urinary (including increase in
disorders BUN and
creatinine)
Renal failure (see
section 4.4)
General Feeling unwell Oedema
disorders and (predominantly
administration asthenia or fatigue)

site conditions*

Painful conditions
(incl. pain in back,
chest,

pelvis and
extremities)
Sweating

*Very rare cases of prolonged (up to months or years),
reactions affecting several, sometimes multiple, system
tendinitis, tendon rupture, arthralgia, pain in extremities
paraesthesia, depression, fatigue, memory impairment,
taste and smell) have been reported in association with

disabling and potentially irreversible serious drug
organ classes and senses (including reactions such as
, gait disturbance, neuropathies associated with
sleep disorders, and impairment of hearing, vision,
the use of quinolones and fluoroquinolones in some

cases irrespective of pre-existing risk factors (see section 4.4).

There have been very rare cases of the following side effects reported following treatment with other
fluoroquinolones, which might possibly also occur during treatment with moxifloxacin: increased
intracranial pressure (including pseudotumorcerebri), hypernatraemia, hypercalcaemia, haemolyticanaemia,
rhabdomyolysis, photosensitivity reactions (see section 4.4).

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows

continued monitoring of the benefit/risk balance of the medicinal produpg;ﬂté]}}; ‘care providers are asked to
report any suspected adverse reactions to the marketing authorisation holder, or; if available, via the national
reporting system. [ ¢ 8y
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Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are asked
to report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the
national reporting system.

4.9 Overdose

Svmptoms
Single oral overdoses up to 2.8 g were not associated with any serious adverse events.

Therapy

No specific countermeasures after accidental overdose are recommended. General symptomatic therapy
should be initiated. ECG monitoring should be undertaken, because of the possibilityof QT interval
prolongation. Concomitant administration of charcoal with a dose of 400mg oral moxifloxacin will reduce
systemic availability of the drug by more than 80%. The administration of activated charcoal as soon as
possible after oral overdose may prevent excessive increase of systemic moxifloxacin exposure.About 3%
and 9% of the dose of moxifloxacin, as well as about 2% and 4.5% of its glucuronide metabolite are removed
by continuous ambulatory peritoneal dialysis and haemodialysis, respectively.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Quinolone antibacterials, fluoroquinolones, ATC code: J01 MA14

Mechanism of action

Moxifloxacin has in vitroactivity against M. tuberculosis, as well as against a wide range of Gram-positive
and Gram-negative pathogens.

The bactericidal action of moxifloxacin against M. tuberculosisresults from the inhibition of the DNA
gyrase, encoded by the gyrdand gyrBgenes.

The wild-type moxifloxacin MIC distribution for clinical isolates of M. tuberculosishas been reported by
different investigators to range between 0.03-1 mg/L. 0.5 mg/L has been suggested as a susceptibility
breakpoint. When resistance to fluoroquinolones arises, it is generally caused by mutations in gyzA. Cross-
resistance within the fluoroquinolone drug class is extensive, though not universal,

Clinical experience

An individual patient data meta-analysis of 50 observational and experimental studies from 25 countries
showed that of 12 030 patients, 7346 (61%) had treatment success, 1017 (8%) had failure or relapse, and
1729 (14%) died. Compared with failure or relapse, treatment success was positively associated with the use
of linezolid (adjusted risk difference 0-15, 95% CI 0-11 to 0-18), levofloxacin (0-15, 0-13 to 0-18),
carbapenems (0-14, 0-06 to 0-21), moxifloxacin (0-11, 0-08 to 0-14), bedaquiline (0-10, 0-05 to 0-14), and
clofazimine (0-06, 0-01 to 0-10). There was a significant association between reduced mortality and use of
linezolid (-0-20, -0-23 to -0-16), levofloxacin (-0-06, -0-09 to -0-04), moxifloxacin (-0-07, -0-10 to -0-04), or
bedaquiline (-0- 14, -019 to -0-10). It was concluded that, although inferences are limited by the
observational nature of the data, treatment outcomes of multidrug-resistant tuberculosis were significantly
better with use of later generation fluoroquinolones, such as moxifloxacin, as well as with use of linezolid,
bedaquiline, clofazimine, and carbapenems.

5.2 Pharmacokinetic properties

Absorption of Moxifloxacin (as hydrochloride) 100mg Di cpe;ﬁxb%ﬂ'abie!sﬂ!oxﬂoxacm (as hydrochloride)
100mg Dispersible Tablets /

.»,—

The absorption characteristics of Moxifloxacin (as hydmchlorldc) 100mg Dispersible Tablets have been
determined after administration of a single tablet in heahﬁy voh,lntcers in the fasting state as follows:
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Pharmacokinetic variable

Mean value

(£ standard deviation)

Maximum concentration (Cy.)

2.982 £ 0.777pg/ml

Area under the curve (AUC,_,), a measure of the extent

of absorption

32,14+ 5.272pg h/ml

Time to attain maximum concentration ()

1.16 = 0.74 h

Pharmacokinetics of Moxifloxacin

Moxifloxacin

Absorption

Absolute bioavailability 01%

Oral bioavailability Rapid and almost complete absorption after oral administration
Food effect Absorption not affected by concomitant food intake (high fat meal)

Distribution

General

Rapid distribution to extravascular spaces
Steady-state within 3 days (with 400mg once daily regimen)

Volume of distribution at
steady state (mean)

Approximately 2 L/kg

Plasma protein binding

Approximately 40-42 %, independent of the concentration of the drug.
Mainly bound to serum albumin

Tissue Concentration Site: Plasma ratio
Plasma 3.1 mg/L -
Saliva 3.6 mg/L 0.75-1.3
Blister fluid 1.6' mg/L 1.7
Bronchial mucosa 5.4 mg/kg 1.7-2.1
Alveolar macrophages 56.7 mg/kg 18.6—-70.0
Epithelial lining fluid 20.7 mg/L 5-7
Maxillary sinus 7.5 mg/kg 2.0
Ethmoid sinus 8.2 mgkg 2.1
Nasal polyps 9.1 mg/kg 2.6
Interstitial fluid 1.0° mg/L 0.8 —14>
Female genital tract* 10.2° mg/kg 17
*intravenous administration of a single 400mg dose

"'10 h after administration

* unbound concentration

3 from 3 h up to 36 h post dose

* at the end of infusion

Metabolism

Phase I biotransformation: 52% of an oral dose as glucuronide and sulfate
conjugation

Active metabolites

None

Elimination
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Elimination half life Approximately 12 hours

Kibast Soiteiit oleamance 179 to 246 mL/min (following a 400 mg dose)

(CUF) Y Renal clearance about 24 — 53 mL/min suggesting partial tubular
reabsorption of the drug from the kidneys

% of dose excreted in urine Approximately 19 % for unchanged drug
Approximately 2.5 % for the sulfate-metabolite
Approximately 14 % for the glucuronide-metabolite

% of dose excreted in faeces Approximately 25 % of unchanged drug
Approximately 36% for the sulphate-metabolite
No recovery for the glucuronide-metabolite

Pharmacokinetic linearity Linear in the range of 50 - 1200 mg after single dose and up to 600 mg
after once daily dosing over 10 days.

Drug interactions

Metabolizing enzymes No interactions with drugs undergoing Phase I biotransformation involving
cytochrome P450 enzymes
No indication of oxidative metabolism

Elderly and patients with low body weight
Higher plasma concentrations are observed in healthy volunteers with low body weight (such as women) and
in elderly volunteers.

Renal impairment

The pharmacokinetic properties of moxifloxacin are not significantly different in patients with renal
impairment (including creatinine clearance> 20 mL/min/1.73 m’). As renal function decreases,
concentrations of the M2 metabolite (glucuronide) increase by up to a factor of 2.5 (with a creatinine
clearance of < 30 mL/min/1.73 m%).

Hepatic impairment

On the basis of the pharmacokinetic studies carried out so far in patients with liver failure (Child Pugh A, B,
C), it is not possible to determine whether there are any differences compared with healthy volunteers.
Impaired liver function was associated with higher exposure to M1 in plasma, whereas exposure to parent
drug was comparable to exposure in healthy volunteers.

5.3 Preclinical safety data

Effects on the haematopoetic system (slight decreases in the number of erythrocytes and platelets) were seen
in rats and monkeys. As with other quinolones, hepatotoxicity (elevated liver enzymes and vacuolar
degeneration) was seen in rats, monkeys and dogs. In monkeys, CNS toxicity (convulsions) occurred. These
effects were seen only after treatment with high doses of moxifloxacin or after prolonged treatment.
Moxifloxacin, like other quinolones, was genotoxic in in vitro tests using bacteria or mammaliancells. Since
these effects can be explained by an interaction with the gyrase in bacteria and -at higher concentrations -by
an interaction with the topoisomerase Il in mammalian cells, a threshold concentration for genotoxicity can
be assumed. In in vivotests, no evidence of genotoxicity was found despite the fact that very high
moxifloxacin doses were used. Thus, a sufficient margin of safety to the therapeutic dose in man can be
provided. Moxifloxacin was non-carcinogenic in an initiation-promotion study in rats.
Moxifloxacin was proven to be devoid of phototoxic and photogenotoxic properties when tested in a
comprehensive programme of in vitro and in vivostudies. Under the same conditions other quinolones
induced effects. ey
0 MACE

At high concentrations, moxifloxacin is an inhil?ig“r',-of the rapid component of the delayed rectifier
potassium current of the heart and may thus cause/prolongations’ of‘the QT interval. Toxicological studies
performed in dogs using oral doses of 90 mg/kg\ éa&_ing-’tb‘plasnj& concentrations 16 mg/L. caused QT
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prolongations, but no arrhythmias. Only after very high cumulative intravenous administration of more than
30-fold the human dose (> 300 mg/kg), leading to plasma concentrations of > 200 mg/L (more than 40-fold
the therapeutic level), reversible, non-fatal ventricular arrhythmias were seen.

Quinolones are known to cause lesions in the cartilage of the major diarthrodial joints in immature animals.
The lowest oral dose of moxifloxacin causing joint toxicity in juvenile dogs was four times the maximum
recommended therapeutic dose of 400 mg (assuming a 50 kg bodyweight) on an mg/kg basis, with plasma
concentrations two to three times higher than those at the maximum therapeutic dose.

Toxicity tests in rats and monkeys (repeated dosing up to six months) revealed no indication regarding an
oculotoxic risk. In dogs, high oral doses (= 60 mg/kg) leading to plasma concentrations > 20 mg/L caused
changes in the electroretinogram and in isolated cases an atrophy of the retina,

Reproductive studies performed in rats, rabbits and monkeys indicate that placental transfer of moxifloxacin
occurs. Studies in rats (p.o. and i.v.) and monkeys (p.o.) did not show evidence of teratogenicity or
impairment of fertility following administration of moxifloxacin. A slightly increased incidence of vertebral
and rib malformations was observed in foetuses of rabbits but only at a dose
(20 mg/kg i.v.) which was associated with severe maternal toxicity. There was an increase in the incidence of
abortions in monkeys and rabbits at human therapeutic plasma concentrations. In rats, decreased foetal
weights, an increased prenatal loss, a slightly increased duration of pregnancy and an increased spontaneous
activity of some male and female offspring was observed at doses which were 63 times the maximum
recommended dose on an mg/kg basis with plasma concentrations in the range of the human therapeutic
dose.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Ethylcellulose, methacrylic acid copolymer, triethyl citrate, mannitol, microcrystalline cellulose, sucralose,
sodium chloride, crospovidone, aspartame, magnesium stearate, lemon flavour and peppermint flavour.

6.2 Incompatibilitics
Not applicable

6.3 Shelf life
24 months

6.4 Special precautions for storage
Store below 30°C, in a dry place, protected from light.

6.5 Nature and contents of container

Alu-Alucold form blister pack of 10 tablets. Such 10 blisters are packed in a carton, along with a patient
information leaflet.

6.6 Special precautions for disposal and other handling
No special requirements.
Any unused product or waste material should be disposed of in accordance with local requirements,
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Page 17 of 17

{64



SATBEPIZKEHO
Haka3z MinicTeperBa oXopoHu
3a0poB’s YKpainn
L 0P REOAO No RO
Pecerpartiiine nocsiiuenns

A/ PAES 22 o2
2 7

Ilepexnan ykpaiHCHKOIO MOBOIX, aBTCHTHYHICTH AKOI0 MiATBEp/UKeHA 3agBHUKOM abo iforo
YIOBHOBaXEHOI0 000010, IHCTPYKIIT PO 3aCTOCYBaHHS JiKapchkoro 3acoby abo imdopmartii
PO 3acTOCYBaHHs JIKAPCBKOro 3acoly, 3aTBEP/UKEHOI BUINMOBIAHO JI0 HOPMATHBHHX BHMOT
Kpainu 3asBHUKa/BupoOHuKa a00 KpaiHM, peryisTOPHHH OpraH skoi KepyeThCsi BHCOKHMH
CTaHJapTaMH SIKOCTI, 110 BiJNOBLIAIOTH CTaHaapTaM, pekoMenaosanuM BOO3, Ta/abo 3rijHo 3
pe3yabTaTaMH KJIIHIYHAX BHOpoOYyBaHb, 3aCBIAYCHHH HIAMHMCOM YIOBHOBAXKEHOI OCOOHM, IO
BUCTYnNac B iMeni 3assuuka. (Koporka xapakrepHeTnka JiKapesKoro 3acooy).

. Maxaeoiec @apmacsiorukanc Jlimirea, Inaia
3assunK, Kpaina: Macleods Pharmaceuticals Limited, India

Maxsreoae @apmacsiorurade Jlimirea, Ingis

Bupobunk, kpaina: Macleods Pharmaceuticals Limited, India

Moxkcudaoxcanuny I'izpoxaopux Tabaerkn, o ducnepryorses 100 mr

Moxifloxacin Hydrochloride Dispersible Tablets 100 mg
TabneTku, mo aucnepryiorses mo 100 mr Ne 100 (10x10) y 6nicrepax




Moxkcudnokcauns (y dpopmi Yacrina 4 WHOPAR Tpasens 2019
rizipoxnopuay) TabaeTku, 1o (3siT BOO3 3 ouinky npenaparty)

aucnepryiorses 100 mr

(Makneonc @apmacstotukanc Jlimites),

TB342

Koporka Xapakrepucruka Jlikapebkoro 3acoby

[IpesMeToM 1i€i KOPOTKOT XapaKTEPHCTHKH JIKapChKOTo 3acoBy € 3aCTOCYBAHHS npenapary, 1o
posrisiaaeThea Bimtinom nonepeanboi omiHky Jgikapesknx 3aco6is BOO3. Pexomenanii mo o
3aCTOCYBaHHs TPYHTYIOTBCS Ha KepiBHHX npunimnax BOO3 Tta nva indopmauii perymoounx
Oprauir (TepMiH, SKuii miuisarac nepermusmuy).

Jlikapepkuii 3aci® mMoxe GyTH 3apeecTpoBanmil /U1 0AaTKOBOro a60 iHIIOIO 3acTOCYBAHHS
HAIIOHATEHAMH PETyYJIFOI0YHMH OPraHaMH.




Mokcndnokcaunn (y gopmi Yactaa 4 WHOPAR Tpasens 2019
riapoXJI0prLy) TabneTku, o (3eiT BOO3 3 ouinkn npenapary)

Jaucnepryrotees 100 mr

(Maxkneone Mapmacsiorukanc Jlimiten),

TB342

1. HA3BA JUKAPCBKOT O 3ACOBY
Moxenguokcarms (y popwmi rigpoxnopuzay) 100 Mr Tabnetku, mo JUCIIEPryIOThCs

2. AKICHUM TA KIJTbKICHUN CKJIAJT

Kosxna Tabnerka, 1o aucuepryeTses, MicTHTS MOKCH(IOKCAIMHY TAPOXJIOPU/ILY €KBIBAICHTHO
100 Mr Mokcudnokcanmuy.

Koxna rabnerka Takox mMictuth 91 Mr Manity, 12,5 Mr acrapramy Ta 19,7 mr (0.86 Mmmous)
HATPIIO.

Jlst 10BHOTO TIEpeniKy JONOMIKHEX PEUOBHH JHB. po3ain 6.1.

3.JIKAPCBKA ®OPMA
Tabnerku, mo mucnepryoTscs.

Kancynononi6ni nBoonykii Tabnerks, mo Jucrepryiothes 6es MOKPUTTSI, CBITJIO-KOBTOr0 abo
ZKOBTOTO 3 BKpANJICHHAMH KOJNBLOPY 3 THCHEHHAM "I 75" 3 ommoro Goky Ta ninieo posmomy 3
IHI_IIOI‘O

3a neoOxizaHoCTi TabNeTKa MOXKe GyTH PO3NOJiIeHa Ha JIBi PIBHI JIO3H.

4. KJIIHIYHI XAPAKTEPUCTHUKHA

4.1 TepaneBTHYHI NOKA3AHHS

Moxkcndnokcannn  (y  ¢dopmi  rigpoxnopumy) 100 Mr TaGnerku, 1o JHUCIICPryIOThCH,
3aCTOCOBYIOTh y CKJIa/i KoMOiHOBAHOT Tepanii 3 iHImIME IPOTHTYGEPKYJILO3HHME 3ac0GaMH /st
nmiKyBanHs Oyb-aKkux Gopm TyGepKy.1b03y, cnpuunnennx Mycobacterium tuberculosis.

Moxkendnokcann  (y dopmi  rizpoxmopumy) 100 wmr TablIeTKH, 10 JIHCHEPryloThCH,
3aCTOCOBYIOTH TiJIbKH 5K amumxoﬁam*epla.rmnnu NpenapaT Apyroro psjay, KOJIH PO3BHHYJIACS
PE3MCTEHTHICTL a00 HEepeHOCHMICTh BiJl 3aCTOCYBAHHS MIPENAPATiB MEpIIOTo PATY.

Cunin BpaxoByBatn odiuiiiHi HaCTAHOBH Ta peKOMeHamii 1010 JikyBaHHS Tybepkymbosy. 1li
HAaCTaHOBH BKJIIOYAIOTH pekomenanii, Haxani BOO3 Ta MicueBHMH peryJsTOpHHMH OpraHamu
OXOPOHH 3/I0pOB’s1.

Ipenapam npusnavenuii ons nixyeannsa dimeti. Tum ne menut, ingpopmayis npo aikapcoruil 3acié
Micmums maxodic 6idomocmi npo sacmocysauna Oopocium, 30Kpema nio yac éazimmocmi ma
eo0yeanns zpyoolo, wob sabesnewumu nosnuii docmyn 00 eciei axkmyansnoi ingopmayii npo
Oanul 1iKapcykuil 3acio.

4.2 Jlozyeanusi Ta cnocid 3acTocyBaHHs
Aimu 3 macoio mina menwe 3a 30 k2 ma éikom morodwe 15 pokie:

Pexomeniorana 1060Ba n103a cxinanae 10-15 Mr/kr MacH Tija.

* Toprosa HasBa He ¢ npeaMeTom npeksanigikauii BOO3. Ha3ea 3arBepkyeThes HALIOHATLHUMM. mnifnuumi
perynaTopruimu opradamit (HMPO). Hassa nikapeskoro sacofy, mo sranyctses HNPOTATOM YCHOTO ?.BITS"W
HABOANTLCA Y AKOCTI NPHKJIAY.
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aucneprytoTtees 100 mr
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Kinbkicrs Tablerok, 1o JMcnepryiorbes Mokeuguokcaunny (y gopmi rigpoxitopuay) 100 mr
HEOOXIJIHMX JUIA JIOCATHEHHA J1000BOT /1034, BPAXOBYKOUH MACy Tija namieHra:

Bara 1inay 5-6 7-9 10-15 16-23 24-30
KT

KinbkicTh 0.8 1.5 2 3 4
TabJIeTOK HA

o0y

Moxcudmnokcarmu (y dopmi rigpoxnopuay) 100 mr Tabnerkn, 1Mo AHMCHEPryiOThCs, HE
NpU3HAYEHI JUI 3aCTOCYBAHHA IITAM 3 MAcol0 Tijia MEHIIE 3a 5 KT.

Moxkcudnokcamma (y dopmi rigpoxaopuay) 100 Mr TabneTkd, 100 JIMCIEPryIOThCs, HE
IpU3HAYEH] /IS 3aCTOCYBAHHSA AITAM Ta NUTITKaM 3 Macolo Tiia 6inbiue 30 Kr Ta BIKOM crapiie
15 pokiB, OCKUILKM TaKMM HAILI€HTAM PEKOMEHIYCThCS MpHiiMaTH MoKcHIIoKkcaluH TabiieTkn
400 mr.

Huproea neoocmamuicms.

He icnye HeoOXiHOCTI y KOPUIYBaHHI 71034 JUIS NALICHTIB 3 NOpYIIeHEIMH GyHKIIH HHPOK abo
Nali€HTIB, IO 3HAXOAATHCS HA XPOHIUHOMY Jlani3l, BKMIOYAIOYM IeMojiaii3 Ta TpUBaIMii
NepUTOHEANbHUH lai3 B aMOyIaTOpHEX yMoBax (AuB. po3jin 5.2).

Hopywenns ¢hynxyiv nevwinku:
He icnye HeoOXIIHOCTI y KOPHUTYBaHHI A03H Ul NAIIEHTIB 3 IEYiHKOBOIO HEJIOCTATHICTIO.

Hayienmu noxuno2o 6ixy:
He icnye neoOXiHOCTI y KOPHIYBaHHI J03H A1 NALIEHTIB MOXHIOrO BIKY.

IIponywena 0oza ma 6.1106anus Nicis NPULOMY Q03U

Baimgo, mo6 nauienT peryiaspHo mpHiiMaB Jikapebkumii 3aci6 3a mpusnayeHssM. [lpomyck
npuitoMy /1031 MoKe 30UIbIINTH PH3HK PE3UCTEHTHOCTI 10 MOKCH(IOKCALMHY Ta 3HU3UTH HOTO
e()EeKTHBHICTE.

Y pasi nponycky npuiioMy JI03H, KO He Oylno BHSABIEHO He Mi3Hille HiX 4epe3 12 rojum,
NPONYLIEHY 03y CIiJ NpUIHATH sKoMora wmBume. Skimo mpomyck jo3u Oyiio BHSBIEHO
Mi3Himme, TOAl CIil NPUHHATH HACTYIIHY 703y 3Ti/IHO 31 BCTAHOBIEHMM PEKHUMOM JIiKyRaHHS. He
CJIIL IpUHMATH TIO/IBIHHY /103y, 106 KOMIIEHCYBATH IPOIYIIEHY J103Y.

Skmo y namieHTa BHHUKJIO OMIOBaHHS MPOTSATOM 1 TOJAMHM Iicjis npuitoMy TabGrieTok, 1o
aucnepryiorbess Mokenguokcanuny 100 mr, nanieHty cimii NpuiHATH JOJATKOBY 103Y. SIKIIo
OmoBaHHA BHUHMKAc Yepe3 rOJMHY MiCIs NMPHHOMY J03H, NAUiCHTY He MOTpibHO mpuitmaTh
JIOJIATKOBY JI03Y, JIOCTATHBO NPHHHATH HACTYIHY JI03Y BIMOBIIHO O NPH3HAYCHHS JIIKaps.

Cnocib sacmocysanns
Ilepopanene 3acTocyBaHHs o
/€003

Moxkcudnokcaunn (y dopmi rigpoxmopuiy) Tabnerku, o amcnepryiotbes 100 MI Mo
npuiiMati 3 Hxeto abo MK npuifoMamMu 1Ki. i :




Mokcupnokcauus (y popmi Yacruna 4 WHOPAR Tpagenn 2019
riapoxJiopuiy) TabneTku, 1o (3eitr BOO3 3 oninkn npenapary)

jaucneprytorbes 100 mr
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Hayienmu 3 macoio mina 7 ke ma Giavue:

Heobximy Kimbkicts Tabnetoxk Mokcudokcatuny 100 mr, ciin posuurnty npudimsuo 8 10 M
IHTHOT BOJIM Ta IPOKOBTHYTH Bero cyminn, CyMim (TabieTku, po3uMHCH] y BOJI) CIIiL NpHifHATH
npotsaroM 10 xBuiaH. TTic/s bOTO C/1i HerailHO CIOKUTH A0JATKOBHIi 00'eM Boau.

Hayicumu 3 macoio mina 5-6 ke:

JInsa BBEJICHHS KOPEKTHOI J03M Ipenapary HeoOXiJHO BUKOPHCTOBYBATH NEpOpalbHUH LINPHIL
o6’'emom 10 Mmn 3 kaniOpysanasm B 1 Mi. Oany Tabnerky, IO JHCICPTYETBCA
mokcudokcanuny (y dopmi rigpoxnopuay) 100 Mr notpibHO po3yMHUTH Y 10 MJI IHTHOT BOJIM
i perebHO mepeMimaTH. 8 M BHINEBKa3aHO! cymimi noTpibHo HaOpaTu y INNPHIL Ta BBECTH
JINTHHI IEPOPATBHO.

4.3 l[IpoTunoxkazanus

Moxkcudaoxcamns (y dopmi rigpoxaopuy) 100 Mr tabneTku, 1o JHCnepryoThes
MPOTHIIOKA3aHi MaIliCHTaM 3:
- T'inepuyrimsicTio 10 MOKcH(IOKCAITHHY, IHIMX XIHOMIHIB 200 Oy/1b-1KO0I0
JIONOMIXKHOTO KOMIOHEHTY [penapary, BkasaHoro B po3jini 6.1.
- HassHicTio B anaMHe3i 3aXBOPIOBAHb CYXO0KHIIb, OB A3aHAX 3 JIKYBAHHAM XiHOJIOHAMH.
- 3i 36inpLIeHHAM piBHA TpaHcaMiHas y 5 pasis Buuie BMIK (BepXHboi MeXH HOPMH).

V xoi TOKMHIYHUX Ta KJIIHIYHUX J0CTI/DKEHb BHACIIOK BBEJCHH MOKCH(IIOKCALIHHY
CIIOCTEpIiranuch 3MIHH CepLeBOi eaeKTpodizionorii y BHrasal nogopxkens intepsatry QT.
3 MipKyBaHb Ge31EKH TiKapChKHX 3ac00iB, MOKCH(IOKCALIHH IPOTHIIOKA3aHMI NAllicHTaM 3:
- Tlonmoexenusm inreprany QT (BpoxeHHM abo HaOyTHM)
- TlopyumieHHAM piBHs €ICKTPOJIITIB, 0COOINBO HEKOPEroBaHa rinoKamieMis.
- Kuiniuno BaxiuBa Opaankapiis
- Kniniyso BaJMBa cepleBa HeIOCTATHICTh 31 3HHKEHOI ()PaKIli€l0 BUKULY JIIBOTO
HUTYHOYKa
- HasgsnicTs B aHaMHE31 CHMITOMATHYHOT apHTMIT

4.4 OcobsuBI 3acTepe/KeHHs TAa HAJEKHI 32X0/1H 0e3NeKH NPH 3aCTOCYBAHHI

HeoOXiHO YHMKAaTH 3acTOCYBAHHS MOKCH()VIOKCAIIHHY MAllieHTaM 3 HasBHICTIO B aHaMHes3l
cepiio3HuX MOoOIYHEX peakiiil o JIKapChKUX 3ac00iB, 10 MIiCTATL XiHOMiHM abo GTOPXiHONOHH
(zuB. posain 4.8). JlikyBanHs MakcH(IOKCAIMHOM TaKHM MNAIlicHTaM CJI11 NPU3HAYATH JMIIE 3a
BiZICYTHOCTI albTepHATHBHUX METO/IB JIiKyBaHHs abo 1ics peTeIbHOI OLIHKH CHiBBIIHOMCHH
KOPHCTB/PU3HK (IMB. po3ia 4.3).

ITosiosxkenns inTepany QT Ta KIIHIYHI CTAaHW NOTEHILIHHO OB’ A3aH1 3 IAHUM PO3J1aJ10M

V jesxux namieHTiB crocrepiranock nogokenHs inrepsany QT Ha enexTpokapaiorpami. Ilpu
ananizi EKI', oTpuMaHMX y XOAi KIIHIYHOTO JOCHIIKEHHA, NoaoBkeHHs IHTepBany QT
BHACJIiJIOK 3acTOCYBaHHs MOKcH(IIoKcannHy cknagano 6 Mc + 26 mc, To61o Ha 1.4% nopiBHAHO
3 BUXiTHAM piBHeM. OCKiJbKH Y XKiHOK, SIK TIPABHIIO, Y HOPMI CHOCTEPIracThesl Oinbi TpuBaIHii
intepsan QT, BOHH MOXyTh OyTH OLTBII YYTIHBHMH JIO BILIHBY npenapaTiB 3J1aTHUX HOro
0/10BKyBaTH. ITalieHTH MOXKUIOro BIKY TAKOK OLIBII YYTJIWBI 0 BIUIUBY .TIIKapCI:KHX 3@(:061!3
3JI@THUX BIUIMBaTH Ha inTepsain QT. -




Moxcudnokcauus (y Gpopmi Yactuia 4 WHOPAR Tpasens 2019
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(Makneoac apmaceiotukanc Jlimiten),
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[Hmi mikapceeki 3acobm, 1m0 noaoBkyloTh iHTepran QT (mue. pozjuin 4.5) nanieHram, ski
npuiiMaloTe MOKCH(IIOKCAIlHH €11l 3aCTOCOBYBATH TUILKH Y pasi KpaiiHbol HeoOXiaHocTi Ta 3
obepesxHnicTIo. Cllijl peTesIbHO CIIOCTEPIraTH 3a piBHEM Kalilo B Kposi Ta nokazHukamu EKT.

[NanienTtam, sK1 OpUiMalOTh MOKCHQIIOKCAIMH, CJ1iJ 3 OOEpe/KHICTIO INPH3HAYATH JIKAPCBHKI
3aco0H 37aTHI 3HHIKYBATH PIBeHb KaJIiio B KpoBi (1uB. po3ain 4.3 Ta 4.5).

Moxkcupnokcanun ¢ 3 00epekHICTIO NPH3HAYATH NalieHTaM, fAKi NPUAMAIOTH JIKapChKi
3aco0u, MoB’A3aHI 3 KJIIHIYHO 3HAYYLIOK Opaankapaicio (aus posain 4.3).

Mokcudaokcauua — cirijy  3aCTOCOBYBAaTH 3  OOCPeKHICTIO TNALi€HTaM 3  TPUBAIHUMH
NPOAPHTMIYHUMHU CTaHaMH (0coOJIHMBO KIHKaM Ta MalieHTaM JITHBOTO BIKY), TAKHMH SIK TOCTpa
imemis Miokapsa abo nojaopkenHs intepBany QT, OCKiNBKH 11e MOXE NPH3BECTH JI0 301IbIIEHHS
PH3UKY BUHHKHEHHS IIUTYHOYKOBOI apuTMii (BKmouatoun torsade de pointes) Ta 3ynmuHKH ceplis
(mms. posain 4.3). Pisens nojgosxends QT mMosxe 30iapmyBaTncs 31 301IbIICHHAM KOHIICHTpPALIT
npenapaty. Tomy He ciijl HepeBHIYBaTH PEKOMEHAOBaHY J03y. SIKIIO mia yac JNiKyBaHHS
MOKCH(JIOKCAIIHHOM BHHUKAIOTh O3HAaKH ab0 CHMITOMH CepleBOi apuTMmil, JIKYBaHHA CIiJ
npunHHUTH Ta npoBecTd EKI™ obOcTexenns.

Tpusani, noTeH1iHHO HE3BOPOTHI NOOIYHI PeaKiILii, Mo NMPU3BOJISTE JI0 BTPATH JII€3JIATHOCTI

V namiecHTiB, fAKi npHHMand XiHONIHHM Ta (TOPXiIHOJOHHM, HE3AIEKHO BiJ BIKY Ta HASBHOCTI
¢akTopiB PH3HKY, CHOCTEPIr@INCh AYKE PUIKICHI BHNAIKH TPHBATHX (IPOJOBKYBAIHMCH
MicslsaMH a0 pPOKaMM) MOTEHIHHHO HE3BOPOTHHX MOOIYHMX peakKiliii, 110 NPH3BOIUIM JIO
BTPAaTH JIE3JaTHOCTI Ta BpaXalH pi3Hi, iHKOMH JIeKilbKa, CHCTEM OpraHiB (ONopHO-PYXOBHIi
amapar, HepBOBa CHCTeMa, NICHXIYHHI CTaH Ta OpraHy 4uyTTs). 3a HAABHOCTI Y MAlliCHTa MEPIINX
03HaK abo CUMNTOMIB Oy/Ib-SKHX CepPifO3HUX MOOIYHMX peaKiliii JIiKyBaHHS MOKCH(IOKCAAHOM
CJIiJl HEraiHO IMPUITHHUTH Ta 3BePHYTHCH JI0 JIiKaps.

[inepyyTnuBicTh/anepriyui peaxiiii
TToBiIOM/IANIOCH NP0 PO3BHUTOK TiNEPUYyTIMBOCTI Ta @lepriyHux peakiiii 10 (TOPXiHOMOHIB,
BKJIIOYAI0YH MOKCH(DIOKCAIHH, HABITH MiCIs MPUHOMY MepuIoil 1031, AJepridni peakiii MoXyTh
nepepocTd B HebesneyHuil uid KUTTA aHaIaKTHYHUI MOK. Y TaKOMy BHINAAKY JIKYBaHHS
MOKCH(IOKCAIIMHOM ~ CIIiJI NPHNMHHTH | pO3MOYaTH BiAmOBimHe JiKyBaHHS (HanpUKIa,
TKyBaHHs aHa(IaKTHYHOTO IIOKY).

Tsokki nopymenss QyHKIL neYiHKn
[lin yac 3actocyBanHs MOKCH(IIOKCAIMHY MOBIIOMISIOCE NP0 BHOAJKH (YILMiHAHTHOrO
(IIBHAKOIJIMHHOIO) renaruTy, ASKHH IOTeHIIHHO MOXKe IIPU3BECTH JI0 NMEYiHKOBOI HEIOCTATHOCTI
(BKJIFOYAKOYM JeTanbHI Hachiaku) (JmB. po3ain 4.8). V paszi mossd o03Hak abo0 CHMITOMIB
(yneMiHaHTHOrO renaTHTy, TAKHX SK NMOB'A3aHa 3 JKOBTAHMIICIO aCTEHis 3 MIBHAKAM repebiroM,
TEMHA Cceya, CXWJIBHICTH JO KpoBoTed abo nediHkosa enuedaronaris namicHTam
PEKOMEHTYEThCS 3BEPHYTHCH 110 JIIKaps Nepel NPOA0BKEHHIM JTIKYBAHHSA.

IIpu HasgBHOCTI 03HAK NOpYINeHHS (GyHKIiH neyinku, ciijx npoBecTH naGopaTopHi A0CiUKEHHS
GyHKIiH nedinKu.

Cepifo3Hi Oy1b03Hi MIKIPHI peakitii

[Mosinomimsiioch Npo BUnajaku OyIbO3HHX IIKIPDHUX peakiliif, TAKUX SK CHHIPOM - CriEcHd-
JxoHcoHa abo TOKCHYHMIT eniiepMaTbLHII HEKPOIIi3 Mij] yac 3acTOCYBaHHs Mor\cuq}noxcauﬁwp
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V pa3i BUHHKHEHHs peakuiii 3 Ooxky wmkipu abo ciaM30BHX 000NOHOK mHalieHTaM HeoOXiiHO
HeraifHo 3BepHYTHCH JI0 JliKapsi epe/] POI0BKeHHIM Tepatii.

TlatieHTH 31 CXMABHICTIO /10 BAHHKHEHHS CY/IOM

Binomo, mo XiHonoHM 3AaTHI BUKJIMKATH cyjaoMmu. Lli mikapebki 3aco®m cinijl 3aCTOCOBYBATH 3
obepeknicTio mauieHTam 13 nopymHHamu [JTHC abo 3a HasBHOCTI iHIIKX (aKTOPIB PH3HKY,
3JIaTHUX TIPU3BOJIMTH JI0 BHHHKHEHHA CYJIOM ab0 3HMIKEHHS CYJOMHOro nopory. Y BHIAAKY
BUHUKHEHHS CYJ0M, JIIKYBaHHS MOKCH(IOKCAIIMHOM CJiJ NPUIIHMHHUTH Ta BXHUTH BITOBIIHHX
3ax0/IiB.

Ilepudepiiina veiiponaris

IMosinoMisiocs 1poO  BHNAAKH CEHCOPHOI Ta CEHCOPHOMOTOPHOI MojiHelfpomnarii, sika
NPOABIAECTLCA SK NapacTesid, rinocresis, ausecrtesis abo cnaaxicTs y NalieHTiB, AKI OTPUMYBAIIH
XIHOJIOHH, B ToMy wumcii Mokcudiokcamusd. llamientam, #Ki  OTPUMYIOTH  JIIKYBaHHs
MOKCH(IOKCAIIMHOM, Yy pa3l MOSIBH TAKUX CUMIITOMIB Helponarii, Sk Oilb, BIAYYTTS IEUiHHS,
IIOKOJIIOBaHHSA, OHIMIHHA a0o cmabKicTh, CJijl HeraifHO 3BEPHYTHCH JIO JIiKaps, TEpIl HikK
IPOJIOBXKYBATH TEPAITiio JUIA 3an00iraHHs PO3BUTKY HE3BOPOTHOIO CTAHY.

Ileuxiyni posnaam

Po3naju ncHXiKH MOXKYTh BHHHKHYTH HaBITb IICJIA IIEPLIOTO BBEACHHSA XiHOJIOHIB, B TOMY YHCIi
MOKcH(IOKcauHy. V 1yXke piIKICHUX BHNAJKaX Jenpecis Ta NCHXiYHI po3niajd NporpecyBaiu
JI0 CcyiIHMAaNbHUX JIyMOK Ta CaM03arpo3/IMBOi NOBEIIHKH, B TOMY 4YHCIi cnpod camorybersa. Y
pa3si BHHHKHCHH Y Malli€HTa BUIICBKA3aHMX CHMIITOMIB JIKYBAHHHA MOKCH(IOKCAIIMHOM CIIifl
HEraiHO NMPUINHHUTH Ta BXKHTH BIANOBIAHHX 3axojiB. Jlikapcekmii 3aci6 ciaimg 3 obGepexHicTiO
3aCTOCOBYBATH NMALICHTAM 3 TICHXIYHUMHU pO3JiaJlaMH B aHAMHe3i.

AnTHOiOTHK-acoifoBaHa jiapes. B TOMY YHCJIi KOJIHT

Ilpu 3acTocyBanHi aHTHOIOTHMKIB LIMPOKOIO CHEKTPY /i, B TOMY 4YHC/IHI MOKCH(IOKCALHHY,
MOBIZIOMJIAJIOCH PO aHTHOIOTHK-acomiifoBany niapeo Ta aHTHOIOTHK-acoliifoBaHMIT KOIIT, B
TOMY 4HCIi nceBaoMeMOpaHO3HuH KomiT Ta jaiapeto, Bukiukany Clostridium difficile, BaxkkicTs
nepediry sKMX Moe BapiloBaTHCh BiJl MOMipHOI jaiapel f0 neranbHO HeGesneyHoro koumity. Ll
JIaTHO3M CHiJ pPO3MJIAaTH y pa3l BUHUKHEHHA Y [auicHta miapel nig yac abo micns
3aCTOCYBaHHA MOKCH(IOKcalHHy. SK1I0 po3BHTOK aHTHOIOTHK-acoiiioBaHol aiapei abo Koty
MiZI03pIOEThCA ab0 MiATBEPKYEThCS, TIOAANbIIE TiKYBAaHHS aHTHOAKTEPIATLHHMHE TIperapaTamH,
B TOMY 4YHCI MOKCHQIOKCAIlHHOM CJIiJl HEraifHO IpPHIMHHTH Ta BKHTH BIITOBIIHHX
TeparneBHUYHHUX 3axo4iB. KpiM Toro, ciij BKHTH BIIMOBIIHUX 3aXO/iB 3 KOTPOMO iHpeKii A
nonepe/keHHs il nmomupenHs. Ilamientam, y SKMX pO3BMBacThes jiapes, NPOTHIIOKA3aHE
3aCTOCYBAHHS JIIKAPCHKUX 3aC00IB, SIKI IPHTHIYYIOTH NIEPUCTANBTHKY KUIIEYHHKA.

XBOpi Ha MiaCTEHiIO rpasic
Moxkecudnokcain cmii 3 00epeKHICTIO 3aCTOCOBYBATH MAIliCHTaM 3 MIacTeHIicCK TIpasic,
OCKLJIbKH BHACJIIJIOK 3aCTOCYBaHHS IpenapaTy CHMIITOMH MOKYTh TIOTiPIIHTHC.

TeHanHIT, PO3PUB CYXOAHILIS
Tenauuit Ta PO3PHB CYXOKHILIA (0co0IMBO axiJIECOBOIO CYXOKHILIA, alle HE 061&16)1{){10;;11:.!:
TlﬂbKH HHM) 1HOI ,[lBOCTOpOHHlH MOKe BUHUKHYTH TPOTAIOM 48 roaunH HLCH}I noriaI‘Ky

3y <~\




Moxkeudnokcatt (y dopmi Yactuaa 4 WHOPAR Tpasenn 2019
rizpoxaopuay) TabneTkH, 1o (3sit BOO3 3 ouinky npenapary)

aucnepryrorhes 100 mr

(Maxneoac ®apmacstorikanc Jlimiten),

TB342

HaBiTH uepe3 KiIbKa MICALIB IICJAS HNPHIIMHEHHSA nikyBaHHA. PH3MK PO3BHTKY TEHJMHITY Ta
PO3PHBY CYXOXHJb IMiIBHUIYCTLCS Y TNAUICHTIB  TOXUIOrO BiKy, XBOPUX Ha HHPKOBY
HE/IOCTAaTHICTh, NAUICHTIB Iicas TpaHChmaHTauii opradiB Ta mauientiB, sKi OJIHOYACHO 3
MOKCH(JIOKCAIIMHOM OTPUMYIOTH JIIKYBaHHS KOPTHKOCTEPOIZaMH. Tomy cnig yHukatu ix
O/IHOYACHOTO 3acTocyBaHHS 3 MokcHuokcaunHoM. IIpH nepmmux nposiBax TEeHIMUHITY
(nanpuknaz, GonicHoro HaOpAKY, 3aNaJICHH:A) TiKYBaHHS MOKCH(IOKCAIHHOM CIiJT IPUITHHHTH
Ta PO3CIAHYTH ANTEPHATHBHI METO/M JiKyBaHHs. YPaxKeHy KiHIIBKY HEOOXiIHO obpobuti
HAJIEKHHM 4YMHOM (Hanpukiaz, iMmoGimisyeatn). Ilpu nosiBi o3HaK TEHJMHITY 3aCTOCYBaHH:A
KOP/IMKOCTCPOIIIB HE PEKOMEH/IY CTBCS.

AneBpu3Ma Ta po3iapyBaHHA a0PTH
V X071 enizieMioNori9HuX AOCTi/DKEHD TTOBIIOMIIAIO0CH PO PH3UK PO3BHUTKY aHEBPU3MH a0pPTH 3

po3MIapyBaHHAM BHACHIIOK npuitoMy (TOpXiHOIOHIB, 0cOOIHBO Yy NaicHTIB MOXHIIONO BIKY.
[NamicHTaM i3 HasABHICTIO B ciMeiinomy ab0 0COOMCTOMY aHAMHE31 AHEBPH3MH YK PO3IIapyBaHHs
aoptH, ab0 HasBHICTIO IHIINX (AKTOPIB PH3UKY UM CTAHIB, SIKI 3yMOBJIOIOTH AHEBPU3MY A0PTH
yH 1 po3miapyBaHHs (HanpUKIal, CHHIPOM Mapdana, cyauunnii cunapom Enepca-Jlannoca,
aprepiit Takasicy, riraHTOKJITHHHHMII apTepiiT, XxBopoba bexuera, rinepromis, aTepoCKIepo3)
(TOpXiHONOHH €I/ 3aCTOCOBYBATH JIMIIE IIiCHs PETeNbHOI OUIHKH CIIBBIIHOMCHHA KOPHCTb-
PH3HK Ta PO3TIISAHYBILH IHII METOJH JNiKyBaHHs. Y pa3si BHHHKHEHHS PanToOBUX OOJIB Y KHUBOTI,
rpyasix abo CrmHi ¢i1i1 HeraiiHo 3BEPHYTHCH JI0 JKaps Y BiULiIeHH] HeBIIK/IAHOT AOIIOMOTH.

IauieHTH 3 HasBHUMH HUPKOBHMH IOPYIICHHAMH
TlanieHTaM MOXHIOTO BiKY 3 MOPYIMIEHHAMH (YHKIIT HEPOK CJIijl 3 00epekHICTIO 3aCTOCOBYBATH

MokcH(IIOKCAlMH, K0 BOHH HE B 3MO31 HIATPMMYBAaTH JIOCTaTHC CIHOXKHBAHHA plAMHH,
OCKILJIBKH 3HEBOIHCHHA MOKE TiABHIINTH PH3HK HHPKOBOI HEIOCTATHOCTI.

ITopymmenuns 30py
IIpu noripmenHi 44 BAHUKHeHH] OyIb-SKHX PO37IajliB 30py CJi/l HEraifHo 3BePHYTHCH JI0 JiKaps-
odraneMonora.

Jlucriikemis

Jk i npH 3acTocyBaHHI iHIMX (TOPXIHONOHIB, TPH 3aCTOCYBAaHHI MOKCH(IIOKCAUHHY
MOBiZIOMJISIIOCH TIPO MOPYLIEHHS DiBHS TJIOKO3H B KPOBi, BKJIIOYAIOYM TiMOIIIKEMIIO Ta
rinepriikemiio. Cepe/l MalicHTIB, SIKi OTPUMYBAJIH JTIKYBaHHS MOKCH(IOKCALIMHOM, JCTITiKeMist
crocTepirajach MEPEBAXKHO Y MAIICHTIB TMOXHIOTO BiKy XBOPHX Ha jialer, sIKi OTpHMYBAIH
CYNYTHE  JIKyBaHHA  [EPOPAIbHHMH  TinoriikeMiynumu  3acobamu  (HampHKIaZ,
cynb¢oHinceuoBrHo0) abo iHcymiHOM. XBOpHM Ha Jiiaber PeKOMEHIYEThCS IPOBOJMTH
peTeNIbHMUI KOHTPOJIb PiBHA TUIIOKO3H B KPOBI.

[IpodinakTrka peakuiii pOTOYYTIHBOCTI

Bigomo, 1m0 XiHOIOHM 3/aTHi BMKIMKATH peakuii ¢porouyrauBocti. OnHaK AOCHiDKEHHS
OKa3anM HIKYY 34aTHiCTh MOKCHGIOKCAIMHY BHKIHKATH JaHy peakuito. IIpore mauieHTam
cnig yaukatn Y@-onpoMiHeHHs ab0 IHTEHCHBHOIO COHSYHOTO CBiTJA MiJ Yac JKyBaHHs
MOKCHGITOKCAILITHOM.

HezocraTHicTh rir0k030-6-gocdataeriaporenasu

[lalicHTH 3 HasBHICTIO B ciMeiHOMY aHampe3i abo (aKTHYHOIO HEIOCTaTHICTIO INIIOKO30-6-
doredaraerizporenasi CXWIbHI 0 PO3BATKY TeMONITHYHMX peakuiii Iix dac IKYBQHHSA |
xiononamu. TakuM HaicHTaM CJ1ij1 3 00epeKHICTIO 3aCTOCOBYBATH MOKCH(IIOKCAIIH
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it

Jlikapebkuii 3aci cnin 3actocoByBatn nmme miTAM Ta mimnTKaM, XBOPHM Ha TYOepKyIbo3,
Bukinkanuit M. Tuberculosis, KOIM KOPHCTb TIEpEBAXac PH3MK, a AIBTEPHATHBHI METOJH
JIKYBaHHS BifiCyTHi. OCKiTBKM MOKCH()IOKCAIIHH TOKa3aB HECHPUATIHBAH BIUIMB Ha XPALIOBY
TKaHHHY MOJIO/IMX TBApHH, a iHpopMailis CTOCOBHO Ge3lekH penapaTy € 00MeKeHOIO.

llanienTy 3 HasBHUM NOPYINEHHAM (QYHKIUI neyinku

He icnye neoOXimnocTi y KopuryBaHHi 203M npH nerkiii, momipuiii a6o Bakiii mewiHKOBIil
HezocTaTHOCTI. OZHAK Y MAIEHTIB 3 NE4iHKOBOIO HEMOCTATHICTIO CHIOCTEPIraNCh ICSKi 3MiHH B
MeTabonismi Mokcudokcannsy. TomMy TakuM NarieHTaM JKapehbKuii 3aci6 e 3aCTOCOBYBATH
3 00epekKHICTIO.

JomoMikHi peyosunn

Moxcudokcanun (y dopmi rigpoxnopuay) 100 mMr tabnerku, mo JIUCHIEPIYIOTLCH MICTHTH
acnapTaM, SKHid € JokepenoM QeHinagaHidy i Moke OYTH IIKiZUMBHM Juis XBOpHX Ha
(eninkeronypiro. Ile piakicuuii remeTHunmii poznan, sKuii CYIPOBOJUKYETHCS HAKOIHYCHHSAM
(eninananiny, OCKiEKH OpraniaMy He BIACTHCS BUBOAMTH HOTO HATCKHHM YHHOM.

Biacyrni sk kniniuni, rak i qokniniuni gani 3 oninku BmmBY acrapraMy Ha HOBOHApOJUKEHHX
BIKOM J10 12 THXKHIB.

Hanuit nikapeekmii 3aci® MicTHTH MeHIE 1 MMOIb HaTpilo (23 wmr) ma Tabnetky, Tomy
BBAKACTBCS, 110 Maiike «BiJILHUI BiJI HATPIIOY».

4.5 Bzaemozis 3 iHMHMH JiKapcLKUMH 3ac00aMu Ta iHIII BHAH B3aeMoii

B3zaemonii onocepesikoBani muroxpomom P450

Y JocmijpkeHHsX in vitro 3 i3odepmentamm mmtoxpomy P450 (CYP) MoKcH(okcarme He
nokasas iuridyrouoi aii Ha CYP3A4, CYP2D6, CYP2C9, CYP2C19 a6o CYP1A2. Ile no3gousie
NIPUITYCTHTH, [0  BIUIMB  MOKCH(ioKcauuHy Ha (apMakoKiHeTHKY npemaparis, y
GioTpancopmauii skux sanisuHi mi pepment, ManoiimMopipamii. Takosk BUICYTHI JIOKa3H TOro,
mo i3opepmentn CYP450 snamBaioth Ha MeTaboumizm MoOKcH(IOKcaunHy. Bpaxosyroun i
pe3yIbTaTH, MeTabomTiuHy B3a€MOIiI0, OHOCEpeIKOBaHy (epMeHTaMu uuToxpoMy P450, moxna
BB&XAaTH MaJIOWMOBIPHOIO.

Kniniuni nocmijukeHHss NoKasaau BiACYTHICTH B3aeMojii NpH OJIHOYACHOMY 3aCTOCYBaHHi
MOKCH}IIOKCAlMHY 3  PaHITHAMHOM, HpOGEHEIHIOM, OpPAJIbHUMH  KOHTPAleNnTHBAMH,
npenapatamMH  Kajublilo, Mop(iHOM (IpH  NapeHTepaIbHOMY BBEJCHHI), TeodiainoM,
LHKJIOCIIOPHHOM Ta 1TPAKOHA30JI0M.

Pudamminmun

Ilpn oanouacHoMy 3acToCyBaHHI 3 JeKilbKOMa m03aMH pudamniimuy nokasuuk  AUC
MOKCH(IOKCAIIMHY 3HHKYEThCS IpUGIH3HO Ha 30%. Kiiniuni HacHiIKK 1boTo SIBHIIIA HEBIIOMI.
IIpy oiHOYaCHOMY 3acTOCYBaHHI LMX NpenapariB HeOOXiAHICTh Y KOpPAT'yBaHHI /103 BIJICYTHS.

L T
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PudancaTun

llpn oanoyacHoMy 3actocysanni 3 jekiibkoMa Jos3amu puanentuny AUC mokcudnokcanmumy
3HIKYeThest Ha  17%. Kumiuml macmiaknm nporo sisuima Hepizomi. Ilpu  ogmouacHomy
3aCTOCYBAHHI UX NpenapariB HeoOXiIHICTh Y KOPHTYBaHHi /103 BiJCYTHS.

Pudabyrun

He icnye ouux 1aHuX MO0 BIUIHBY Ha KOHICHTpAIli MokcH(IoKcamny Ta pudabyTHHy
IIPH 0JJHOYACHOMY 1X 3aCTOCYBaHHI.

He moxna BUKmMOUATH ajuTHBHMHA eekT MOKCH(IOKCAIMHY Ta iHIIHX JIHKapChKHUX 3ac06iB, K
3/aTHI CNPHYAHMTH TonoBXkeHHs iHtepBamy Q-T. Taka B3aeMojis MOXe NPH3BECTH JIO
MiIBUIIEHHS PU3MKY PO3BHTKY IUTYHOUKOBHX apHTMili, BKaiouatoun torsade de pointes. I3 miei
IPHYAHE MOKCH(IIOKCAMH ¢l 3 00epeKHICTIO 3aCTOCOBYBATH MAllicHTaM, sSKi OTPUMYBAH
iKYBaHHS OyJIb-5IKHM 3 HIKYe HABEJICHNUX JIKapCHKUX 3aco0ir (mB. pozin 4.4):

- aHTHAPUTMIYHI npenaparn knacy 1A (manpuknan, XiHigumH, rigpoXiHi s, ausonipamin);

- aHTHapUTMIYHI npenapary kiaacy 111 (nanpuknan, amionapon, coranon, nodernmina, i6yTHIiL);

- HeHPOJICNTHKH (Hanpukia, GeHoTiasHHH, MIMO3K, CEPTUHIOI, TATONEPUION, CYILTONPHI);

- TPHLMKJIIYHI aHTHJEIPECAHTH;

- Jeski 1pOTHMIKpoOHI 3acoOM (cakBiHaBip, cmap@uoKcalms, epHTPOMIlMH IS B/B,
NeHTaMiIHH, IPOTHMAISIPIiHI 3aco0u, 30KpeMa ranodanTpHH);

- JIeAKi aHTUTICTaMiHHI npenapartH (TepdeHajnH, acTeEMi3011, Mi30JaCTHH);

- 1nmi (UM3anpua, BIHKaMiH Juis B/B, Genpuau, audemanin).

Jlixapchki 3aco0u 3/1aTHI 3HIKYBATH PIBEHb KaJIilO B KPOBI

Moxkcudokcanun ciizt 3 06epekHicTIO 3aCTOCOBYBATH OHOYACHO 3 JIKAPCHLKUMH 3acobamMH, AKi
MOXYTh 3HHJKYBaTH PiBEHb Kajlil0 B KpOBi (HanmpHKiIajA, NMeTILOBI Ta TiasHIHI iypeTHKH,
PO3YMHH JUIA IPOMHBAHHA ILUTYHKA Ta IIPOHOCHI 3aco0M (Y BHCOKHX J103aX), KOPTHKOCTEpPOIIH,
ampotepuns B) abo 3 npenaparamu, Jis AKuX NOB’43aHa 3 KIIHIYHO 3HAYYII010 GpaguKapicio.

biBaneHTHI Ta TPHBAICHTHI KaTiOHH

XenaTtoyTBOpIOIOUi JIiKapCchKi 3aco0H, Taki sk 3a1i30, amOMiHI i Maruii, MOKyTh IpUrHiYyBaTH
BCMOKTYBaHHS MokcH(iokcanuny. Bpeaenns npemaparis, sKi MicTaTh y cBoemy ckimami mmi
KaTiOHH, 0JIHOYacHO ab0 He3aJJ0Bro JI0 YH MiC/s BBEICHHS MOKCH(IOKCAIMHY MOXKE 3MEHIITHTH
PiBeHB KOHILEHTpaLii 0cTaHHLOro Ha 25-60%. HeoOxinno 36epirarn inTepsan monaiivenie y 6
FOJIMH MK 3aCTOCYBAHHSM MOKCH(IOKCAUMHY Ta JIKapchbKHX 3acobiB, 9Ki MiCTSTh GiBaleHTHI
YH TPHBAJIECHTHI KaTiOHW (HAMpPHWKIa, aHTAIlH/IM, 0 MICTATh MarHiii abo amoMiHiii, TabreTku
AMJAHO3UHY, CyKpanb(art Ta mpenapaTi, IO MICTATH 3aJ1i30 abo IHHK).

Ipn oanovacHoMy 3acToCyBaHHI AKTHBOBAHOI'O BYT1/LIsA 1 MOKCH(IOKCAIIMHY TIEPOPATBHO B 1031
400 mr ciucremna 6i0Z0CTYNHICTB Npenapary 3HHXKYeThes Oiiblne Hixk Ha 80% BHACIIIOK
BHPAXKCHOTO NPUTHIYEHHS abcopOuii iioro akTuBHOT pevoBnHH. ToMy O/lHOYaCHE 3aCTOCYBAHHSA
IMX JIIKApCHKHX 3aco0iB He PeKOMEH/IYEThCs (OKPIM BHIIAJKIB Nepe/1o3yBaHHs, JUB. po3ain 4.9).

3MIHN MDKHAPOJIHOIO HOpMallizoBaHoro Bitnomenus (MHB) 7ot

V nauieHTiB, SKi OTpUMYBaIH ncpopa_nhm AHTHKOATIYJIAHTH B NMOC/JHAHHI 3 anmﬁaﬁ‘replanblmmn
npenaparaMu, y TOMY YHCHI 3 (PTOPXiHOJIOHAMH, MAKpOJIiaMH, 1erpaum-;mﬂaMn KO-
Tpnmomasonom Ta ICAKUMH ucdlaﬂOCH(}pHHaMH BlmHaqa:mcg tmcnenm BHI]&JLKH )1‘1;131@1811”51




Moxcudnokeatms (y dhopmi Yacruna 4 WHOPAR Tpaeens 2019
TiﬂpOXﬂOpHﬂ}’) TBGHGTKH, 10 (3BiT BOO3 3 ouivkH 1‘|penapa1‘}-‘)

adcnepryiorees 100 mr

(Makneoac @apmaceiotukanc Jlimiten),

TB342

3anaJbHUi 1pouec, BiK Ta 3araibHuil cTaH narienaTa. Y 38’s3Ky 3 MMM 00CTABMHAMH, BAKKO
OLIIHUTH, YM cupuuuHedi 3MiHn MHB indekuiero, wn BrimBom antubakrepiansuux 3acobis.
[Tamicnram, aki npwitmarote Bapdapur abo iHwl asTUKOAryIsHTH HeoOXiaHMii yacTimmii
monitopuar MHB.

4.6 BarithicTnb i JakTamis

BaritHicTh

Besnexa 3actocyBanHs MOKCH(IOKCAIIMHY T1iJI Yac BariTHOCTI He jlociimKyBanacs. Jlikapeskuit
3acib mij "9ac BariTHOCTI CJTiJl 3aCTOCOBYBATH JIHIIEC B TOMY BHIIAAKY, AKIIO KOPHCTH HEepeBaKae
PH3HKH, @ IHIII albTepPHATHBHI METOIH JKyBaHHS HenocTymHi. [ToBimomusiocs npo o6opoTHi
TMOIIKO/UKEHHs cyro0iB y jiTeil, ki OTPUMYBAIHM JIIKYBAaHHS TMEBHUMH XiHOJOHAMH; OJIHAK HE
MOBIIOMIISUIOCH PO PO3BHTOK TaKoro edeKkTy y IUIOMiB, sKi NMiUIAIOTHCS BIJIMBY TIperapary.
Pesynbratd QOCIHiUKCHD Ha TBapHHAX BKa3ylOTh Ha PENpPOJYKTHBHY TOKCHYHICTH (IMB. PO3JIi
5.3). IloTeHmiHH|HA PU3MK JUIA JIIOAMHA He BCTaHOBICHMH. JKiHKaM, SKi OTPUMYIOTE JIIKYBaHHS
MOKCH()IOKCALHHOM, CJ1iJl JOTPHMYBATHCH BIANOBIAHMX KOHTPALENTHBHHX 3aX0JiB, 1100
YHUKHYTH BariTHOCTI ITiJI 4ac Teparii.

['ofyBaHHs rpy Lo
3acTocyBaHHs MOKCHQIOKCAIIMHY B Tepiojl FOAYBaHHs TPYJULIO IPOTMIIOKazane. Bizomo, mo

MOKCH(}JIOKCAIMH, SK 1 IHII XIHOJOHH, NPOSBIAE IOMIKO/UKY BalIbHHH  BIUIHB Ha HeCydi
cyrnobu Hespinmx TBapuH. Pe3ynbTaT JOKIIHIYHMX JIOCHIDKEHBL CBijuaTh, 10 HEBEIHKA
KLIBKICTE MOKCH()TOKCAIMHY MOXKE TOTPAILIATH B IPYAHE MOJIOKO.

DepTHILHICTD
Hemae nanux npo Brums MokcH(IoKcauuny Ha GpepruibHicTs Mroaunn. Jlocmipkenns Ha

TBapHHAX HE MOKa3aJIK JKO/{HOr0 HEraTHBHOI'O BIIMBY Ha (EPTHIBHICTD (IMB. po3aii. 5.3).

4.7 3paruHicTh BIVIMBATH HA MBHAKICTH peakUii npH KepyBaHHI TPaHCIOPTHHMH 3acofamMu
a0o IHIHMH MexaHi3MaMH

Jlocmipkens BIJIMBY MOKCH(JIOKCAIMHY HA 3/aTHICTh KEPYBAaTH TPAHCIOPTHAMH 3aco0aMy Ta
NPALIOBATH 3 IHIIMMHA MEXaHI3MaMH He POBO/IAIIH.

Oxanak, QTOPXIHOIOHH, B TOMY YHCII MOKCH(IOKCAIMH, MOKYTh NPH3BOJUTH JI0 TOTipHICHHS
3IaTHOCTI  NallieHTa KepyBaTH TPAHCIOPTHMUMH 3acobamMu a0 [palioBaTH 3  iHUIHMH
MeXaHi3MaMH uepe3 BHHHKHeHHs peakiiii 3 Goky I|HC (takmx sk 3anamMopodenss, rocrpa,
THMYacoBa BTpara 30py, AuB. po3ain 4.8) abo rocrtpa KOpoTKoYacHa BTparta CBiJOMOCTI
(HenputoMHicTh, IMB. po3ain 4.8). IlamieHTaM pPEKOMEHIYEThCS CHOCTEPIraTH 3a pPeaKilicio
Oprafi3My Ha MOKCH()IOKCAIIMH, TIIepHl HiX KepyBaTH aBTOTPAHCIIOPTOM ab0 iHIIMMH
MeXaHi3MaMHu.

4.8 ITobiuni peaxuii

[To61uni peakuii, siki 6a3yloTbesi Ha OCHOBI BCIX KJIHIYHMX JIOCII/UKEHL MOKCcH(Iokcanuny 400
M (ITpH nepopanbHiil Ta ocIiI0BHIii Tepanii) HaBeleHi HIKYE 3a YacTOTOI0 BUHHKHeHHs. Ciin
3a3HAYMTH, 110 OLIBIIICTL HASBHUX JIAHUX 1I0A0 Gesnexn Moxcmbﬂomammy Oysm cdopmoBani
HiJ Yac JOCHI/DKCHHS TPHBAIICTIO MEHIIE TPhOX THXKHIB Y NallieHTIB i3 BahBop}OBaHHﬂMH
BIZIMIHHMMH Bij TYOCpPKYIILO3Y. AN A A




Moxkendnokcaunn (y gopmi
riapoXNIOpHLy) TableTKH, 110
aucnepryiorses 100 mr

(Maksieone @apmackioTukanc Jimiten),

TB342

Yactina 4 WHOPAR

Tpasens 2019

(3BiT BOO3 3 owinkn npenapary)

oGiuni peakuii, npo siki nopizomnsmm npu 3aCTOCYBaHHI MOKCH()IOKCALIMHY, HaBeeH] HUKYC
34 CHCTeMaMH Ta KJIacaMH OpraHiB Ta 3a 4acTOTOK BHHMKHeHH:A. Kpim Hyj0TH Ta Jiapei, Bci
nobiuni peakuii cnocTepiramucs 3 wactoTor0 Huk4e 3%. YacTOTa BUHMKHCHHS oOIYHMX
peaxiliii BH3HAYACTHCA HACTYITHHM YHHOM: Ayxke yacto (= 1/10), wacto (Bin > 1/100 go < 1/10),
HeyacTo (in > 1/1000 xo < 1/100), piaxo (Bix > 1/10000 xo < 1/1000), nyxe piako (< 1/10000),
HEBIJIOMO (He MO3Ke 6YTH OLiHeHO 3 OTPHMaHHX JIaHHX).

IToGiyni peakuii HaBeieHi 3a 4aCTOTOIO:

Cucremu Yacro Heuacro Pinko Jyxe pinko
oprasis
Indexuii  Ta | Cynepindexnii,
inBasii 1oB'A3aHi 3
PE3HCTEHTHICTIO
OakTepiii Ta
rpu0is,
HaNpHKIaj]
OpanbHUH Ta
BariHaIbHHH
KaH/I1103
3 Ooky kposi Anewmis IinBuinenns
Ta Jlefikonenis piBHS
JiMmparuanoi Heiitpornienis poTPOMOIHY/
CHCTEMH Tpombouuronenis M1 IBHIICHHS
Eosunodinis kposi MHB
[Tonosxenus
poTpoMOIHOBOrO ATpanyonnuTo3
yacy/ IIJABHINEHHA
MHB
3 doky Anepriuni  peaknii | Anadinakcia, s
iMyHHOT (muB. po3sjin 4.4) TOMY YHCII JTyXkKe
CHCTEMH piIKiCHHIA
KUTTEBO-
Hebesneunuit
IIOK (nuB.
po3szain 4.4)
Anepriunmuii
HaOpsiK,
aHriOHEeBPOTHYH
uii  Habpsax (B
TOMY qucdl,
Habpsk roprawi,
MOTEHU1HHO
3arpo3JIHBHI
KHTTIO, JIUB.
po3jin 4.4).
Merabouiuni INinepniminemis I'inepriikemis I'imornikemis
posjiaam  Ta [inepypukemis .

HOPYINEHHS

ZaMA~

B




Moxkcudguokcatimt (v hopmi Yacruna 4 WHOPAR Tpasens 2019
ripoxnopuay) TabaeTkH, 1o (3sir BOO3 3 ouinku npenapary)
aucnepryiorees 100 mr
(Makneoac dapmacsroTukanc Jlimiten),
TB342
TPABJICHHSA
Poznann TpusoxkHiCcTh Emortiiina Henepconaniza
neuxikn™ [TeuxomoTopui HECTIHKICTD 1is
po3iaau Henpecis (saxa y | ITenxornysni
I'inepakTHBHICTE/ Ay’e PIAKICHHX | peakuil (1K1
30y /UKCHHS BHIIAJIKaxX NOTEHLIIHO
MOTEHITIHHO NPU3BOASTE IO
jocsrac ayToarpecuBHOI
ayTOArpeCcHBHOI | MOBEAIHKH, sIKa
NOBEIIHKH, IIPOSIBIISETHCS
NposABaMHU $KOI € | CyIUMAAILHUMH
cyiumaansai imesmu/
inei/nymkn  abo | nymxamu  aGo
crpobu cnpobamu
camorydcrna, camory0OcTBa,
JMB. po3ain 4.4) | auB. po3nin 4.4)
Mamouunanii
3 ooky | ['onoBuwuii 6inp [Tapacres3is Iimoecre3is ['inepecresis
HEpPBOBOI 3anamopouenus | Jluzecresis Poznamm  Hioxy
cucreMn® Posmagn cmaky (y | (B Tomy wumcni,
TOMY YHCIHi, y JIyJKe | BTpaTa HIoXY)
PIAKICHHX He3suuni
BHIIAJIKaX-  BTpaTa | CHOBHIIHHSA
cMaKy) [Topymenns
Crutyranicth KoopauHauii (B
CBIJIOMOCTI Ta | TOMY YHCi,
AC30piCHTALIA HOPYIICHHS
Posnamn CHY | X0aH, 0co0IHBO
(eperaxxuo uepes
Oesconns) 3arnaMopoYeHHS
Tpemop abo BepTHIo)
Beptiro Cynomu, B ToMy
CounnusicTh qHC BaXKKi
CYJIOMHI Hamaju
(JtuB. po3ain 4.4)
[Topymenns
yBaru
Po3zmamu
MOBJIEHHS
AmHe3sis
Ilepugepuuna
Heliponatis  Ta
TOJIHEeHponaTis
3 Ooky Posnagu  3opy, B | CBiTiI060OSI3HB Tumuacosa
OpraHis TOMY YMCJII JABOTHHS BTpara 30py
30py* Ta MOMYTHIHHS 30py

(0co0MHBO y 3B'A3KY
3 peakuisMi 3 6oky

2‘ o " - - -
3BUIKY -

(ocobmuBo y
3
‘J‘ ‘\I.

‘pedkiiamy 4, =3
Fo f MURAR S




Moxkcudnokcaunt (y dpopmi Yactina 4 WHOPAR Tpasenn 2019
rigpoxsiopuay) TaGaeTku, o (3siT BOO3 3 ouinky npenapary)
Jnucneprytorses 100 mr
(Makneonc ®apmacsrotukanc Jlimirten),
TB342
IIHC, aus. posmin 6oxy ITHC, aus.
4.4). po3nin 4.4 Ta
4.7)
VYBeiT Ta roctpe
JIBOCTOPOHHE
IIPOCBIYYBAHHS
paiily’)KKin oka
(muB. po3ain
4.4)
3 doky lym y Byxax
Oprasis [Topymenns
CIyxy* CIyXy B T.u.
riyxota
(3a3Buyait
o0opoTHa)
3 6oky cepust | Ilonoexenns QT | Ilomoskenns QT | Ilnynouxosi Hecnenndiuni
IHTepBaTY y | iHTepBaiy (mmB. | TaxiapuT™ii apHTMIT
TAIiEHTIB 3 | po3uin 4.4 Cunkone (to6to | Torsade de
rinoxauiemiero IIpuckopene rocrpa 1| Pointes  (uus.
(B, posnin 4.3 | cepueburTs KopoTrkoTpuBaita | Po3min 4.4)
ta 4.4) Taxikapuis BTpara 3ynuHKa cepis
MuroTimea apuT™mis | cBimomocTi) (mB, Po3nin
Crenoxapuist 4.4)
3 Oory Posumpenns I'ineprensis Backynir
CYAHHHOT KPOB’SIHUX CY/IMH Iinorensis
CHCTEMH
Pecniparopui 3agumka (B TOMy
TOPAKAILHI YMeli  acTMaTH4Hi
po3iaam 1A CTaHH)
po3jiaan
cepeaocTinng
3 6oky | Hynora 3umxenns aneruty | Jucdaris
HLTYHKOBO- bmoBanhs Ta cnoxkuBaHHsg ki | Cromatut
KHIIKOBOT0 [InyHkoBo- 3anop AHTHOI0THK-
TPaKTy KHIIKOBI Ta Goni | Jucnencis aconiioBaHmii
Y JKHBOTI Merteopusm xomtr (B T.M.
JHiapes I'actpur nceBroMembpan
IlinBuiuenus piBHA | 03HMI KOJIT,
aMmuIasu KW y
plaKicHUX
BHIIAJKaX
IPU3BOJHTE  JIO
KHTTEBO-
Hebe3neyHux
CTaHiB, JIAB.
posin 4.4) £
3 Ooky | IMTigsuwenna pisus | [purdivenns JKOBTSAHULA




Mokcudinokeanms (y hopmi
riApoxJopuay) TabNeTKH, o
aMcenepryiorses 100 Mr

(Maxneonc dapmaceiotukanc Jlimiten),

Yacruna 4 WHOPAR

Tpaeens 2019

(3siT BOO3 3 oninkwu npenapary)

TB342
renatobimiapn | TpaHcaminas dyukuifi medivkn (B | lenarur FeraTuT,  SKHii
of cHCTeMH TOMY qucni | (nepeBaxkHo NOTeH Ui
MUIBAIEHHS  PIBHA | XOJMCCTATHUHMIA) NPU3BOAUTEL /10
NaKTaTAET /IPOreHasm) FKHTTEBO-
ITineuiuenHst  pisHs HebesneuHor
GinipyGiny Nne4YiHKOBOT
[Tinguienus  pisus HezocTaTHOCTI (B
raMma-rayramis- T.M.  JIeTaNbHUX
TpaHcdepasu BHIAAKIB,  JIMB.
ITineuimenss  piBHg pozzain 4.4)
ayxHoi Qocdarasu B
KpOBi
3 Goky mkipu Caepbix bynbosui
Ta CAH30BHX Bucun IIKIPHI peaxilii,
obo10HOK Kponug’snka TaKi AK
CyxicTh mKipu CHHJIPOM
CriBenca-
Jxoncona abo
TOKCHYHHH
eriiepMaibLHUi
HEKPOJIi3
(moTeHIiiHO
KHTTEBO-
HeOesnmeunuii,
JMB. po3jiia 4.4)
3 boky Aptpairis Tenmuuir  (nus. | Po3pus
CKeJIeTHO- Miauris po3zin 4.4) CYXOXKHIIb (JIUB.
M’ 930BOT M’s308Bi cyiomn | posnin 4.4)
CHCTEMH  Ta M s130B1 Aptput
CIOJIYHHOT TIOCMHUKYBAHHS M’s30Ba
TKAHHHH* M’s30Ba PUTIIHICTD
cinabkicTh [Tocunenns
CHMIITOMIB
MiacTeHii rpasic
(uB. po3min
4.4)
3 foky HMpOK 3HEBOIHEHHS ITpurniyenns
Ta GyHKIIH HHPOK
cevocTaTeBol (B T.4.
CHCTEMH 30LIBIIeHHS
KOHIIEHTpaIlii
a30Ty CCYOBHHH
B KpoBi Ta
KpeaTHHIHY)
Hupxoga
HEJI0CTaTHICTh
(nuB. posain 4.4)
3aranpui ITorane Habpsix A
po3iajin  Ta CaMOTIOUYTTsI i




Mokcudnokcaumn (y Gopmi Yactuna 4 WHOPAR Tpasenb 2019
FiJIpOXJIOpHaY) TabNeTKH, 1110 (3siT BOO3 3 ouinkn npenapaty)

aucnepryiorbes 100 mr

(Maxneoac dapmacsiotukanc Jlimiten),

TB342

po3nanu, (nepeBaxHo
nop’sizani 3 c1abKIiCTh abo
Micem BTOMA)

BBE/ICHHSA * bonkoBi BiquyTTa (B

T. 4. 6inb y crmHi,
Ipyasx, KIHIIBKax
Ta 00J1acTI Tazy)
ITitnuBicTs

*IloBinomnstoch Mpo Ayske PiAKICHI BHIAJKH TPHBAIHX (10 MicAIiB abo POKIB) NOTEHMiliHO
HE3BOPOTHHX CEpPHO3HHX NOOIYHMX peakuiif, sKi MPU3BOJMIM JIO BTPATH Ji€3JaTHOCTI Ta
BpaKalli JICKIJIbKAa CHCTEM OpraHiB Ta OpPraHd 4YyTTs (BKJIIOYAIOYUM Taki peakilii, K TeHAMHIT,
PO3PHB CYXOKHIUIs, apTpairiio, Oink y KiHUIBKaX, MOPYIICHHS XO/H, HEBPONATIIO, MOB'I3aHy 3
NapecTesicro, JENPECi€ro, BTOMOIO, NOPYIIEHHAM NaM'ATi, CHy Ta po3/ajaMH CiIyxy, 30py,
CHPHHHATTA CMakiB Ta 3amaxiB) BHAC/IJOK 3aCTOCYBaHHS XiHONOHIE Ta (ropxinononin. Y
JICSIKUX BHITAJIKaX BULIEBKa3aHl peakuii He Oyu noB’s3aHi 3 )OAHAMH (aKTOpaMi PHU3HKY (IHB.
pozaia 4.4)

Hactynni no6iuni peakiii 6y 3adikcoBaHi sk peaxiii, ski BUHAKAIOTEL Jy&e PiJKO BHACTIIOK
JIKYBaHHA iHIMMH GTOPXIHOMOHAMH, POTE MOTEHLIHO MOXKYTh BUHHKATH i T1iJ1 Yac J1iKyBaHHs
MOKCH(IOKCAUMHOM: MiJIBUIIEHHS BHYTPIILOYEPEITHOTO THCKY (BKJIIOUAIOYH JI0GPOSKicHY
BHYTPIIlIHBOYEPEIHY TiNepTeHsiio), rinepHarpiemis, rinepkaibllicMis, TeMOJITHYHA aHEMis,
pabaomionis, peakuii porodyrausocti (aus. posnin 4.4).

[ToBizomienns npo nijo3pu Ha noGiuni peakuil micas peectparii Jikapebkoro 3acoby € mayxe
BaxuBuM. Lle 103B0J1s€ 110CTIiHO KOHTPOJIIOBATH CITiBBIAHOIIEHHA KOPHCTH/PH3HK JIKAPCHKOTO
3ac00y. Mejuiini npaniBHuKK 3000B'S3aHi MOBIIOMIISTH PO BCi Mi03pIoBaHi nobiuni peakuii
BJIaCHHKY PEECTPALLIHHOTO MOCBifUeHHs abo, 3a HASBHOCTI, Yepe3 HAliOHAILHY CHCTEMY
3BITHOCTI.

4.9 IlepenosyBanusi.

Cumnmomu

OanoxpatHe nepeBHIeHHs MepopanbHoi 1031 10 2.8 I He npu3Beno 10 Oyab-9KuX Cepiio3HHX

nobIMHAX peakiiii.

Jlixyeaunns

Y pasi BHNQJKOBOrO Mepeo3yBaHHA He icHye crnennivnux 3anobiKHHX 3axomiB. Y pasi

nepe/Io3yBaHHs CIil NPOBOJMTH CHMNTOMaTHuHy Tepaniio Ta EKI-MoHiTOpHHT y 3B’s3Ky 3

MOJKIHMBICTIO T10/10BkenHs inTepBany Q-T. OnnoyacHe BBeseHHs MOKCHpIOKcaUHY y 1031 400

MT" Ta aKTHBOBAHOTO BYT1JLIs IPU3BE/E JI0 3HIKECHHS 01010CTYIHOCTI JIIKapechKOro 3aco0y Gibi

Hixk Ha 80%. VY pasi nepeiosyBaHHs B pe3y;IbTati MEPOPATBHOrO MPUHOMY JTKapCHKOro 3aco0y

3aCTOCYBaHHS aKTHBOBAHOIO BYTi/IA Ha MOYATKOBIil cTauii abcopbuii Mmoxke 6yTH edeKTHBHOO

npodinakTHKo0 30inblIcHHsS cucTeMHOT aii Mokcudnokcammny. bimseko 3% Tta 9% n03m

MokcH(okcanuny, K i 6amsbko 2% ta 4.5% HOro rIOKypOHOBOrO MeTaGOoNITY BHBOIHTHCS

HUIIXOM TPUBAIOT0 amOyIaTOPHOTO NMEPUTOHEATHLHOTO a3y Ta reMojianisy, Bi.l]_IJI_O___B_iI%IO.
™ 1

oy e * e




Mokcudnokeaumn (y Gpopmi Yactuna 4 WHOPAR Tpaeens 2019
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aucnepryiotees 100 mr

(Makneonc @apmaceiotukane Jlimiten),
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5. @apmakosorivii BJIACTHBOCTI.

5.1 ®apmaxoaunamivni BracTusocri

dapmakoTepaneBTHYHa rpyna: anTHOaKTepiaibHi 3ac00H IPynH XiHOMOHIB, HTOPXIHOMOHH, KO/
ATX:J01 MA14

Mexanizm Jiii

Moxcndokcauns Mae in vitro aktusaicTs npotu M. tuberculosis, a Takox npoTH HIHPOKOTO
CIICKTPY ~ IPaMIIO3HTHBHHUX  Ta  rpaMHeraruBHux  30yauukiB.  Bakrepuummna  jis
MOKcHoKkcany npotu M. tuberculosis ¢ pesynbratom inriGysanus JIHK-ripasm, ska

KoJyeThesi gyrA Ta i gyrB renu.

Y Xoi KIIHIYHHX JOCTiKeHb piBHA MiHIManbHOT npuraivyiouoi konuentpaiii (MIIK) nporn
13osaTiB M. tuberculosis, nns mokcndrokcauuny 6yno miaTBepIKEHO WHPOKHIi manazon MITK,
o BapiloBaBes y mMexax 0.03-1 mr/in. 3mayenHs 0.5 M/ BBaKACTHCH MEKEIO Yy TJIHBOCTI
30yannKa 10 aHTHOakTepianbHoro 3acoly. SIKINO BHHHKAE PE3HCTEHTHICTH 10 (TOPXiHONOHIB,
BOHA 3arajoM BHKJIMKaHa MyTauielo reHiB gyrA. IlepexpecHa pe3HCTEHTHICTH cepej
(TOPXiHONOHIB € TOCHTH NOMHMPEHOIO, TPOTE HE MOKHA CTBEP/KYBATH, 110 BOHA PO3BHBAETHCS
TPH 3aCTOCYBaHHI BCIX JIIKAPCHKUX 3aCO0IB 11i€l IpyIy.

Kniniynuii locsij

[nuBinyanphuuii Meraananis fganux 50 HAUi€HTIB CIIOCTEPEKHMX Ta eKCTIEPHMEHTAILHHX
Jocnijpkens 3 25 kpain nokasas, mo 3 12 030 nauientis 7346 (61%) npoiimum nikyBaHHs
yemimno, y 1017 (8%) cnoctepiranock HeedeKTHBHE JTiKyBaHHs ab0 BHHUKHEHHS PEIIHIHABY, 4 Y
1729 (14%) - netanbHi Hacainkn. Y nopiBHsHHI 3 HeeeKTUBHICTIO JiKYBaHHS 260 PelHIHBOM,
ycmilHe JiKyBaHHs 0yJ0 TO3HTHBHO TOB'S3aHE i3 3aCTOCYBAHHAM JiHE30MiAy (CKOpHroBaHa
pisHuus pusuky 0*15, mpu 95% JII, Bix 0*11 no 0*18), neBodmokcammny (0%15, Bix 0%13 10
0*18), kapbanenemy (0*14, Bin 0¥06 mo 0*21), Mokcudokcauuny (0*11, Bix 0¥08 mo 0*14),
Oenaxininy (0*10, Bix 0%05 no 0%14) Ta knodasuminy (0*06, ig 0%01 10 0¥10). Crocrepirases
3HAYHUH 3B'A30K MK 3HHKEHHAM CMEPTHOCTI Ta 3aCcTOCYBaHHAM HiHe3oniay (-0*20, Bix -0*23
Ao -0*16), nesopnokcamuny (-0*06, Bix -0*09 10 -0*04), Mmokcudokcamuny (- 0%07, Bix -0%10
no -0%04), abo Genaximiny (-0*14, Bix -0*19 no -0*10). BusiBneno, mo, Xoya BHCHOBKH
OOMEXeHI CIOCTEePEKHHM XapaKTepoM JaHHX, Pe3y/lbTaTH JIKYBaHHSA MYJIbTHPE3HCTEHTHOTO
TyOepKyb0o3y Oy 3Ha4YHO KPAIMMH IPH 3aCTOCYBaHHI TOPXIHOJNOHIB Mi3HBOIO MOKOJIHHS,
TAKHX SIK MOKCH(IOKCalMH, a TaKOXK TIPH 3aCTOCYBaHHI JiHe30.11/1y, Geaxininy, kiodpaznuminy, i
KapOaneHeMu.

5.2 ®apMaKkoKiHEeTHYHI BJIACTHBOCTI

Abcopbyis moxcugrokeayuny (v gopmi 2iopoxaopudy) 100 me mabremor, wo ducnepeyiomuvcs
Ilokasnukn BeMOKTYBaHHs MOKcH(mokcaunny (y dopwmi rigpoxnopumy) 100 mr mics
3aCTOCYBaHHA OJIHIET TabIETKH 3110pPOBHM N0OPOBOJIBIISAM HATIIE HABEACHI HHXKYE:

dapMakoKiHeTHUYHA 3MiHHA Cepeane 3navenns

(£ cranjiapTHe BiIXHWIeHHs)
MaxkcumansHa koHueHTpaitis (Cmax) 2.982 £ 0.777 Mxr/mMn
[Lroma nijx dpapmManeBTHYHOIO KPHBOKO, 1110 32.14 £ 5.272 mxr* rog/man

ONHCYE 3aJICIKHICTh "KOHIIeHTpalis-yac"
(AUCq ), 3Ha4eHHs CTyneHs abcopOuii

Yac locarnenHs MakcHMaIbHOI KoHnenTpamii | 1.16 + 0.74 rox
(tmax)
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PapMaKoKiHCTHKA MOKCH(IOKCAIMTY

Moxkcndaokcannn

AbcopbOuin

Abcomorha biogoctynnicts | 91%

[Tepopansha Giogoctynnicts | IlIBuake i Maiike OBHE BCMOKTYBAHHS MTiCIs I@POPATILHOTO
npuiiomy

Brumas Tki CynyTtHe BXMBaHHSA DKI HE BIUIMBAa€ HA BCMOKTYBaHHs (1Ka 3
BHCOKHM BMICTOM JKHPY)

Poznoin

3aranbHui HIBuakuil po3noain y no3acy imHHOMY MPOCTOPI

V cranionapHomy cTaHi npoTAromM 3 AHiB (TIpH 3acToCyBaHHi
400 mr oauH pa3 Ha 100y)

O0csr posnoainy B
CTalllOHAPHOMY CTaHi
(cepeane 3HAUCHHS)

Bmseko 2 s/kr

3B’s3yBaHHs 3 OlKamu
TJ1a3MH

[Tpu6muzHo 40-42%, He3aseKHO BijI KOHIEHTPALlii penapary.
37ebinbImoro 38°a3yBanns 3 allbOYMiHOM CHPOBATKH KPOBI

Tkanuna Konuentpauis Micuesnii piBenb — piBeHb y
nJ1a3Mi KpoBi

[T1azma 3,1 mMr/n —

Cnuna 3,6 Mr/n 0,75-1,3

BwmicT nyxups 1,6" mr/n 1.7

CnuzoBa obosionka 5,4 Mr/kr 1,7-2.1

OpoHXIB

Anneeonspni makpodaru |56,7 mr/kr 18,6-70,0

PimiHa enitenianpHol 20,7 mr/n 5-7

BHCTIJIKH

["aiimopoBa nazyxa 7,5 Mr/kr 2,0

ETMoiansni nasyxu 8,2 MI/Kr 2l

Hazanbui noninu 9,1 mr/kr 2.6

[aTepcrnmianbha pizpaa |1,0° Mr/a 0,8-1,4%

DKinoui craresi oprann* 10,2% mr/kr 172"

*B/B 3acTOCYBaHHS 0HOPa30Bo1 103U 400 Mr.,

'10 roa micins BBeCHHESL.
’Bisbua KOHUEHTpAILis.

. :
"Bia 3 1o 36 roa micas BBeJACHHS T03H.

4I‘IallpHKiHHi iH]Y3ii.

MeTaboaizm

Moxkendaokcamun nignsrae 6iorpanchopmanii 11 dazn: 52%
NepopaIbHOl 1031 Y BUMVIAAI KOH IOraliil rioKypoHiay Ta

cyibhary

AxTHBHI MeTalouiTn

Hemae
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Busejenus -

[Tepiox naniBBUBEICHHS bmmseko 12 rojun

Cepenniit saranbanit kiipenc | ITicns ssegenns 103u 400 Mr cranoBuTb 179-246 MII/XB

(CUF) Hupkognit kripeHc — npudiu3no 24—53 MI1/XB, IO CBITUHTE
IIPO YaCTKOBY KaHaNbLIEBY peabcopOuilo rpenapary 3 HHPOK

% BUBEJICHHS 13 CEYEIO bmuspko 19% — akTHBHA pe4oBHHA B HE3MIHCHOMY BHIJIAI

bimseko 2,5% — y Buraani merabouity - cynndary
binseko 14% — y Burisi MetabosiTy — rIOKypoHiy

% BUBEJICHHS 13 KaJlOM binsbko 25% — akTHBHA peYOBHHA B HE3MIHEHOMY BHTJIS/
biuseko 36% — y Burnsai metabomnity — cyaspary
BicyTHICTh BUBEJICHHS Y BUITISL METAbOITY — IIIOKYPOHIAY

PapMakoKiHeTHYHA @apmakokineyHa NiHiiHICTL cTagoBuia 50-1200 Mr mics
JiHiliHiCTH BBEJICHHS Pa30BOI JI03H BeIUYHHOIO 10 600 MT 0/1MH pa3 Ha
100y npotsarom 10 nuis.

Jlikapcbka B3aemoin

@epMeHTH, AKi He  cnocrepiramocs  mertaGomniunoi  (apMaKOKiHETHYHOI

NpHIiMAIOTH YYaCcTh B B3acMozall 3 IHIDMMH  [IpelapaTam,  3aJisHUMH B

00MiHi pevoBHH Oiorpanchopmarii dasm 1 3a yyactio ¢epMeHTIB cHCTEMH
uutoxpomy P450

O3HaK OKMCHIOBAILHOTO MeTabOJII3My HEMAE

ITanieHTH NITHLOIO BiKY Ta MAIEHTH 3 HU3LKOIO MACOIO Tija
Y 310poBHX I06POBOIIBIIE 3 HH3LKOIO MACOIO Tijia (30KpeMa y JKIHOK) Ta y 3J10POBHX
A00POBOIBIIIB JIITHHOTO BIKY CIIOCTEPIraTH BHILY KOHLIEHTPAIIO NPenapary B Ij1a3Mi KpoBi.

Hupkosa HeJIocTaTHICTD

He BusiBiieno icrotHux 3Min hapMakoKiHETHKH MOKCH(IOKCALMAY Y TAICHTIB 3 MOPYIICHHSIM
(hyHKLIT HHPOK (BKTIOYAKOYH MAIi€HTIB 3 KiTipeHcoM KpeaTuHiny >20 mi/xs/1,73 mM%). Ockinbku
(yHKIis HHPOK 3HHKYCTLCS, KOHIeHTpanis Metabonity M2 (rmoxyponiny) niBUILycTbes 0
nokasuuka 2,5 (y namicnTiB 3 kiipencom kpeatuniny <30 mun/xs/1,73 ).

Hopyimenns dyHKiii nevinku

Ha nigcrasi nanux jpocnipkens (apMakOKiHETHKHM, sKI IPOBOMIIM 3a YYacTIO TAICHTIB 3
NEYIHKOBOIO HepocTaTHicTio (kinac A, B 3a knacmdikamiero Yaitmma — IT'10), HEMOXKIHBO
BH3HAYMTH, i € Pi3HALS IOPIBHAHO 3i 3/0poBUMH JN0oOpoBonbusMH. [Topymenus dymiuii
nedinku Gy10 mos’s3aue 3 Ginbmoro giero M1 y nuasmi Kposi, Toai AK Jis BHXiZHOT AiKapebKoi
peyoBrHH Oylia MOPIBHAHHOIO 3 TAKOIO Y 3M0POBUX JI0OPOBOIBLIIB.

5.3 Moxminiuni nani 6e3nexu

Pesynbratn nocnizkenh Ha TBapUHaX BKa3ylOTh Ha BIUTMB MOKCH()IOKCAIIMHY Ha KPOBOTBOPHY
CHCTEMY (He3HayHe 3MEeHIIEHHs KiJIbKOCTI epHTPOIMTIB i TpOMGOINUTIB) ¥ 1IypiB Ta Mmasm. Ilix
yac  JIOCIIJKEHHS Moxcncbmmcaunn}, AK 1 IHIIMX  XIHOJIOHIB,  CrOCTEpiranack
TenaToTOKCHYHICTh (MABHIIEHHS PIBHIB NEYiHKOBHX ()ePMEHTIB Ta BakyoibHa aucTpodis) y
uIypiB, MaBn Ta cobak. Y Mmasn 6yio 3a¢1xcoaaﬂo TOKCHYHHIA BrudB Ha [THGE, (cy,gowm) L1i
eexTn cnocrcpua.rmc,s[ JIMIIE BHACIITOK JIKYBaHHSA BHCOKHMH J03aMH Moxcmbnoxcauﬁny abo
HICHS TPHBAJIOIO JiKYBaHHS. m( ,.\., M) y p
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ITix wac pociiwkens in vitro 3 Bukopuctauusm Gakrepiii abo ccaBIis MoxcnuiOKcauuH, sx i
THIT XIHOJIOHH, HOKA3aB FeHOTOKCHYHICThL. OCKIILKH i e(heKTH MOXKHA MOSICHUTH B3aCMOJICIO 3
Tipa3oio OakTeplii T4 y BHIIMX KOHTPEHTPALIAX - B3ACMOIEI0 3 Tomoizomepasoio IT B kiiTiHax
CCaBUiB, MOXKHA TPHIYCTHTH [OPOrOBY KOHIEHTPALII0 T'eHOTOKCHYHOCTI. Pesynsrarn
JIOCTIJDKEHB in ViVo He BKa3ylOTh Ha MPOSBH M€HOTOKCHYHOCTI, HE 3BAXAIOUYH HA 3aCTOCYBaHHSA
Jly’Ke BUCOKHX /103 MoKkcH(aokcanuny. Takum unnom, Moske Oyt 3abe3neucHa JIOCTaTH MexkKa
Oe3nekH TepaneBTHYHHX 103 TKapChbKoro 3aco0y s JOAMHHM. PesyabTaTi AOCHIKeHb Ha
Iypax He BKa3yloThb Ha KaHIEPOI€HHICTh MOKCH(IIOKCAIIHHY.

Y X0/l KOMILIEKCHHX JIOCTII/UKeHb in vitro Ta in vivo 6yso joBeaeno, 1o MOKCHQIIOKCALHH HE
Mae GoToTokcHyHOro 1a hotoreHoTokcnuHoro BrumBy. [IpoTe inmi XiHOTOHH TIPOSBISUIH TaKy
JI10 3@ THX CAMHX YMOB.

Y BiCOKHX 032X MOKCH(IOKCALHH € THM6ITOPOM MIBUAKOTO KOMIIOHEHTY CEPLEBOrO KalicBOTo
CTPyMY 3aTPHMaHOI'0 BHIPSMIICHHS 1, TAKAM YHHOM, MOJKC BUKJIMKATH [0/IOBKEHHS iHTepBATY
QT. Toxcnkonoriuni 10CmiKeHHS, NPoBe/IeHi Ha coBaKaX i3 3aCTOCYBAHHAM TIEPOPATHHUX 103
90 Mr/Kr, MO PU3BOAATH 110 KOHLEHTpalii B miasmi 16 Mr / 1, cnpuunssimm nogoskenns QT,
ajle He BUKJIMKAIM apuT™ii. TUIbKH MICHs KyMYJISTHBHOIO BHYTPIITHBOBEHHOTO BBEICHHS IyxKe
BHCOKMX 2103, noHajx S50-kparHoi go3u s moauad (> 300 mr/kr), mo NPH3BOJIMTE JI0
KOHIeHTpauii B muasMi kpoBi > 200 mr/n (y 40 pasiB BHmE TepaneBTHYHOTO PiBH:),
CrocTepirases po3BHTOK 000POTHOT ITYHOYKOBI apHTMIl.

Bizomo, mo XiHOMOHM BUKIMKAIOTH YPaXeHHS XPSIUIOBOI TKAHHHH OCHOBHHX PYXJIHBHX
cyrnobiB y Hespinmux Teapun. Haiinmkya nepopanbua ao3a Mokcudiokcaunny, mo MPH3BOTHTD
A0 TOKCHYHOIO BIUIMBY Ha CYIJoOM He3piiumx cobak, Oyra B 4YOTHPH pasdm BHIIOIO 3a
MakCHMaibHy pEKOMEH/I0BaHy TepaneBTHuHy 103y 400 mr (npu 50 xr macu Tina), 6a3yrouncs Ha
CIIBBIAHOIICHHI MI/KT, NpH KOHIEHTpalii B IUasMi B /ABa-TPH pasH BHINE, HIK IpH
MakCHMaJIbHIN TepaneBTHYHIN 1031.

Pesynbrat nociizkens Ha mypax Ta MaBnax (MOBTOPHE BBEJCHHS /103 BIPOIOBK Mepioy 10 6
MICSIIB) HE BKA3ylOTh HA PH3MK PO3BHTKY TOKCHYHOIO BILUIMBY Ha OpraHH 30py. Bucoki
nepopaibii go3u ( > 60 MI/Kr), O NPH3BOAATE N0 KOHIEHTpauii B rmasmi > 20 mr/n,
BUKJIMKQIH Yy COOAK 3MiHH €NEKTPOPETHHOIPAMH, @ B OKPEMHX BMIAaKax - arpodilo ciTKiBKu
oKa.

PenpojiykTuBHi JlocnijpkeHHs, NpOBeACHI Ha LIypax, KPOJHKAX T4 MaBlax, CBig4aTh 1po
30AaTHICTE MOKCH(JIOKCAllHHY IPOHMKATH y NUaneHty. Ilin wac JOCHiDKeHHS Ha ypax
(repopanbHO Ta BHYTPIlIHBOBEHHO) Ta MaBHax (mepopatbHo) He OyNO BHSBICHO IOKA3iB
TEpaTOreHHOro BIUIHBY T4 HETaTHBHOIO BIUIMBY Ha (epTHIbHICTE BHACIIZAOK 3aCTOCYBAHHS
mokcuprokcauuny. CrocTepirajgach AeIIO MiABMIIEHa 4YacToTa XpeOTOBHX Ta peOepHMX
aedopmaniit y oz kpoukie, ane imme y 103i (20 Mr/kr B/B), sika Gyna ye TOKCHIHOIO JUIS
marepi. Crioctepiranocs TakoX B3pPOCTAHHS YACTOTH BHKHAIB Y MaBl Ta KPONHKIB TpH
JOCATHeHHI TEpaNeBTHYHHMX JUIA JIOJMHM KOHIEHTpauiil y miasmi. Y mypie cnocrepiranock
3MCHIICHHS Bard IUI0OZA, 3POCTAHHS KiNLKOCTI BUNAIKIB NepepHBAaHHs BAriTHOCTI, 3pOCTAHHS
TPHBAJIOCTI BariTHOCTI Ta MiJIBUIIEHHS CNOHTAHHOI AKTHMBHOCTI JI€AKOI YaCTHHH NOTOMCTBA i
YOJNOBiYOL, 1 kiHowoi ctari. Ili edexTn BHHHKanM npH BBeeHHi 103, AKi y 63 pasu
NCPCBHIYBATH MAKCHMAllbHY PEKOMCH/IOBAHY JI03Y, BUXO/SYH 3 YPaxXyBaHHS CIIBBiJHOMICHHS
MI/KT, KOHUCHTpALis JiKapchbKoro 3aco0y B miasmi npu usomy Gyna Ha piBHi TepaneBTHYHOI

JI03W 11 JIIO/IHHH. Y

6. DAPMAIIEBTUYHI XAPAKTEPUCTUKH
6.1 Ilepeik 10MOMIZKHHX pevoBHH
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Etunenonosa,  merakpuiaTHHii COTONIMEP,  TPHETHINMTPAT,  MaHiT, 11€J110J103a
MIKPOKPHCTaliYHa, CYKpano3a, HaTpilo XJIOPHJ, KPOCHOBIJIOH, acmapTaM, Maruilo creapar,
apoMarH3aTop THMOH Ta apOMaTH3aTOP M ATa.

6.2 HecymicHicTn
He 3acrocoByerbes.

6.3 Tepmin npuaaTnocti
24 micsni

6.4 Ocobummsi 3axoan 6esnexn npu 3depiranni
30epiratu npu Temnepatypi He Buime 30 °C B cyxomy micri. 3axumary Big cBiTia.

6.5 Tun Ta BMicT yNaKOBKH
Ilo 10 rabnetok y Gmicrepi Alu-Alucold. ITo 10 GmicTepis y kapToHHIi ynakoBii, 1m0 MiCTHTB
JTMCTOK-BKJIAJIMIN JUIS TTAIli€HTA.

6.6 IncTpykuis 1o 3acTocyBaHHIO, MOBOIAKCHHIO TA YTHII3ALIT

OcobGnuBHX BUMOT HeMac.

Byab-sk#ii HeBHKOPHCTAHMH IIPOIYKT YH BIIXOM CJIiJ1 YTHII3YBATH Bi/IMOBIIHO 10 MicIieBHX
BHMOT.

7. BIACHUK PECCTPAIIITHOI'O ITOCBIIYEHHS

Makneosc @apmacsiorukanc Jlimites

304, Arianra Apkazge, Mapon Yapu Poap,

Anpxepi (Ict),

400059/ Mymbaii

Inis

Tenedon: +91-22-66762800

Pakc:+91-22-2821 6599

e-mail sjadhav@macleodspharma.com
vijay@macleodspharma.com

8. PEOEPEHTHHU HOMEP BO3 (ITPOI'PAMA NPEKBAJIIPIKAIII)
TB342

9. IATA IEPLIOI IIPEKBAJII®IKAILI/ ITOJIOBKEHHS IIPEKBAJII®IKALL]
18 rpyansa 2018 poky

10. IATA IIEPET'JISIAY TEKCTY
Tpagens 2019

NOCHJIAHHSA
Leit noxymenT GasyeTbes Ha inopManii, JocTynHil y Taknx ukepenax:




Moxkcudnokcaunn (y dopmi Hactuna 4 WHOPAR Tpasens 2019
rjﬂp{)mopuﬂ}r) Tabnerku, 1o (3siT BOO3 3 oninkn npenapary)

aucneprytotses 100 mr

(Makneozc ®apmacsiorukaic Jlimiten),

TB342

3aranpui:
Koporka xapakrepucrika sikapcskoro 3aco6y Ha Avelox®. JlocTynHO 3a ocHIaHHAM :
https://www.medicines.org.uk/emc/medicine/11841

IncTpykuis 3 3acTocyBanus nikapeskoro 3aco6y Avelox® s CILA.
JlocTynHo 3a nocuaaHHAM :
https://www.accessdata.fda.gov/drugsatfda_docs/label/2018/021085s064.02127 7s0601bl.pdf

Kepigui npunumnu mono nmikyBaHHA TyGepKylnbo3y, Pe3HCTCHTHOTO /10 JIKapChbKHX 3acobiB,
OHOBJICHO Yy 2014 poui. JIocTynHO 3a NoCHIaHHAM:
https://apps.who.int/iris/bitstream/handle/10665/130918/9789241548800 eng.pdf?sequence=1

Xinononu Ta ®ropxinononn Cr. 31; ITompasku 10 BiMOBIZHIX PO3/LIB  HACTYIHHX
ZIOKYMEHTIB: KOPOTKI XapaKTepPHCTHKH JTiKapchKuX 3aco0iB Ta JIMCTKH-BKIaaui, 2018,
JlocTynHO 3a NOCHIaHHAM:
https://www.ema.europa.eu/en/documents/referral/quinolone-fluoroquinolone-article-3 1 -referral-
annex-iii_en.pdf

Pozmin 4.2:

Bxasiskn BOO3 woz0 sikyBanns TyGepKyb03y:
https://www.who.int/tb/publications/2018/WHO.2018 M DR-TB.Rx.Guidelines.prefinal.text.pdf?ua=1

Po3znin 4.5:
Weiner M et al. Antimicrob Agents Chemother 2007, 51:2861-2866

Nijland HM et al. Clin Infect Dis 2007; 45:1001-1007
Dooley K et al. Antimicrob Agents Chemother 2008; 52: 4037-4042

Po3nin 4.8:
Ball P et al. ClinTher 2004; 26: 940 — 950

Po3nin 5.1:

Gillespie SH and Billington O. J AntimicrobChemother 1999; 44:393-395

Hu Y et al. Antimicrob Agents Chemother 2003; 47:653-657

Angeby K et al. J AntimicrobChemother 2010; 65: 946-952

Rodriguez JC et al. Int J Antimicrob Agents 2001; 3:229-31

Rodriguez JC et al. Int J Antimicrob Agents 2002; 20:464-67

Van Ingen J et al. J ClinMicrobiol 2010; 48:2749-2753

Gumbo T Antimicrob Agents Chemother 2010; 54:1484-1491

Von Groll A et al. Antimicrob Agents Chemother 2009; 53:4498-4500

Dorman SE et al. Am J RespirCrit Care Med 2009; 180: 273-280 s
Conde MB et al. Lancet 2009; 373: 1183-1189
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Lancet 2018;392:821-834.
Bei nocunanns 6yau oocmynni 22 Tpasus 2019 poky.

JeranpHa inopmaltis npo ueil Jkapcbkuii 3acid goctynHa Ha odiniiiHomy caiiti BOO3:
https://extranet.who.int/prequal/.
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